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VERIFICATION OF COMPLIANCE

Applicant: Synology Incorporated
Product Description: Wireless Router

Brand Name: Synology

Model No.: RT1900ac

Model Difference: N/A

FCC ID: YOR-RT1900AC

FCC Rule Part: §15.407, Cat: NII

Date of test: 2015/03/13 ~ 2015/08/21

Date of EUT Received: 2015/03/13

We hereby certify that:
All the tests in this report have been performed and recorded in accordance with the standards de-

scribed above and performed by an independent electromagnetic compatibility consultant, Interna-
tional Standards Laboratory.

The test results contained in this report accurately represent the measurements of the characteristics
and the energy generated by sample equipment under test at the time of the test. The sample equip-
ment tested as described in this report is in compliance with the limits of above standards.

Test By: JD{, o C A en Date: 2015/08/24

Dion Chang / Engineer

Prepared By: Gﬁ_ f ' iE I\' Date: 2015/08/24

Gigi Yeh / Specialist

Approved By: /\51/% M /Jd\/\ Date: 2015/08/24

Vincent Su / Technical Manager
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Version No. Date Description
00 2015/05/11 Initial creation of document
01 2015/08/24 Add Band 2, B3 and same type lower gain antenna
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1. GENERAL INFORMATION

1.1. Product Description

FCC ID: YOR-RT1900AC

General:
Product Name Wireless Router
Brand Name Synology
Model Name RT1900ac
Model Difference N/A
TPC Yes
DFS DFS Master
3iorrr1]lsj:ltaneous transmis- Yes, 2.4GHz and 5GHz
WAN Port: One provided
LAN Port: Four provided, 10/100/1000Mbps
HW version: V1.6
SW version: V5740
12Vdc from AC adapter
Power Supply
Adapter: Model: WA-24E12

The device is an indoor access point.

WLAN Band 2(5250-5350MHz) and Band 3(5470-5725MHz) : 3X3 MIMO

5600-5650MHz is excluded.

. Frequency Range Average Modulation
Wi-Fi Channels
(MH2z) Rated Power at each port | Technology
802.11a 5250 - 5350 (N11) 4 8.12dBm (AVG)
HT20
5250 — 5350 (NII) 4 12.61dBm (AVG)
802.11an 0740 OFDM
5250 - 5350 (NII) 2 12.07dBm (AVG)
HT80
802.11ac 5250 - 5350 (NII) 1 10.96dBm (AVG)

International Standards Laboratory Report Number: ISL-15LR055FENII-R1
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. Frequency Range Average Modulation
Wi-Fi Channels
(MH2) Rated Power at each port | Technology
802.11a 5470 - 5725 (NII) 9 8.87dBm (AVG)
HT20
5470 - 5725 (NII) 9 13.950Bm (AVG)
802.11an HT40 OFDM
5470 - 5725 (NII) 4 13.25dBm (AVG)
HT80
802.11ac 5470 - 5725 (NII) 2 12.43dBm (AVG)

Modulation type

CCK, DQPSK, DBPSK for DSSS
256QAM.64QAM. 16QAM, QPSK, BPSK for OFDM

Antenna Designation

Dipole Antenna 1:

Reversed SMA type, Supplier: anjiesz
2.4GHz Antenna : 3.63dBi  (max)
5GHz Antenna : 6.12dBi (max)

Dipole Antenna 2:

Reversed SMA type, Supplier: ADVANCED
2.4GHz Antenna : 3.5dBi

5GHz Antenna : 4.6dBi

According to KDB662911 D01 MU-MIMO signals
could be considered uncorrelated for purposes of direc-

tional gain computation.
3Tx MIMO,

Beamforming gain:4.77dBi = 10log(3)

Power Tolerance: 2 dB

The EUT is compliance with IEEE 802.11 a/b/g/n/ac Standard.

This is CIIPC report what applies for frequency bands: 5250 MHz -5350MHz; 5470MHz-

5725MHz (5600-5650MHz is excluded).

Remark: The above DUT's information was declared by manufacturer. Please refer to the specifi-
cations or user's manual for more detailed description.

International Standards Laboratory

Report Number: ISL-15LR055FENII-R1
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1.2. Related Submittal(s) / Grant (s)
This submittal(s) (test report) is intended for ECC ID: YOR-RT1900AC filing to comply
with Section 15.407 of the FCC Part 15, Subpart E Rules. The composide system (digital
device) is compliance with Subpart B is authorized under a DoC procedure.

1.3. Test Methodology
Both conducted and radiated testing were performed according to the procedures in ANSI

C63.10: 2013. Radiated testing was performed at an antenna to EUT distance 3 meters.
KDB Document: 789033 D02 General UNII Test Procedures New Rules v01

KDB 644545 D03 GUIDANCE FOR IEEE Std 802.11ac

KDB 662911 D01 GUIDANCE FOR MIMO Device

KDB 905462 GUIDANCE FOR DFS Test

FCC 14-30 Revision UNII

594280 D02 U-NII Device Security v01r02

1.4. Test Facility
The measurement facilities used to collect the 3m Radiated Emission and AC power line

conducted data are located on the address of International Standards Laboratory
<Lung-Tan LAB> No. 120, Lane 180, Hsin Ho Rd., Lung-Tan Dist., Tao Yuan City 325,
Taiwan which are constructed and calibrated to meet the FCC requirements in documents
ANSI C63.4: 2014, ANSI C63.10: 2013. FCC Registration Number is: 872200; Designa-
tion Number is: TW1036, Canada Registration Number: 4067B-3.

1.5. Special Accessories
Not available for this EUT intended for grant.

1.6. Equipment Modifications
Not available for this EUT intended for grant.

International Standards Laboratory Report Number: ISL-15LR055FENII-R1
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2. SYSTEM TEST CONFIGURATION

2.1.

2.2.

2.3.

EUT Configuration
The EUT configuration for testing is installed on RF field strength measurement to meet

the Commissions requirement and operating in a manner which intends to maximize its
emission characteristics in a continuous normal application.

EUT Exercise
The EUT (Transmitter) was operated in the engineering mode to fix the Tx frequency that

was for the purpose of the measurements.

Test Procedure

2.3.1 Conducted Emissions
The EUT is a placed on as turn table which is 0.8 m above ground plane. According to the

requirements in Section Section 5 and 7 of ANSI C63.10: 2013.Conducted emissions
from the EUT measured in the frequency range between 0.15 MHz and 30 MHz using
CISPR Quasi-Peak and Average detector mode.

2.3.2 Radiated Emissions
The EUT is a placed on as turn table which is 0.8 m /1.5m(Frequency above 1GHz) above

ground plane. The turn table shall rotate 360 degrees to determine the position of maxi-
mum emission level. EUT is set 3m away from the receiving antenna which varied from
1m to 4m to find out the highest emission. And also, each emission was to be maximized
by changing the polarization of receiving antenna both horizontal and vertical. In order to
find out the max. emission, the relative positions of this hand-held transmitter (EUT) was
rotated through three orthogonal axes and measurement procedures for electric field radi-
ated emissions above 1 GHz the EUT measurement is to be made “while keeping the an-
tenna in the “cone of radiation’ from that area and pointed at the area both in azimuth and
elevation, with polarization oriented for maximum response.” Is still within the 3Db illu-
mination BW of the measurement antenna. According to the requirements in Section 6
and 11 of ANSI C63.10: 2013.

International Standards Laboratory Report Number: ISL-15LR055FENII-R1
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2.4. Configuration of Tested System

Fig. 2-1 Configuration of Tested System

EUT NB

Table 1-1 Equipment Used in Tested System

Model/

Item| Equipment | Mfr/Brand Series No. Data Cable | power Cord
Type No.

1 NB HP 440 N/A N/A No- Shielding

International Standards Laboratory

Report Number: ISL-15LR055FENII-R1
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3. SUMMARY OF TEST RESULT

FCC ID: YOR-RT1900AC

FCC Rules Description Of Test Result
815.407(a)(2) Average Output Power/ Spectral Compliant
Density Measurement
815.407(a) . ) Compliant
26dB/99% Emission Bandwidth
815.407(b) Undesirable Emission — Radiated Compliant
Measurement
815.407( c) Transmission in case of Absence Compliant
of Information
815.407 . Compliant
©) Frequency Stability P
815.407(a) i Compliant
Antenna Requirement
815.407(h) Compliant
TPC and DFS Measurement
815.407(i) Device Security Compliant

International Standards Laboratory

Report Number: ISL-15LR055FENII-R1
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4. DESCRIPTION OF TEST MODES

The EUT has been tested under operating condition.
Test program used to control the EUT for staying in continuous transmitting mode is pro-
grammed.

5250MHz-5350MHz:
802.11a mode: Channel low (5260MHz) mid (5280MHz) and high (5320MHz) with 6Mbps
lowest data rate are chosen for pre-test testing of radiated emissions.

802.11 n HT20: Channel low (5260MHz) mid (5280MHz) and high (5320MHz) with 6.5Mbps
lowest data rate are chosen for pre-test testing of radiated emissions.

802.11 n HT40: Channel low (5270MHz) and high (5310MHz) with 13.5Mbps lowest data rate
are chosen for pre-test testing of radiated emissions.

802.11 AC HT80: Channel (5290MHz) with 29.3Mbps lowest data rate is chosen for pre-test
testing of radiated emissions.

The worst case 802.11 n HT20 (5GHz) was reported for Radiated Emission.

5470MHz-5725MHz:
802.11a mode: Channel low (5500MHz) mid (5580MHz) and high (5720MHz) with 6Mbps
lowest data rate are chosen for pre-test testing of radiated emissions.

802.11 n HT20: Channel low (5500MHz) mid (5580MHz) and high (5720MHz) with 6.5Mbps
lowest data rate are chosen for pre-test testing of radiated emissions.

802.11 n HT40: Channel low (5510MHz)  mid (5550MHz) and high (5710MHz) with
13.5Mbps lowest data rate are chosen for pre-test testing of radiated emissions.

802.11 AC HT80: Channel low (5530MHz) and high (5690MHz)with 29.3Mbps lowest data rate
is chosen for pre-test testing of radiated emissions.

The worst case 802.11 n HT20 (5GHz) was reported for Radiated Emission.

International Standards Laboratory Report Number: ISL-15LR055FENII-R1
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5. AVERAGE OUTPUT POWER / SPECTRAL DENSITY MEASUREMENT
5.1 Standard Applicable
According to 815.407(a) Power limits:
(1) For the band 5.15-5.25 GHz.
(i) For an outdoor access point operating in the band 5.15 — 5.25 GHz, the maximum con-
ducted output power over the frequency band of operation shall not exceed 1 W provided the
maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral den-
sity shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maxi-
mum power spectral density shall be reduced by the amount in dB that the directional gain of
the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as
measured from the horizon must not exceed 125 mW (21 dBm).
(ii) For an indoor access point operating in the band 5.15 — 5.25 GHz, the maximum con-
ducted output power over the frequency band of operation shall not exceed 1 W provided the
maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral den-
sity shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maxi-
mum power spectral density shall be reduced by the amount in dB that the directional gain of
the antenna exceeds 6 dBi.
(iii) For fixed point-to-point access points operating in the band 5.15 — 5.25 GHz, the max-
imum conducted output power over the frequency band of operation shall not exceed 1 W.
Fixed point-to-point U-NII devices may employ antennas with directional gain up to 23 dBi
without any corresponding reduction in the maximum conducted output power or maximum
power spectral density. For fixed pointto-point transmitters that employ a directional antenna
gain greater than 23 dBi, a 1 dB reduction in maximum conducted output power and maximum
power spectral density is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional ap-
plications, and multiple collocated transmitters transmitting the same information. The opera-
tor of the U-NII device, or if the equipment is professionally installed, the installer, is respon-
sible for ensuring that systems employing high gain directional antennas are used exclusively
for fixed, point-to-point operations.
(iv) For mobile and portable client devices in the 5.15 — 5.25 GHz band, the maximum con-
ducted output power over the frequency band of operation shall not exceed 250 mW provided
the maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of direc-
tional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

International Standards Laboratory Report Number: ISL-15LR055FENII-R1
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(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm +10
log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum
power spectral density shall not exceed 11 dBm in any 1 megahertz band. If transmitting an-
tennas of directional gain greater than 6 dBi are used, both the maximum conducted output
power and the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

(3) For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W. In addition, the maximum power spectral density shall
not exceed 30 dBm in any 500 kHz band. If transmitting antennas of directional gain greater
than 6 dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in this band may em-
ploy transmitting antennas with directional gain greater than 6 dBi without any corresponding
reduction in transmitter conducted power. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high
gain directional antennas are used exclusively for fixed, point-to-point operations.

NOTE TO PARAGRAPH ( a )(3): The Commission strongly recommends that parties em-

ploying U-NII devices to provide critical communications services should determine if there
are any nearby Government radar systems that could affect their operation.

International Standards Laboratory Report Number: ISL-15LR055FENII-R1
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5.2 Measurement Procedure
For Average Power

1.
2.

Place the EUT on the table and set it in transmitting mode.

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the power meter

Record the max. reading.

Repeat above procedures until all frequency measured were complete.

For Peak Power Spectral Density

1.
2.

Place the EUT on the table and set it in transmitting mode.

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to Spectrum.

Set RBW=1MHz,VBW=3MHz, Span=50MHz (Base Mode), Sweep time = Auto, traces
100 sweeps of video averaging for 5150-5725MHz;

Set RBW=500KHz,VBW=1.5MHz, Span=60MHz (Base Mode), Sweep time = Auto,
traces 100 sweeps of video averaging for 5725-5850MHz;

Record the max. reading.

Repeat above procedures until all frequency measured were complete.

Refer to section E3 of KDB Document: KDB 789033 D02 General UNII Test Procedures New
Rules v01

International Standards Laboratory Report Number: ISL-15LR055FENII-R1



R L )

-16 of 184-

5.3 Measurement Equipment Used:

FCC ID: YOR-RT1900AC

Conducted Emission Test Side

EQUIPMENT MFR MODEL SERIAL LAST CAL DUE.
TYPE NUMBER | NUMBER CAL.
Power Meter 05 Anritsu ML2495A 1116010 07/29/2015 | 07/28/2016
Power Sensor 05 Anritsu MA2411B 34NKF50 | 07/29/2015 | 07/28/2016
Power Sensor 06 DARE RPR3006W | 110905 | 4073172014 | 1073012015
Power Sensor 07 DARE RPR3006W | 110995 | 4073172014 | 1013012015
Temperature Chamber KSON THS-B4H100 2287 06/05/2015 | 06/04/2016
DC Power supply ABM 8185D N/A 07/16/2015 | 07/15/2016
AC Power supply EXTECH CFC105W NA 12/27/2014 | 12/26/2015
Attenuator Woken Watt-65m3502| 11051601 NA NA
Splitter MCLI PS4-199 12465 12/27/2013 | 12/26/2015
Spectrum analyzer Agilent N9030A | MY51360021 | 05/02/2015 | 05/01/2016
5.4 Measurement Equipment Used:
EUT Attenuator Power Meter

International Standards Laboratory

Report Number: ISL-15LR055FENII-R1
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5.5 Measurement Result

Average Power Measurement:
Band: 5250-5350 MHz / 5470 — 5725 MHz

802.11a

Mode Freq(MHz)| AV Power (dBm) limit(dBm) result

5260 7.56 23.85 pass

5280 7.90 23.85 pass

ass

802.11a 5320 8.12 23.85 p

5500 8.87 23.85 pass

5580 8.64 23.85 pass

5720 7.91 23.85 pass

Note: 1. offset 0.5 dB for cable loss.
2. 5GHz antenna gin is 6.12dBi, the limit is reduced 0.12 dB.

3*3 MIMO
Output Chain (dBm) :
Mode |Freq(MHz) ) ) - Combmée Output Limit(dBm)| Result
Chain A | chain B | Chain C Power (dBm)
5260 7.81 8.03 6.71 12.33 19.08 Pass
5280 7.9 8.11 6.96 12.46 19.08 Pass
n20 5320 8.14 8.23 7.04 12.61 19.08 Pass
5500 9.15 9.37 8.03 13.66 19.08 Pass
5580 9.41 9.67 8.34 13.95 19.08 Pass
5720 8.81 9.02 7.74 13.33 19.08 Pass
3*3 MIMO
Output Chain (dBm) Combine Output |, . .
Mode |Freq(MHz) Chain Al chain B | Chain C Power (dBm) Limit(dBm)| Result
5270 7.42 7.68 6.35 11.96 19.08 Pass
40 5310 7.59 7.77 6.42 12.07 19.08 Pass
5510 8.43 8.64 7.32 12.94 19.08 Pass
5550 8.76 8.94 7.62 13.25 19.08 Pass
5710 8.14 8.36 7.04 12.66 19.08 Pass

International Standards Laboratory Report Number: ISL-15LR055FENII-R1
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3*3 MIMO
Output Chain (dBm) Combine Output |, . .
Mode |Freq(MHz) Chain Al chain B | Chain C Power (dBm) Limit(dBm)| Result
5290 6.41 6.68 5.37 10.96 19.08 Pass
AC80 5530 7.51 8.74 6.43 12.43 19.08 Pass
5690 7.01 8.19 5.88 11.90 19.08 Pass

Note: 1. offset 0.5 dB for cable loss.
2. 5GHz antenna gin is 6.12dBi, Beamforming gain:4.77dBi , the limit is reduced 4.89 dB.

Band 3 (5470 — 5725 MHz) Highest channel power within band 4
802.11a

Mode

Channel

power (dBm)

limit(dBm)

result

5720

4.04

29.88 pass

Note: 1. offset 0.5 dB for cable loss.
2. 5GHz antenna gin is 6.12dBi, the limit is reduced 0.12 dB.

3*3 MIMO

Output Chain (dBm) :

Mode |Freq(MHz) ) ] ] EomblnsBOutput Limit(dBm)| Result

Chain A| chain B | Chain C ower (dBm)

n20 5720 -1.66 | -1.53 | -1.55 3.19 25.11 Pass
Output Chain (dBm) Combine Output |, . .

Mode |Freq(MHz) Chain Al chain B | Chain C Power (dBm) Limit(dBm)| Result

n40 5710 -1.68 | -1.57 | -1.63 3.14 25.11 Pass
Output Chain (dBm) Combine Output |, . .

Mode |Freq(MHz) Chain Al chain B | Chain C Power (dBm) Limit(dBm)| Result

AC80 5690 -1.66 | -157 | -1.63 3.15 25.11 Pass

Note: 1. offset 0.5 dB for cable loss.
2. 5GHz antenna gin is 6.12dBi, Beamforming gain:4.77dBi , the limit is reduced 4.89 dB.

International Standards Laboratory
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FCC ID: YOR-RT1900AC

RF Power Density

Maximum Limit

Frequency
MHz Reading (dBm/MHz) (dBm/MH2z)
5260 -1.505 10.88
5280 -3.052 10.88
5320 -2.145 10.88
5500 -2.212 10.88
5580 -1.732 10.88
5720 -0.792 10.88

Note: 1. offset 0.5 dB for cable loss.
2. 5GHz antenna gin is 6.12dBi, the limit is reduced 0.12 dB.

3*3 MIMO
802.11n
HT20
Chain 1 Chain 2 Chain 3
RF Power RF Power RF Power RF Power
Density Density Density Density Maximum Limit
Frequency Reading Reading Reading Reading
MHz (dBm/MH2z) (dBm/MH?2z) (dBm/MH2z) (dBm/MH?z) (dBm/MH2z)
5260 -1.59 -2.62 -1.65 2.84 6.11
5280 -0.69 -2.89 -1.88 3.04 6.11
5320 -3.22 -3.36 -1.83 2.03 6.11
5500 -1.81 -1.35 -0.90 3.43 6.11
5580 -1.93 -1.89 -0.27 3.48 6.11
5720 -0.26 -1.41 0.12 4.30 6.11
802.11n HT40 Mode
Chain 1 Chain 2 Chain 3
RF Power RF Power RF Power RF Power
Frequen- Density Density Density Density Maximum Limit
cy Reading Reading Reading Reading
MHz (dBm/MH2z) (dBm/MH?2) (dBm/MH2z) (dBm/MH?2) (dBm/MH2z)
5270 -6.31 -6.52 -5.50 -1.32 6.11
5310 -5.19 -7.20 -5.33 -1.04 6.11
5510 -4.77 -4.81 -4.71 0.01 6.11
5550 -4.42 -4.52 -4.20 0.40 6.11
5710 -3.82 -5.17 -2.97 0.88 6.11
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LB LT 2L
802.11AC HT80 Mode
Chain 1 Chain 2 Chain 3
RF Power RF Power RF Power RF Power
Density Density Density Density Maximum Limit
Frequency Reading Reading Reading Reading
MHz (dBm/MH2z) (dBm/MH?2z) (dBm/MH2z) (dBm/MH?2) (dBm/MH2z)
5290 -8.17 -10.31 -9.05 -4.32 6.11
5530 -8.11 -8.44 -1.57 -3.25 6.11
5690 -7.60 -8.95 -6.91 -2.97 6.11

Note: 1. offset 0.5 dB for cable loss.
2. 5GHz antenna gin is 6.12dBi, Beamforming gain:4.77dBi , the limit is reduced 4.89 dB.
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B 4 4 Al 1) TR L0 )

5250-5350 MHz
802.11a
Peak Power Spectral Density Data Plot (5260MHZz)

At Sppetesn Anslyres - Swept 54

I Deaa L P 11, 2015
Awg Typa: RMS S l Peak Search

i i
Marker 1 5.258290000000 GHz Aot 1010

PO Widle e
IFGain:l o

Trig: Fras Run
Attan: 24 48

Raf OfTget | dB
Ref 14.65 dBm
1
¢
I_',,.-.:J.f\-\.---l\.-,-.-,--'.q-rm'-.-'I".-r-l-----..--.-ulwr'h.'lg-...-...i,..-1‘|1‘‘\"'‘"''‘"r-“"-"-"-ﬂlm-\-'l»-‘i'.r,-r'l--l--r-'-w.-.-.-..‘L

FCC ID: YOR-RT1900AC

M
ayl T.a“_ﬂ-‘.r‘ kT

Center 5.26000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz"

Span 30.00 MHz
Sweep 1.00 ms (1001 pts)

STATUH

At Sppetesn Anslyres - Swept 54

T ]
Marker 1 5279040000000 GHz
FGainiLon

Ref OfTset 1 dB
Ref 14.65 dBm

i

‘F
e
Pigr Gl

Center 5.28000 GHz
#Res BW 1.0 MHz

Trig: Fras Run
Attan: 24 48

L

ke it AT et eAn e i mya then s

#VBW 3.0 MHz"

O 0 Pk s 11, 015

Avg Typa: RMS TRACT Peak Search

Avg|Heldz= 10010

1
N,

Span 30.00 MHz
Sweep 1.00 ms (1001 pts)

STATUH
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B 4 4 Al 1) TR L0 )

Peak Power Spectral Density Data Plot (5320MHZz)

At Sppetesn Anslyres - Swept 54

L
M

L OO Pk s 11, 015

: : : A2 ¥ Peak Search
5.321500001( z Awg Typa: RMS TRALT
mkar 2. SN0 : Widle g 1@ Fres Run Avg|Heldz= 10010 TYPE
IFGain:l ow Attan: 24 48

Ref OfTset 1 dB
Ref 14.65 dBm

1

"-L‘-rmp'ﬂ R .ﬁﬂlh,.l 1 h.-,‘.t'ﬁ-ﬂ*'w-'-' ks o ”1\
& LS

Center 5.32000 GHz ' ' ' Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH

802.11n HT20 (chain 1)
Power Spectral Density Test Plot (5260MHz)

Aegrilent Sgreciranm Analyies 1-.-,.:5.!.

] i ¥ (b r‘-.:l:'-!\-'_'l.: 11, 015 P
Marker 1 5.257960000000 GHz - Rurg Typa: AMS e il
PHO: Wisle 1y 1718: Fras Run Avg|Heldz= 10010

IFGain:l nw Attarn: 24 48

Ref OfTset 1 dB
Refl 14.65 dBm

T s i MY L i 0t Y
{ 3

Center 5.26000 GHz ' ' ' Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH
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Power Spectral Density Test Plot (5280MHz)

Aegrilent Sgreciranm Analyies 1-.-,.:5.!.
] i ¥ (b r‘-.-l!-'\-f\-'_'l.: 11, 015 P
Marker 1 5.278950000000 GHz - Rurg Typa: AMS : e il
PHO: Wisle 1y 1718: Fras Run Avg|Heldz= 10010 T |

IFGain:l nw Attarn: 24 48

Ref OfTset 1 dB
Ref 14.65 dBm

1

P aiicas b o A A i g aret drtipn it . it 4

/
f

Mkr—RelLvi

Center 5.28000 GHz ' ' ' Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH

At Sppetesn Anslyres - Swept 54

L
M

L D6 0 Pk s 11, 015

& 5.31823000( . . Avg Typa: RMS TRALE
moicer 1.5.0122SUDHNNA : Wikle g Trig: Fras Run Avg|Heldz= 10010 TVPE
IFGain:L ow Attan: 24 48 = 4]

Peak Search

Ref OfTset 1 dB
Ref 14.65 dBm

1

I.--.-I'JH L Ll L T e L e e L L T
i B

Mkr—RelLvi

Center 5.32000 GHz ' ' ' Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH
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B 4 4 Al 1) TR L0 )

802.11n HT20 (chain 2)
Power Spectral Density Test Plot (5260MHz)
Begrllamnt Sgarctranm Analyees 1-.-,.:5.!.

L ] ;
[ . TER 7 Ayg Typa: RMS
Marker 1 5.261320000000 ’|'.II11|- B Fros Run h:giiHm;imm

IFGain:l o Attan: 24 48

O T Pk s 11, 015

Peak Search

Ref OfTset 1 dB
Refl 14.65 dBm

1

L]
sy .»..-(.%H-h-uhi-ﬂn'm._'w"‘- MM .
P bz n

y
L
[
1
-
i

Center 5.26000 GHz ' ' ' Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH

Aegrilent Sgreciranm Analyies 1-.-,.:5.!.
3 h I D ST Pl 11, 2015
Marker 1 5.278680000000 GHz A Typa: RS iy
I’Ni.'l’l'Jlﬂl' . Trig: Fras Run Avg|Heldz= 10010 TYPE
L -
IFGain:l o Attan: 24 48

Peak Search

Ref OfTset 1 dB
Refl 14.65 dBm

1

w.._.u..-.m.-muw i T bt i """'*'H-\..L:‘.‘
i b 1
i

;

Mkr—RelLvi

Center 5.28000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz"

' Span 30.00 MHz ﬂ
Sweep 1.00 ms (1001 pts)

STATUH
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Power Spectral Density Test Plot (5320MHz)

At Sppetesn Anslyres - Swept 54

L
M

- e St P Buny 11, 2015

P > Ay T f H.ME TRACT
mrkcay: 18535350 HEMMN ’I'Jlﬂl' s Trig: Fras Run h:ﬁHm;iMm TYPE

IFGain:l o Attan: 24 48

Ref OfTset 1 dB
Ref 14.65 dBm

1

4
i e LT L R ‘-’n'-*w-e-m-qi-.',wwﬂ_h

h

Center 5.32000 GHz ' ' ' Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH

Peak Search

802.11n HT20 (chain 3)
Power Spectral Density Test Plot (5260MHz)

Aegrilent Sgreciranm Analyies 1-.-,.:5.!.
3 I i OO P 11, 015
Marker 1 5.259040000000 GHz A Typa: RS iy
I’Ni.'l’l'Jlﬂl' . Trig: Fras Run Avg|Heldz= 10010 TYPE
L -
IFGain:l o Attan: 24 48

Ref OfTset 1 dB
Refl 14.65 dBm

1
4

I I s i o SOVTEUY
2 L

i

3l
P
oo

Center 5.26000 GHz ' ' ' Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH

Peak Search
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Power Spectral Density Test Plot (5280MHz)

At Sppetesn Anslyres - Swept 54

Awg Typa: RMS

i i
Marker 1 5.278650000000 GHz Aot 1010

PO Widle e
IFGain:l o

Trig: Fras Run
Attan: 24 48

Ref OfTset 1 dB
Ref 14.65 dBm

*1

[

Center 5.28000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz"

FCC ID: YOR-RT1900AC

QO 1CHES Pk s 11, 2015

Peak Search

e L iy '
m.'"‘llﬂl"I i r“‘ww' T‘hﬂ R homaot 07 hﬂv*"""“r'ﬂl IMt'!

L |

Span 30.00 MHz

Sweep 1.00 ms (1001 pts)

At Sppetesn Anslyres - Swept 54

TR i
Marker 1 5318980000000 GHz

PO Widle e
IFGain:l o

Trig: Fras Run
Attan: 24 48

Ref OfTset 1 dB
Ref 14.65 dBm

‘1

k4

Center 5.32000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz"

Avg Typa: RMS
Avg|Heldz= 10010

(- 12 1) Bl s 11, 2015
TRACT | - Peak Search

TYPE

il I P -
AM""""‘ I‘Mmh"""'m] e i -‘-‘Ml.-'vl"“"*ﬁ*ﬁr' e 'P"""'"H\.

1

Span 30.00 MHz

Sweep 1.00 ms (1001 pts)

STATUH
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802.11n HT40 (chain 1)
Power Spectral Density Test Plot (5270MHz)

At Spwetesn Anglyres - Swept 54

O 1 20 Pk s 11, 2015

L ¥ 7
L ; 2752 ; u: Peak Search
2. 5 D0 Fa Avg Typa: RMS TRALT
Marker 1 5.275280000000 u: SR . Froe Run R ek Wil
IFGain:L ow Atten: 24 48 EEY
Fef Offget 1 0B Mkri 5
Ref 14.65 dBm

1
| e TR e R g,
\ i

s e R e
f o !

Center 5.27000 GHz ' ' ' Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH

Ay Typa: H.ME
. Trig: Fras Run Avg|Hald=10/10
Atten: 24 48
Ref Offset 1 dB MEKr1
Ref 14.65 dBm

1

¢

papapg e P "'=*"“-'hﬁ.;.-.mu.-1 Bl g e,
v 1

jl |
y !

L1

.uh.';.;!-...l-" 1'~"h'f ul,
ok e,

Mkr—RelLvi

Center 5.31000 GHz ' ' ' Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH
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B 4 4 Al 1) TR L0 )

802.11n HT40 (chain 2)
Power Spectral Density Test Plot (5270MHz)

.lglh-nl Sppetrum Anslyter - Swept 5

L i YL P e 11, 2015
5 0L z Awg Typa: RMS TRACH |
Markur 1 5.2 3 ZRUINNRA) ,-_,, Fast g Trig: Fras Run Avg|Heldz= 10010 TYPE
IFGain:L ow Attan: 24 48

Peak Search

Ref OfTset 1 dB
Refl 14.65 dBm

L i
’ e T i s L
o

el W
g gl

Center 5.27000 GHz ' ' ' Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH

.lglh-nl Sgaeriram a...Lpn - Spt 54

2 Ay T f H.h'|5
Markur 15.304480000000 ,H, W Trig: Fras Run AvglHald 1010

IF Gl ow Attan: 24 48

Ref Offget 1 dB MEkr1 5
Ref 14.65 dBm

1
T --o-r--:---'r'-"‘""‘"""""""h.',r i, o T L *,

L b i h"l'"f'l"l'-!

Center 5.31000 GHz ' ' ' Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH
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802.11n HT40 (chain 3)
Power Spectral Density Test Plot (5270MHz)

At Spwetesn Anglyres - Swept 54

Awg Typa: RMS

i i
Marker 1 5.274200000000 GHz Aot 1010

RO Fast L)
IFGain:l ow

Trig: Fras Run
Attan: 24 48

Ref OfTset 1 dB
Refl 14.65 dBm

1
¢
AWt v M,
[ [
I
]

Center 5.27000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz"

FCC ID: YOR-RT1900AC

0072 16 1 Bk s 11, 015

TRALT
TYPE l
CET

Peak Search

e, - -
T T T i,
\

Span 60.00 MHz

Sweep 1.00 ms (1001 pts)

STATUH

Aegrilent Sgreciranm Analyies 1-.-,.:5.!.

L) B i

Marker 1 5.304420000000 GHz
(FGainilow

Trig: Fras Run
Attan: 24 48

Ref OfTset 1 dB
Refl 14.65 dBm

Avg Typa: RMS
Avg|Heldz= 10010

0717114 B 11, 2015
TRALT
TYPE

Peak Search

Span 60.00 MHz

Center 5.31000 GHz

#VBW 3.0 MHz"

#Res BW 1.0 MHz

Sweep 1.00 ms (1001 pts)

STATUH
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802.11AC HT80 (chain 1)
Power Spectral Density Test Plot (5290MHz)

Aggilent Spctium Analyaer - Srept 54
{ i "al-lli-!\-'_'u' 11, 015

1 i :

[ . 279 : a; Peak Search
5. 27930000( z Awg Typa: RMS TRALT

Mmrkar 1 8.2¢ LIMBMICNE ,-_,,: Fast g Trig: Fras Run Avg|Heldz= 10010

IFGain:L ow Attan: 24 48

Ref OfTset 1 dB
Refl 14.65 dBm
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Center 5.29000 GHz ' ' ' Span 100.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH

802.11AC HT80 (chain 2)
Power Spectral Density Test Plot (5290MHz)

At Sppetesn Anslyres - Swept 54

o
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LR B N I ot Trig: Frae Run A:ﬁHm;wm
IFGain:l nw Atten: 24 48
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Ref 14.65 dBm

#
i s il i ) i b | e <

Center 5.29000 GHz ' ' ' Span 100.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH
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802.11AC HT80 (chain 3)
Power Spectral Density Test Plot (5290MHz)

Jegbent Spectiam Anabyrer - Swept.5A

v ] :
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¥ |"

Center 5.29000 GHz ' Span 100.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)
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5470-5725 MHz
802.11a
Peak Power Spectral Density Data Plot (5500MHZz)

At Spwetesn Anglyres - Swept 54

L O] 22 Pk s 11, 015

& 5.50282000( z . Avg Typa: RMS TRALT
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#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)
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Aegrilent Sgreciranm Analyies 1-.-,.:5.!.
3 - I DIz Pl s 10, 1015
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Peak Search
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Ref 14.65 dBm
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I
Center 5.58000 GHz ' ' ' Span 30.00 MHz ﬂ
#VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

#Res BW 1.0 MHz

(SE) STATUH
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802.11a

Peak Power Spectral Density Data Plot (5720MHz)

At Sppetesn Anslyres - Swept 54
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#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)
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802.11n HT20 (chain 1)
Power Spectral Density Test Plot (5500MHz)
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Center 5.50000 GHz ' ' ' Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH
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Power Spectral Density Test Plot (5580MHz)

At Sppetesn Anslyres - Swept 54
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#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)
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802.11n HT20
Power Spectral Density Test Plot (5720MHz)
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802.11n HT20 (chain 2)
Power Spectral Density Test Plot (5500MHz)

At Spwetesn Anglyres - Swept 54
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Power Spectral Density Test Plot (5720MHz)

At Sppetesn Anslyres - Swept 54
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802.11n HT20 (chain 3)
Power Spectral Density Test Plot (5500MHz)
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Ref OfTset 1 dB
Refl 14.65 dBm

1

it e, TP bl it O B PP b

Center 5.50000 GHz ' ' ' Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH
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B 4 4 Al 1) TR L0 )

Power Spectral Density Test Plot (5580MHz)

At Sppetesn Anslyres - Swept 54

L) 1 i O Ea ) P s 11, 2015
[ e : - Peak Search
5.5 000 z fvg Typa: RMS
Psner 1 2007 TULNNRA) : Wikle g Trig: Fras Run Avg|Heldz= 10010
IF GainiL Atten:; 24 4B
Ref Offset 1 dB Mkr1 5
Refl 14.65 dBm

Center 5.58000 GHz ' ' ' Span 30.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH

I s 150 e s 11, 20105
Avg Typa: RMS TRACH | Peak Search

PHO: Wisle 1y 1718: Fras Run AxrglHeld= 10010 TYPE

IFGain:L ow Attan: 24 48 =]

Ref OfTset 1 dB
Ref 14.65 dBm

Center 5.72000 GHz ' ' ' Span 30.00 MHz ﬂ
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH
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802.11n HT40 (chain 1)
Power Spectral Density Test Plot (5510MHz)

At Spwetesn Anglyres - Swept 54

arker 1 5.506520000000 GHz

RO Fast L)
IFGain:l ow

L
M
Trig: Fras Run
Attan: 24 48

Ref OfTset 1 dB
Refl 14.65 dBm

*1

s A gl e ol ik L F s vt g b el

¥

i

Center 5.51000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz"

Avg Typa: RMS TRALT
AvglHold> 10010 TPE !
CEY

FCC ID: YOR-RT1900AC

O 15 Pk s 11, 015

Peak Search

Mkr1 5

Span 60.00 MHz
Sweep 1.00 ms (1001 pts)

STATUH

At Spwetesn Anglyres - Swept 54

T ]
Marker 1 5.545620000000 GHz
(FCainiLon "

Trig: Fras Run
Attan: 24 48

Ref OfTset 1 dB
Refl 14.65 dBm

”1

Avg Typa: RMS
Avg|Heldz= 10010

e TS T TP .-.-wu-—[r-fﬂ'a"l-*-dq A L i PSR P SR M,
) 0

f

e '*""'r‘"“\" A

Center 5.55000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz"

Y

' Span 60.00 MHz ﬂ
Sweep 1.00 ms (1001 pts)

STATUH
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802.11n HT40
Power Spectral Density Test Plot (5710MHz)

Aegrilent Sgreciranm Analyies 1-.-,.:5.!.
L L i e a5 Pk i 11, 2015
Marke ; A Peak Search
2, - 00 Fa Avg Typa: RMS TRALE
Murkay 1 511 €200 0HHNNM) ,-_,,. Fast . Trig: Fras Run Avg|Heldz= 10010
IFGainlow — Atten: 24 48
Ref Offset 1 dB Mkr1 5.71
Ref 14.65 dBm

.‘.1

i e S————— L FT
o i

‘_.-.1.4 R i T plbeaplindd I"‘*'l-
L' 1

f
M

o -"kl"-"*-"'d"-:“*"-r'

Center 5.71000 GHz ' ' ' Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH

802.11n HT40 (chain 2)
Power Spectral Density Test Plot (5510MHz)
Begrllamnt Sgarctranm Analyees 1-.-,.:5.!.

T BL ] i
[ . 2 7 Ayg Typa: RMS
My 1 5.811 02 00RMMMIEN Fast Lg! Trig: Fras Run h:gﬂHm; 010

IFGain:L ow Attan: 24 48

Ref OfTset 1 dB
Refl 14.65 dBm

‘ 1
b b o e I i T L T
y i) \

f b
|

e
i L

Center 5.51000 GHz ' ' ' Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH
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B 4 4 Al 1) TR L0 )

FCC ID: YOR-RT1900AC

Power Spectral Density Test Plot (5550MHz)

At Sppetesn Anslyres - Swept 54

L) i

Marker 1 5.544480000000 GHz 7
PHi: Fast Ly 1718 Fres Run
IFGain:l nw Atten: 24 48

Ref OfTset 1 dB
Ref 14.65 dBm

’1

OOt Pk s 11, 015

Avg Typa: RMS TRACT Peak Search
AwglHold> 10010 rvPE

CEY

Mkr1 5. 54
4.

s S S NS e APt dey L T g ran e i
f ; ,

Y

Center 5.55000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz"

Span 60.00 MHz
Sweep 1.00 ms (1001 pts)

STATUH

802.11n HT40

Power Spectral Density Test Plot (5710MHz)

At Sppetesn Anslyres - Swept 54

TR i
Marker 1 5.705440000000 GHz

PHi: Fast Ly 1718 Fres Run
IFGain:l nw Atten: 24 48

Ref OfTset 1 dB
Ref 14.65 dBm

1

¢

PO et Ny 11, AT11%

Awg Typa: RMS T A Peak Search
Avg|Heldz= 10010

__..'-'l".-.qd"\-.n-#-"ﬁ,'ln'arh'wq'\_. AP iy, M.,.Fl.ﬂ"'"'ﬂwrrh\,r
! ¢ \

h |

Center 5.71000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz"

' Span 60.00 MHz ﬂ
Sweep 1.00 ms (1001 pts)

STATUH
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802.11n HT40 (chain 3)
Power Spectral Density Test Plot (5510MHz)

At Spwetesn Anglyres - Swept 54

L
M

L OO 100 Pk s 11, 2015

E G z B Avg Type: RMS
L Bl el ot Trig: Frae Run Avg|Hald:> 10110
IFGain:L ow Attan: 24 48

Peak Search

Ref OfTset 1 dB
Refl 14.65 dBm

s
W

. ” 4
f i gl S U .:-“""'r e

o

Center 5.51000 GHz ' ' ' Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

STATUH

P S —

a i i 0 10000 B s 11, 015
& 5.54610000C z Avg Typa: RMS TRALT

phmhir 4 B.SACAUDUIENN .-_..: Fast g ! Trig: Fras Run Avg|Heldz= 10010

IFGain:L ow Attan: 24 48

Peak Search

Ref OfTset 1 dB
Refl 14.65 dBm

Center 5.55000 GHz ' ' ' Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

STATUH
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802.11n HT40
Power Spectral Density Test Plot (5710MHz)

At Sppetesn Anslyres - Swept 54

T CT! ] i
T s 0 " Awg Typa: RMS
Marker 1 B_T1C0S0DMMNIN Fast Lg! Trig: Fras Run h:gﬂHm; 010

IFGain:L ow Attan: 24 48

Ref OfTset 1 dB
Ref 14.65 dBm

' g L
.*-1,,-‘*# \'1.,,-"( W h

Center 5.71000 GHz ' ' ' Span 60.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

Lrhtel STATUH

802.11AC HT80 (chain 1)
Power Spectral Density Test Plot (5530MHz)

Aggilent Spctium Analyaer - Srept 54
] BL i "'ul.--"-!-'_'l.: 11, 015
M

i 5 -'il 7 Avg Typa: : AL Peak Search
5.3 BO0DOI z va Typa: RMS TRACE

IFGain:l nw Atten: 24 48 BET

I [ =

Ref Offget 1 dB Mkr1 5
Ref 14.65 dBm y

|

TS .l.#u..q.,.;r,___,wq.*\-lwﬂ-.hﬁ‘ I_+.. i L ST A UM ) 4,
§ it il

¥

Center 5.53000 GHz ' ' ' Span 100.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH
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802.11AC HT80
Power Spectral Density Test Plot (5690MHz)

At Spwetesn Anglyres - Swept 54

e TLa <00 Bk s 11, 2015

3 i .

[ e 599 . I Peak Search
5.69980000( z Awg Typa: RMS TRALT

Marker 1 5.6 LIMBMICNE ,._,,: Fast Ly 17ig Fres Run Avg|Holdz 10010 r-.l".-.

IFGain:L ow Attan: 24 48 =]

Mkr1 5

Ref OfTset 1 dB
Refl 14.65 dBm

1

,-'fhh-,-rp-‘-"‘l"""w r{r.*‘}.':v‘!*‘"ld Y ‘-*"""""'"""'“"""'._ '..“I,H,.-*-r.-.'-;—i-..-.,-.._‘.ll_ q‘l.‘.*‘-ﬁ'r-'l- M T"‘-
| 1Y) &

Center 5.69000 GHz ' ' ' Span 100.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH

802.11AC HT80 (chain 2)
Power Spectral Density Test Plot (5530MHz)

Aggilent Spctium Analyaer - Srept 54
{ i "Ji.-'=!-'_'|.: 11, 015

L | 7
L E z Avg Typa: AMS I Peak Search
Marker 4 5.533700000000 GHz TSRS, AvglHald: 10110 -

IFGain:l nw Atten: 24 48

I [=

Ref Offget 1 dB Mkr1 5
Ref 14.65 dBm y

1

_,T..a.-.-,_..,.,-n-"----l----m-umr.r..'-a.-»-"vt‘--'t-”‘-*‘*rl'-l-'*-m._~ ,,ﬂ---'ml-"*"‘*"*f“'ﬁﬂv.,-,fnl"fl'b"-J‘-"nu.‘.q_..r-ﬁ.;‘

(-

Center 5.53000 GHz ' ' ' Span 100.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH
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802.11AC HT80
Power Spectral Density Test Plot (5690MHz)

At Spwetesn Anglyres - Swept 54

O SLC Pk s 11, 2015

3 i .
Marke 59910 ; i Peak Search
5.69900000( z Awg Typa: RMS TRALT
phmetar 8.8 LCHHNENN ,-_,,: Fast g Trig: Fras Run Avg|Heldz= 10010 TVPE
IFGain:L ow Attan: 24 48

Ref OfTset 1 dB
Refl 14.65 dBm

1

PR N r.H.H-;,\_r-*'-"““‘**l"‘Lv"-_ ¢ A s, ety

13

Center 5.69000 GHz ' ' ' Span 100.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

(SE) STATUH

802.11AC HT80 (chain 3)
Power Spectral Density Test Plot (5530MHz)

At Sppetesn Anslyres - Swept 54

L . ¥ =S a0 el s 11, 2015
Marke : wir) Peak Search

5.54130000C 7 Avg Typa: RMS TRALT
stz 4 B.541SUDUIENN ,-_,,: Fast Ly 17ig Fres Run Avg|Holdz 10010 TYPE

IFGain:L ow Attan: 24 48 = 4]
I 5 54
Ref Offset 1 dB MEr1 3
Ref 14.65 dBm

*'I
T L e N T W AT L L L
P e P T W ) NS TAY
| [

Center 5.53000 GHz ' ' ' Span 100.0 MHz ﬂ
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)

Lrhtel STATUH

International Standards Laboratory Report Number: ISL-15LR055FENII-R1



-45 of 184- FCC ID: YOR-RT1900AC
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802.11AC HT80
Power Spectral Density Test Plot (5690MHz)

Aegrilent Spwctrum Analyrer - Swept 5

e =L - :

e 5.680600000C z Avg Typa: RMS

ekl LR AL R L ,-_,,: Fast g 1rig Fres Run Avg|Heldz= 10010
IFGain:L ow Attan: 24 48

Ref OfTset 1 dB
Refl 14.65 dBm

Center 5.69000 GHz ' Span 100.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.00 ms (1001 pts)
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6. 26dB /99% EMISSION BANDWIDTH MEASUREMENT

6.1 Standard Applicable
According to 815.407(a). No Limit required.

6.2 Measurement Procedure

1.
2.

4.
S.

Place the EUT on the table and set it in transmitting mode.

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the spectrum analyzer.

Set the spectrum analyzer as RBW=300KHz/1MHz, VBW =1MHz/3MHz, Span=
30/50/90MHz,, Sweep=auto

Mark the peak frequency and —26dB (upper and lower) frequency.
Repeat above procedures until all frequency measured were complete.

Refer to section D of KDB Document: KDB 789033 D02 General UNII Test Procedures New
Rules v01

6.3 Measurement Equipment Used:
Refer to section 6.3 for details.

6.4 Test Set-up:
Refer to section 6.4 for details.
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6.5 Measurement Result

5250-5350 MHz / 5470-5725 MHz
802.11a Mode

Frequency 26dB Bandwidth | 99% Bandwidth

(MHz) (MHz) (MHz)

5260 20.100 16.806

5280 20.240 16.823

5320 20.220 16.860

5500 20.300 16.830

5580 20.540 16.836
5720(within 5470-5725) 15.230 13.477

802.11n HT20 Mode

Frequency 26dB Bandwidth | 99% Bandwidth

(MHz) (MHz) (MH?z)

5260 20.040 17.555

5280 20.120 17.638

5320 19.980 17.630

5500 20.080 17.586

5580 20.070 17.608
5720(within 5470-5725) 15.130 13.876

802.11n HT40 Mode

Frequency 26dB Bandwidth | 99% Bandwidth
(MHz) (MHz) (MHz)
5270 40.230 37.029
5310 40.280 36.996
5510 39.820 36.940
5550 40.190 37.018
5710(within 5470-5725) 35.130 33.291
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802.11a HT80 Mode

-48 of 184-

Frequency 26dB Bandwidth | 99% Bandwidth
(MHz) (MHz) (MHz)
5290 81.610 76.504
5530 80.910 76.230
5690(within 5470-5725) 75.730 72.605

5470-5725 MHz ( Outside Bandwidth)

802.11a Mode

Frequency 26dB Bandwidth | 99% Bandwidth
(MH2) (MH?2) (MHz)
5720 5.200 4.173

802.11n HT20 Mode

Frequency 26dB Bandwidth | 99% Bandwidth
(MH2) (MHz) (MHz)
5720 5.212 4.258

802.11n HT40 Mode

Frequency 26dB Bandwidth | 99% Bandwidth
(MHz) (MHz) (MHz)
5710 5.360 4.338

802.11a HT80 Mode

Frequency 26dB Bandwidth | 99% Bandwidth
(MHz) (MHz) (MHz)
5690 6.602 4.801

International Standards Laboratory

Report Number: ISL-15LR055FENII-R1
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5250MHz — 5350MHz
802.11a
26dB &99% Band Width Test Data (5260MHz)

Aggilent Spctrum Analyprer - Orragied BEW

- T : [R5 A el s 11, 2015

LX <A1 ! : Amptdly Scale
« .5 i Canter Frayg: 5260000000 GHz Radie Sed: Moane

Ref Offset 8.50 dB » Trig:Fres Run Avg|Hald:z= 10010

RIT Gadncl aw wATten: 20 4B Radls Daviea: BTS Y Axis I.Inlt’

Ref Offset 8.5 dB dBm
Rel 18.50 dBm

Ref Lvi Offset
B&O 48

Path Cirl
B'un:'l‘dlrﬁ Path®

| Rel Position

E;nter 5.26 GHz Span 30 MHz [T = TS - 1o
#Res BIW 300 kHz #WBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power 12.2 dBm Auto Scaling

16.806 MHz e ot

Transmit Freq Error B.7TBD kHz OBW Power 98.00 %

¥ dB Bandwidth 20.10 MHz *x dB -26.00 dB More

(SE) STATUR

26dB &99% Band Width Test Data(5280MHz)

Agitent Spwetran Analyzes - Decipbed BW
'1: BL T T3] i L2 2h L Pl s 11, 21115
Center Freq 5.280000000 GHz Canter Frag: 5280000000 GHz Radis Std: None Fraquency

. Trig: Fras Run Avg|Hald:z= 10010
Center Freq
E280000000 GHz

BiFGaincLow — BAtten: 20 4B Radis Daviea; BTS

Ref Offset 8.5 dB
1Ll Rel 18.50 dBm

|l

E;mer 5.28 GHz : Span 30 MHz
HRes BW 300 kHz #WBW 1 MHz Sweep 1ms

Oeccupled Bandwlidth Total Power 12.6 dBm
16.823 MHz

Transmit Freq Error =19.250 kHz OBW Power 98.00 %
x dB Bandwidth 20.24 MHz *x dB -26.00 dB

(SE) STATUR
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26dB &99% Band Width Test Data (5320MHz)

Agritenit Spwctioum Anabyres - Decupied BW
1.. BL 7 I i} i DG el B 11, U115 F
Center Freq 5.320000000 GHz Canter Frag: 5.320000000 GHz Radis Std: None ol
g Trig:Fras Run Avg|Hald:z= 10010
BTG adnel ow #Artan: 20 48 Radis Davice: BTS

Ref Offset 8.5 dB
Rel 18.50 dBm

Center Freq
6320000000 GH=z

&

E;nter 5.32 GHz : Span 30 MHz
HRes BW 300 kHz #WBW 1 MHz Sweep 1ms

Oeccupled Bandwlidth Total Power 12.2 dBm
16.860 MHz

Transmit Freq Error =29.205 kHz OBW Power 98.00 %
x dB Bandwidth 20.22 MHz *x dB -26.00 dB

(SE) STATUR

802.11n HT20
26dB &99% Band Width Test Data (5260MHz)

Agritenit Spwctioum Anabyres - Decupied BW
o FL | T [ OGO P By 11, 2015 E
Center Freq 5.260000000 GHz Canter Frag: 5260000000 GHz Radis Std: None ol
g Trig:Fras Run Avg|Hald:z= 10010
BTG adnel ow #Artan: 20 48 Radis Davice: BTS

Ref Offset 8.5 dB
iBid Ref 18.50 dBm

Center Freq
B 260000000 GH=z

by P

|
|
i
i
|
|
|
i
|

E;nter 5.26 GHz " Span 30 MHz
HRes BW 300 kHz #WBW 1 MHz Sweep 1ms

Oeccupled Bandwlidth Total Power 19.5 dBm
17.555 MHz

Transmit Freq Error 66.755 kHz OBW Power 98.00 %
x dB Bandwidth 20.04 MHz *x dB -26.00 dB

(SE) STATUR
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FCC ID: YOR-RT1900AC

26dB &99% Band Width Test Data(5280MHz)

Aggilent Spctrum Analyprer - Orragied BEW
o 5L

Center Freq 5.280000000 GHz

-
BT Gadncl ow

Ref Offset 8.5 dB
iBid Ref 18.50 dBm

|
|
|
|
|
r
|
!
|

E;nter 5.28 GHz
#HRes BW 300 kHz

Cccupled Bandwidth

. Trig: Fras Run

Camter Fl"iq: Mm GHz
Avg|Hald:> 10010
FAtten: 20 48

#VBW 1 MHz

Total Power

17.638 MHz

Transmit Freq Error
x dB Bandwidth

71.981 kHz
20.12 MHz

OBW Power
*x dB

OGO a0 Pk s 11, 20115

Radis Std: None Frequency

Radls Daviea: BTS

Center Freq
6280000000 GH=z

Span 30 MHz
Sweep 1ms

19.4 dBm

98.00 %
-26.00 dB

STATUR

26dB &99% Band Width Test Data (5320MHz)

Aggilent Sgctrann Analyaes - Orragied EW
o 5L

Center Freq 5.320000000 GHz

-
BT Gadncl ow

Ref Offget 8.5 dB
1Ll Refl 18.50 dBm

|
|
|
i
i
i
b
|
|
|

E;nter 5.32 GHz
HRes BW 300 kKHz

Cccuplied Bandwidth

. Trig: Fras Run

Camter Fl"iq: ﬁ:ﬂm GHz
Avg|Hald:> 10010
FArten: 20 48

#WBW 1 MHz

Total Power

17.630 MHz

Transmit Freq Ermor
x dB Bandwidth

105.87 kHz
19.898 MHz

OBW Power
*x dB

OECIr o b s 11, 20115

Radis Std: Mone Frequency

Center Freq
6320000000 GH=z

Radls Daviea; BTS

Span 30 MHz
Sweep 1ms

18.4 dBm

98.00 %
-26.00 dB

STATUR
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802.11n HT40
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FCC ID: YOR-RT1900AC

260dB &99% Band Width Test Data (5270MHz)

Aggilent Spctrum Analyprer - Orragied BEW
o 5L

Center Freq 5.270000000 GHz

-
BT Gadncl ow

Ref Offset 8.5 dB
1Bid Refl 30.00 dBm

»,
e

it

E;nter 5.27 GHz
HRes BW 1 MHz

Cccupled Bandwidth
37.029 MHz

73.442 kHz
40.23 MHz

Transmit Freq Error
x dB Bandwidth

Canter Frag: 5270000000 GHz
. Trig: Fras Run
wATten: 20 4B

#VBW 3 MHz

Total Power

OBW Power
*x dB

001100 Pk s 11, 2015

Radis Std: None Frequency

Avg|Hald:> 10010

Radls Daviea: BTS

5.000000 IIH':

Span 60 MHz Auto Man

Sweep 1ms

19.8 dBm Freq Offset

OHz

98.00 %
-26.00 dB

STATUR

26dB &99%Band Width Test Data (5310MHz)

Aggilent Sgctrann Analyaes - Orragied EW
o 5L

Center Freq 5.310000000 GHz

-
BT Gadncl ow

Ref Offset 8.5 dB
Rel 30.00 dEm

gl TR

pat

E;nter 5.31 GHz
#HRes BW 1 MHz

Cccuplied Bandwidth
36.996 MHz

7.001 kHz
40.28 MHz

Transmit Freq Ermor
x dB Bandwidth

Canter Frag: 5.310000000 GHz
. Trig: Fras Run
wArtten: 20 48

#WBW 3 MHz

Total Power

OBW Power
*x dB

Avg|Hald:> 10010

001223 Pt s 11, 20115

Radis Std: Mone Frequency

Radls Daviea; BTS

Center Freq
6310000000 GH=z

h
Mo, o ’ i &

Span 60 MHz
Sweep 1ms

19.32 dBm

98.00 %
-26.00 dB

STATUR
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802.11AC HT80
26dB &99% Band Width Test Data (5290MHz)

Agritenit Spwctiom Anabyres - Decupied BW
o FL | T [ 05 16045 P sy 11, 2015 TracelDatach
Span 100.00 MHz Canter Frag: 5220000000 GHz Radis Std: None LR MER LI,
I » Trig:Fres Run Avg|Hald:z= 10010
BTG adnel ow #Artan: 20 48 Radis Davice: BTS
Ref Offset 8.5 dB
1B Rel 30.00 dEBm

4
s
i

{Center 5.29 GHz Span 100 MHz
HRes BW 1 MHz #WVBW 3 MHz Sweep 1ms

Oeccupled Bandwlidth Total Power 18.9 dBm
76.504 MHz

Transmit Freq Error 16.162 kHz OBW Power 98.00 %
x dB Bandwidth B81.61 MHz *x dB -26.00 dB
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5470-5725 MHz
802.11a
26dB &99% Band Width Test Data (5500MHz)

Agritenit Spwctioum Anabyres - Decupied BW
o FL | T [ 5 0e 00 P By 11, 015 E
Center Freq 5.500000000 GHz Canter Frag: 5500000000 GHz Radie Std: None ol
g Trig:Fras Run Avg|Hald:z= 10010
BTG adnel ow #Artan: 20 48 Radis Davice: BTS

Ref Offset 8.5 dB
1Ll Rel 18.50 dBm

Center Freq
6500000000 GH=z

R A P o L L TR T B T |

|
|
|
|
|
|
"
|
i
L

E;nter 5.5 GHz Span 30 MHz
#HRes BW 300 kKHz #VBW 1 MHz Sweep 1ms

Oeccupled Bandwlidth Total Power 14.5 dBm
16.830 MHz

Transmit Freq Error =132.074 kHz OBW Power 98.00 %
x dB Bandwidth 20.30 MHz *x dB -26.00 dB

(SE) STATUR

26dB &99% Band Width Test Data (5580MHz)

Agritenit Spwctrum Analyrer - Oecupied BW
o FL | T [ O 0H 15 B s 11, 20115 E
Center Freqg 5.580000000 GHz Canter Frag: 5580000000 GHz Radis Std: None ol
g Trig:Fras Run Avg|Hald:z= 10010
BTG adnel ow #Artan: 20 48 Radls Davies; BTS

Ref Offget 8.5 dB
1Ll Rel 18.50 dBm

Center Freq
E.5BOO0DO00 GH=z

i

|
|
|
|
|
|
)
i
l

E;nter 5.58 GHz Span 30 MHz
HRes BW 300 kKHz #VBW 1 MHz Sweep 1ms

Oeccupled Bandwlidth Total Power 13.9 dBm
16.836 MHz

Transmit Freq Ermor =1.670 kHz OBW Power 98.00 %
x dB Bandwidth 20.54 MHz *x dB -26.00 dB

(SE) STATUR
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FCC ID: YOR-RT1900AC

260B &99% Band Width Test Data (5720MHz) -1 (within 5470-5725)

Aggilent Sgctrann Analyaes - Orragied EW
o 5L

VBW 1.0000 MHz

. Trig: Fras Run

-
BT Gadncl ow

Ref Offget 8.5 dB
1Ll Rel 20,00 dBm

g

|
|
|
|
|
|
1
|
|
|
l

E;nter 5.715 GHz
HRes BW 300 kKHz

Cccupied Bandwidth

Canter Frag: 6.7 15000000 GHz

wArtten: 20 48

(ECon 20 Pt s 11, 20115
Radls Std: None

Avg|Hald:> 10010

Radls Daviea; BTS

Video BW
1.0000 MHz

e T e L TR RS | A LitD

#WBW 1 MHz

Total Power

13.477 MHz

Transmit Freq Ermor
x dB Bandwidth

3.2025 MHz
15.23 MHz

OBW Power
*x dB

Fllter"l‘ypn’
Span 20 MHz
Sweep 1ms

15.4 dBm

98.00 %
-26.00 dB

STATUR

26dB &99% Band Width Test Data (5720MHz) -2 (Out side)

Mgl Sgctrann Analyaes - Devagsied BW
o 5L

Marker 1 -- Hz

L
BT Gadncl ow

Ref Offset 8.5 dB
1Bl Rel 20,00 dBm

o T I e e g

E;nter 5.73 GHz
HRes BW 300 kKHz

Cccuplied Bandwidth

Camter Fl"iq: BI.TW GHz
Avg|Hald: 10010

. Trig: Fras Run
wArtten: 20 48

(Ec2 2Pt iy 11, 20115
Radls Std: None

Radls Daviea; BTS

r-..q,;'l,hq-__.-*- Wi A, e
LT R ) (LT R

#WBW 1 MHz

Total Power

4.1730 MHz

Transmit Freq Error
x dB Bandwidth

usa L Algnment Compleled

=2.9038 MHz
5.200 MHz

OBW Power
*x dB

Span 10 MHz
Sweep 5 ms

9.61 dBm

98.00 %
-26.00 dB

STATUR
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802.11n HT20

-56 of 184-

FCC ID: YOR-RT1900AC

26dB &99% Band Width Test Data (5500MHz)

Aggilent Spctrum Analyprer - Orragied BEW
o 5L

Center Freq 5.500000000 GHz

-
BT Gadncl ow

Ref Offset 8.5 dB
Rel 18.50 dBm

.
i

!
|
|
|
|

E;nter 5.5 GHz
#HRes BW 300 kKHz

Cccupled Bandwidth
17.586 MHz

47.231 kHz
20.08 MHz

Transmit Freq Error
x dB Bandwidth

Canter Frag: 5500000000 GHz
. Trig: Fras Run
wATten: 20 4B

#VBW 1 MHz

Total Power

OBW Power
*x dB

OG- 250 Pk s 11, 015

Radis Std: None Frequency

Avg|Hald:> 10010

Radls Daviea: BTS

Center Freq
6500000000 GH=z

CF Step
J.000000 MHZ

Span 30 MHz Auto Man

Sweep 1ms

20.1 dBm Freq Offset

OHz

98.00 %
-26.00 dB

STATUR

26dB &99% Band Width Test Data (5580MHz)

Aggilent Sgctrann Analyaes - Orragied EW
o 5L

Center Freq 5.580000000 GHz

-
BT Gadncl ow

Ref Offget 8.5 dB
1Ll Rel 18.50 dBm

|

|

|

i

L. =
Ly

|

i

|

E;nter 5.58 GHz
HRes BW 300 kKHz

Cccuplied Bandwidth
17.608 MHz

-85.914 kHz
20.07 MHz

Transmit Freq Ermor
x dB Bandwidth

Canter Frag: 5520000000 GHz
. Trig: Fras Run
wArtten: 20 48

#WBW 1 MHz

Total Power

OBW Power
*x dB

OGO PG e sy 11, 20115

Radis Std: Mone Frequency

Avg|Hald:> 10010

Radls Daviea; BTS

Center Freq
E.5BOO0DO00 GH=z

Span 30 MHz
Sweep 1ms

18.9 dBm

98.00 %
-26.00 dB

STATUR
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802.11n HT20
26dB &99% Band Width Test Data (5720MHz) -1 (within 5470-5725)

Agritenit Spwctrum Analyrer - Oecupied BW
o FL | T [ 25 P s 11, 2015 Mark
Marker 1 - Hz Canter Frag: 5.7 16000000 GHz Radis Std: None s
» Trig:Fras Run Avg|Hald:z= 10010
T Gadncl e wArtten: 20 48 Radls Daviea; BTS
Ref Offget 8.5 dB

| 1Rid Rel 20.00 dBm

I
i
i
i
|
|
l

E;mer 5.715 GHz : Span 20 MHz
HRes BW 300 KHz #WBW 1 MHz Sweep 1 ms

Qeccupied Bandwidth Total Power 18.6 dBm
13.876 MHz

Transmit Freq Ermor 3.0324 MHz OBW Power 98.00 %

x dB Bandwidth 15.13 MHz *x dB -26.00 dB

(SE) STATUR

26dB &99% Band Width Test Data (5720MHz) -2 (Out side)

Atk Sgwectram Analyres - Decugled BW
e sl I T i 5200 14 Bl s 11, 2015
arker 1 - Hz Canter Frag: 5.730000000 GHz Radie Std: None TraceCiatsctor
o Trig:Fros Run Avg|Haldz 10010
BT Gadncl ow FAtten: 20 48 Radle Davies: BTS

L
M

Ref Offset 8.5 dB
Rel 20,00 dBm

h"nl..
Yo
rul,

N 5 I PO |
i‘l‘lﬂ#J'"""""""1'!5'“lr#‘i*-.nﬂ.ﬂ,..lj"h"ﬁ'l-ﬂ."I::il'b' 1

E;nter 5.73 GHz
#HRes BW 300 kHz #VBW 1 MHz

Oeccupled Bandwlidth Total Power 13.7 dBm
4.2578 MHz

Transmit Freq Error =2. 8619 MHz OBW Power 98.00 %
x dB Bandwidth 5.212 MHz *x dB -26.00 dB
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802.11n HT40

FCC ID: YOR-RT1900AC

26dB &99% Band Width Test Data (5510MHz)

Aggilent Spctrum Analyprer - Orragied BEW
L i

. Trig: Fras Run
wATten: 20 4B

-
BT Gadncl ow

Ref Offset 8.5 dB
Rel 30.00 dBm

E;nter 5.51 GHz

#Res BW 1 MHz #VBW 3 MHz

Cccupled Bandwidth Total Power

36.940 MHz

=31.911 kHz OBW Power
39.82 MHz *x dB

Transmit Freq Error
x dB Bandwidth

Canter Frag: ﬁ:.ﬁ-‘lm GHz
Avg|Hald:> 10010

00 1225 Pk s 11, 20115

Radia Std: None TracelDetector

Radls Daviea: BTS

20.7 dBm

98.00 %
-26.00 dB

26dB &99% Band Width Test Data (5550MHz)

Aggilent Sgctrann Analyaes - Orragied EW
R —

Center Freq 5.550000000 GHz

» Trig:Fras Run
BT Gadncl ow

wArtten: 20 48

Ref Offset 8.5 dB
Rel 30.00 dBm

E;nter 5.55 GHz
#HRes BW 1 MHz

#WBW 3 MHz

Cccupied Bandwidth Total Power

37.018 MHz

=13.924 kHz OBW Power
40.18 MHz *x dB

Transmit Freq Ermor
x dB Bandwidth

Canter Frag: ﬁ.ﬁm GHz
Avg|Hald:> 10010

O 1000 Pt sy 11, 20115

Radie Std: Nene Frequency

Center Freq
E&50000000 GH=z

Radls Daviea; BTS

Span 60 MHz
Sweep 1ms

19.9 dBm

98.00 %
-26.00 dB

STATUR
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802.11n HT40
26dB &99% Band Width Test Data (5710MHz) -1 (within 5470-5725)

Aglird Sgwctram Anabyeer - Decopted EW

o, i e 05 P8l Jun. 11, 2015

Marker 1 — Hz Cantar Fraq: 6702600000 GHz i Radia Std: Mena Marker

gt Trig: Free Run AvgliHeld= 10010

o WIFG sl aw Radio Davice: BTS
Ref Offset 26 dB
Ref 30.00 dBm

. i oy o princ -
PN Y i I L R P T Y
o Lt " Al - b

Center 5.703 GHz ' Span 45 MHz
HiRes BW 1 MHz #VBW 3 MHz Sweep 1ms

Occupied Bandwidth Total Power 20.3 dBm
33.291 MHz

Transmit Freq Error 57458 MHz OBW Power 989.00 %

x dB Bandwidth 35.13 MHz x dB -26.00 dB

ueo s Algnment Complated

26dB &99% Band Width Test Data (5710MHz) -2 (Out side)

Agrilaent Sgurctrum Analyres - Docogied BW
o

RL OfcChe ) Pt iy 11, 20115

-l:llar}[ar 1 == Hz Center Fregq: 5.T3T500000 GHz Radio Std: None

e Trig: Fres Run Avg|Hald> 10010
HIF GaincL ow #Arten: 16 4B Radie Device: BTS

Ref Offset 8.5 dB

Ref 30.00 dBm

{Center 5.738 GHz Span 25
HRes BW 1 MHz #VBW 3 MHz Sweep 1ms

Occupled Bandwidth Total Power 10.2 dBm
4.3380 MHz

Transmit Freq Error =10.329 MHz OBW Power 99.00 %

x dB Bandwidth 5.360 MHz % dB -26.00 dB

(AT STATUS
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FCC ID: YOR-RT1900AC

26dB &99% Band Width Test Data (5530MHz)

Aggilent Spctrum Analyprer - Orragied BEW
o 5L

Center Freq 5.530000000 GHz

-
BT Gadncl ow

. Trig: Fras Run

Ref Offset 8.5 dB
1Ll Rel 30,00 dBm

|
|
|
i
|
i'*'ﬂ il
i
|

E;nter 5.53 GHz
HRes BW 1 MHz

Cccupled Bandwidth

Canter Frag: 5020000000 GHz

wATten: 20 4B

i

T g
L

o ’ '.|I
LT

#VBW 3 MHz

Total Power

76.230 MHz

Transmit Freq Error
x dB Bandwidth

54.174 kHz
80.81 MHz

OBW Power
*x dB

g |

OG- 1 7 0 Pk s 11, 015

Radis Std: None Frequency

Avg|Hald:> 10010

Radls Daviea: BTS

Center Freq
6530000000 GH=z

B
i

Span 100 MHz
SW&ED 1ms

19.4 dBm

98.00 %
-26.00 dB

STATUR

802.11AC HT80

26dB &99% Band Width Test Data (5690MHz)-1 (within 5470-5725)

Aqrilient Spsetsmn Anabyres - Dezupiod B
s

Center Freq 5.682500000 GHz

e
TGl e
Ref Offset 8.6 dB
Rel 18.50 dBm
!
i

Center 5.683 GHz
#Res BW 1 MHz

Occupled Bandwidth

¥ 4.:\. e My \'-lul' ‘#‘\11 Rl

Cantar qu:.nmm GHz
Trig: Fras Run
Bhman: 20 dB

o P . opsh e

#VBW 3 MHz

Total Power

72.605 MHz

Transmit Freq Error
x dB Bandwidth

5.8310 MHz
75.73 MHz

OBW Power
x dB

00 002 PM 3 B 205
Radis Std: Mons

AvglHeld= 1010

Radie Devica: BTS

Span 85 MH
Sweep 1ms

19.2 dBm

99.00 %
-26.00 dB

ATATLE
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802.11AC HT80
26dB &99% Band Width Test Data (5690MHz)-2 (Out side)

Aggilent Spctrum Analyprer - Orragied BEW

e FL I T i 35 S0 el sy 11, 2015
- X . Amptdhy’ Scale
Ref Offset B.50 dB Canter Frag: 5.732500000 GHz Radie Std: Nene
» Trig:Fres Run Avg|Hald:z= 10010
BT Gadnicl i FArten: 20 4B Radls Davica:; BTS

Y Axis I.Inlt’
Ref Offset 8.6 dB dBm
1Bl Rel 18.50 dEBm

Ref Lvi Offset
B&O 48

LT R ki

y
o,
-,
o,

g
" :I".L:t‘|ﬂ_ -

_ UW Path Ctri

o Standard Path®
T S| l

oo LT L 1:]_._,. o 'J.-',l-. " Lt _h

E;nter 5.733 GHz Span 15 MHz
HRes BW 1 MHz #VBW 3 MHz Sweep 1ms

Oeccupled Bandwlidth Total Power 6.27 dBm
4.8009 MHz

Transmit Freq Error =5.0921 MHz OBW Power 98.00 %
x dB Bandwidth 6.602 MHz *x dB -26.00 dB
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7. UNDESIRABLE EMISSION - RADICTED MEASUREMENT

7.1 Standard Applicable
According to §15.407(b),

According to §15.407(b), Undesirable Emission Limits: Except as shown in Paragraph (b)(7) of
this section, the peak emissions outside of the frequency bands of operation shall be attenuated in
accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: all emissions outside of the 5.47-5.725
GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: all emissions within the frequency range
from the band edge to 10 MHz above or below the band edge shall not exceed an e.i.r.p. of
-17dBm/MHz; for frequencies 10 MHz or greater above or below the band edge, emissions shall
not exceed an e.i.r.p. of -27 dBm/MHz.

(5) The above emission measurements shall be performed using a minimum resolution bandwidth
of 1 MHz. A lower resolution bandwidth may be employed near the band edge, when necessary,
provided the measured energy is integrated to show the total power over 1 MHz.

(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set forth
in Section 15.209. Further, any U-NII devices using an AC power line are required to comply
also with the conducted limits set forth in Section 15.207.

(7) The provisions of Section 15.205 of this part apply to intentional radiators operating under this
section.

(8) When measuring the emission limits, the nominal carrier frequency shall be adjusted as
close to the upper and lower frequency band edges as the design of the equipment permits.

International Standards Laboratory Report Number: ISL-15LR055FENII-R1
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815.205- RESTRICTED BANDS OF OPERATIONS

(a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted in
any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5 - 25.67 1300 - 1427 8.025-8.5
417725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215 - 6.218 74.8-75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
6.31175 - 6.31225 123 -138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.52525 2655 - 2900 22.01-23.12
8.41425 - 8.41475 156.7 - 156.9 3260 - 3267 23.6-24.0
12.29 - 12.293 162.0125 - 167.17 3332 - 3339 31.2-31.8
12.51975 - 12.52025 167.72 - 173.2 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 240 - 285 3600 - 4400 A
13.36 - 13.41 322 - 335.4

! Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.
? Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emissions appearing
within these frequency bands shall not exceed the limits shown in Section 15.209. At
frequencies equal to or less than 1000 MHz, compliance with the limits in Section 15.209
shall be demonstrated using measurement instrumentation employing a CISPR quasi-peak
detector. Above 1000 MHz, compliance with the emission limits in Section 15.209 shall
be demonstrated based on the average value of the measured emissions. The provisions
in Section 15.35 apply to these measurements.
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815.209- RADIATED EMISSION LIMITS: GENERAL REQUIREMENTS

FCC PART 15.209
MEASURING DISTANCE OF 3 METER
FREQUENCY RANGE FIELD STRENGTH FIELD STRENGTH
(MHz) (Microvolts/m) (dBuV/m)
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

7.2 EUT Setup
The radiated emission tests were performed in the 3 meter open-test side, using the setup
in accordance with the ANSI C63.10:2013.

2. The EUT was put in the front of the test table. The host PC system was placed on the
center of the back edge on the test table. The peripherals like modem, monitor printer,
K/B, and mouse were placed on the side of the host PC system. The rear of the EUT and
peripherals were placed flushed with the rear of the tabletop.

3. The keyboard was placed directly in the front of the monitor, flushed with the front tab-
letop. The mouse was placed next to the Keyboard, flushed with the back of keyboard.

4. The spacing between the peripherals was 10 centimeters.

5. External 1/0O cables were draped along the edge of the test table and bundle when neces-
sary.

6. The host PC system was connected with 120Vac/60Hz power source.
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7.3 Measurement Procedure
The EUT was placed on a turn table which is 0.8/1.5m above ground plane.

2. The turn table shall rotate 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna which varied from 1m to 4m to find out
the highest emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compli-
ance.

5.  And also, each emission was to be maximized by changing the polarization of receiving
antenna both horizontal and vertical.

6. Repeat above procedures until all frequency measured were complete.
Refer to section G of KDB Document: KDB 789033 D02 General UNII Test Procedures New
Rules v01
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FCC ID: YOR-RT1900AC

7.4 Test SET-UP (Block Diagram of Configuration)
(A) Radiated Emission Test Set-Up, Frequency Below 1000MHz

Spectrum
Analyzer

Turntable

\

| EUT

1T !

Imto4m

| |

Ground Plane N\

Coaxial Cab;e

(B) Radiated Emission Test Set-UP Frequency Over 1 GHz

Turntable

EUT

round Plane

G :

Test
1.5m|1mto4m |:| Receiver
—
Coaxial Cable
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7.5 Measurement Equipment Used:

FCC ID: YOR-RT1900AC

Chamber 14(966)
EQUIPMENT MFR MODEL SERIAL LAST |CAL DUE.
TYPE NUMBER | NUMBER CAL.
Spectrum Analyzer .
Agilent N9010A | MY49060537 | 07/30/2015 | 07/29/2016
21(26.5GHz)
Spectrum Analyzer
P Y Agilent E4443A | MY48250315 | 05/21/2015 | 05/20/2016
20(6.5GHz)
Spectrum Analyzer R&S FSU43 100143 | 05/23/2015 | 05/22/2016
22(43GHz)
Dipole antenna SCHWARZBECK | VHAP,30-300 919 12/03/2013 | 12/02/2015
UHAP,300-100
Loop Antenna9K-30M A.H.SYSTEM SAS-564 294 05/11/2015 | 05/10/2017
Horn antennal-18G ETS 3117 00066665 | 11/27/2014 | 11/26/2015
Horn antenna26-40G(05) Com-power AH-640 100A 01/21/2015 | 01/20/2017
Horn antennal8-26G(04) Com-power AH-826 081001 07/24/2015 | 07/23/2017
Preamplifier9-1000M HP 8447D NA 03/12/2015 | 03/11/2016
N AFS44-001018
Preamplifier1-18G MITEQ 1329256 | 07/28/2015 | 07/27/2016
00-25-10P-44
Preamplifier1-26G EM EMO1M26G NA 03/11/2015 | 03/10/2016
. JS-26004000-2
Preamplifier26-40G MITEQ A 818471 07/23/2015 | 07/22/2017
Cablel-18G HUBER SUHNER | Sucoflex 106 NA 12/02/2014 |12/01/2015
Cable UP to 1G HUBER SUHNER | RG 214/U NA 10/17/2014 |10/16/2015
SUCOFLEX 27963/2&3742
1GHz~40GHz cable | HUBER SUHNER | Sucoflex 102 12 10/03/2013 | 10/02/2015
Signal Generator R&S SMU200A 102330 03/11/2015 | 02/10/2016
Signal Generator Anritsu MG3692A 20311 10/29/2014 | 10/28/2015
2.4G Filter Micro-Tronics Brm50702 76 12/27/2014 | 12/26/2015
5G Filter Micro-Tronics Brm50716 005 12/27/2014 | 12/26/2015

International Standards Laboratory

Report Number: ISL-15LR055FENII-R1




-68 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

7.6 Field Strength Calculation

The field strength is calculated by adding the Antenna Factor and Cable Factor and subtracting
the Amplifier Gain and Duty Cycle Correction Factor(if any) from the measured reading. The basic equa-

tion with a sample calculation is as follows:
FS=RA+AF+CL - AG

Where  FS = Field Strength CL = Cable Attenuation Factor (Cable Loss)
RA = Reading Amplitude AG = Amplifier Gain
AF = Antenna Factor

7.7 Measurement Result
Refer to attach tabular data sheets.

NOTE:
The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 100kHz

for Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz. And RBW
1MHz for frequency abovelGHz.
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FCC ID: YOR-RT1900AC

Radiated Spurious Emission Measurement Result (below 1GHz) (worst case) Band 2

Operation Mode 802.11n HT20 TX CH Low Test Date  2015/08/12
Fundamental Frequency 5260MHz Test By Dino
Temperature 25 Pol Ver./Hor
Humidity 65 %
No Freq Reading | Factor Level Limit I(_)i\rlﬁirt Remark Pol
MHz dBuV dB | dBuV/m | dBuV/m dB V/H
1 | 101.78 | 4865 | -17.10 | 3155 4350 | -11.95 | Peak VERTICAL
2 | 166.77 | 41.86 | -12.43 | 29.43 4350 | -14.07 Peak VERTICAL
3 | 250.19 | 4065 | -12.89 | 27.76 46.00 | -18.24 Peak VERTICAL
4 | 28899 | 38.46 | -11.38 | 27.08 46.00 | -18.92 Peak VERTICAL
5 | 700.27 | 30.37 | -4.02 | 26.35 46.00 | -19.65 Peak VERTICAL
6 | 833.16 | 3212 | -1.69 | 30.43 46.00 | -15.57 Peak VERTICAL
1 | 8335 4534 | -17.57 | 27.77 40.00 | -12.23 | Peak | HORIZONTAL
2 | 161.92 | 39.13 | -12.17 | 26.96 4350 | -16.54 Peak | HORIZONTAL
3 | 250.19 | 43.89 | -12.89 | 31.00 46.00 | -15.00 Peak | HORIZONTAL
4 | 350.10 | 39.44 | -10.11 | 29.33 46.00 | -16.67 Peak | HORIZONTAL
S5 | 450.01 | 3378 | -7.78 | 26.00 46.00 | -20.00 Peak | HORIZONTAL
6 | 900.09 | 2878 | -050 | 28.28 46.00 | -17.72 Peak | HORIZONTAL
Remark:
1 No further spurious emissions detected from the lowest internal frequency and 30MHz.

International Standards Laboratory

2
3

Measuring frequencies from the lowest internal frequency to the 1GHz.

Radiated emissions measured in frequency range from 9MHz to 1000MHz were made

with an instrument detector setting 9-90KHz/110-490KHz using PK/AV and other Fre-
quency Band using PK/QP
Measurement result within this frequency range shown “ - ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the

field strength is too small to be measured.
The IF bandwidth of SPA between 9kHz to 30MHz was 10kHz, VBW= 30kHz; between
30MHz to 1GHz was 100KHz, VBW=300KHz.
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FCC ID: YOR-RT1900AC

Radiated Spurious Emission Measurement Result (below 1GHz)

Operation Mode 802.11n HT20 TX CH Mid Test Date  2015/08/12
Fundamental Frequency 5280MHz Test By Dino
Temperature 25 Pol Ver./Hor
Humidity 65 %
No Freq Reading | Factor Level Limit I(_)i\rlﬁirt Remark Pol
MHz dBuvV dB | dBuV/m | dBuV/m dB V/H
1] 97.90 46.92 | -17.63 | 29.29 4350 | -14.21 Peak VERTICAL
2 | 165.80 | 41.15 | -12.38 | 28.77 4350 | -14.73 Peak VERTICAL
3 | 250.19 | 3952 | -12.89 | 26.63 46.00 | -19.37 Peak VERTICAL
4 | 28511 | 38.09 | -11.48 | 26.61 46.00 | -19.39 Peak VERTICAL
5 | 700.27 | 2953 | -4.02 | 2551 46.00 | -20.49 Peak VERTICAL
6 | 833.16 | 29.88 | -1.69 | 28.19 46.00 | -17.81 Peak VERTICAL
1 84.32 4478 | -17.75 | 27.03 40.00 | -12.97 Peak | HORIZONTAL
2 | 167.74 | 3876 | -12.48 | 26.28 4350 | -17.22 Peak | HORIZONTAL
3 | 250.19 | 43.82 | -12.89 | 30.93 46.00 | -15.07 Peak | HORIZONTAL
4 | 350.10 | 4054 | -10.11 | 30.43 46.00 | -15.57 Peak | HORIZONTAL
5 | 450.01 | 33.82 -7.78 | 26.04 46.00 | -19.96 Peak | HORIZONTAL
6 | 700.27 | 31.22 -4.02 | 27.20 46.00 | -18.80 Peak | HORIZONTAL
Remark:

1 No further spurious emissions detected from the lowest internal frequency and 30MHz.

2 Measuring frequencies from the lowest internal frequency to the 1GHz.

3 Radiated emissions measured in frequency range from 9MHz to 1000MHz were made
with an instrument detector setting 9-90KHz/110-490KHz using PK/AV and other Fre-
quency Band using PK/QP

4 Measurement result within this frequency range shown “ - ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the
field strength is too small to be measured.

5 The IF bandwidth of SPA between 9kHz to 30MHz was 10kHz, VBW= 30kHz; between
30MHz to 1GHz was 100KHz, VBW=300KHz.
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Radiated Spurious Emission Measurement Result (below 1GHz)

Operation Mode 802.11n HT20 TX CH High Test Date  2015/08/12
Fundamental Frequency 5320MHz Test By Dino
Temperature 25 Pol Ver./Hor
Humidity 65 %
No Freq Reading | Factor Level Limit I(_)i\rlﬁirt Remark Pol
MHz dBuV dB | dBuV/m | dBuV/m dB V/H
1 | 102.75 | 4658 | -16.97 | 29.61 4350 | -13.89 | Peak VERTICAL
2 | 167.74 | 41.44 | -12.48 | 28.96 4350 | -14.54 Peak VERTICAL
3 | 250.19 | 39.28 | -12.89 | 26.39 46.00 | -19.61 Peak VERTICAL
4 | 49948 | 3029 | -7.46 | 22.83 46.00 | -23.17 Peak VERTICAL
5 | 700.27 | 29.17 | -4.02 | 25.15 46.00 | -20.85 Peak VERTICAL
6 | 833.16 | 30.19 | -1.69 | 28.50 46.00 | -17.50 Peak VERTICAL
1 84.32 4393 | -17.75 | 26.18 40.00 | -13.82 Peak | HORIZONTAL
2 | 15416 | 3752 | -12.10 | 25.42 4350 | -18.08 Peak | HORIZONTAL
3 | 250.19 | 43.40 | -12.89 | 30.51 46.00 | -15.49 Peak | HORIZONTAL
4 | 350.10 | 3959 | -10.11 | 29.48 46.00 | -16.52 Peak | HORIZONTAL
S5 | 45001 | 3293 | -7.78 | 25.15 46.00 | -20.85 Peak | HORIZONTAL
6 | 700.27 | 30.23 | -4.02 | 26.21 46.00 | -19.79 Peak | HORIZONTAL
Remark:
1 No further spurious emissions detected from the lowest internal frequency and 30MHz.

International Standards Laboratory

2
3

Measuring frequencies from the lowest internal frequency to the 1GHz.

Radiated emissions measured in frequency range from 9MHz to 1000MHz were made

with an instrument detector setting 9-90KHz/110-490KHz using PK/AV and other Fre-
quency Band using PK/QP
Measurement result within this frequency range shown “ - ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the

field strength is too small to be measured.
The IF bandwidth of SPA between 9kHz to 30MHz was 10kHz, VBW= 30kHz; between
30MHz to 1GHz was 100KHz, VBW=300KHz.
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FCC ID: YOR-RT1900AC

Radiated Spurious Emission Measurement Result (below 1GHz) (worst case) Band 3

Operation Mode 802.11n HT20 TX CH Low Test Date  2015/08/12
Fundamental Frequency 5500MHz Test By Dino
Temperature 25 Pol Ver./Hor
Humidity 65 %
No Freq Reading | Factor Level Limit I(_)i\rlﬁirt Remark Pol
MHz dBuvV dB | dBuV/m | dBuV/m dB V/H
1| 103.72 | 46.41 | -16.85 | 29.56 4350 | -13.94 Peak VERTICAL
2 | 166.77 | 4228 | -12.43 | 29.85 4350 | -13.65 Peak VERTICAL
3 | 250.19 | 38.87 | -12.89 | 25.98 46.00 | -20.02 Peak VERTICAL
4 | 27929 | 3728 | -11.65 | 25.63 46.00 | -20.37 Peak VERTICAL
S | 499.48 | 31.40 | -7.46 | 23.94 46.00 | -22.06 Peak VERTICAL
6 | 833.16 | 32.12 -1.69 | 30.43 46.00 | -15.57 Peak VERTICAL
1 83.35 4492 | -17.57 | 27.35 40.00 | -12.65 Peak | HORIZONTAL
2 | 166.77 | 38.10 | -12.43 | 25.67 4350 | -17.83 Peak | HORIZONTAL
3 | 250.19 | 4364 | -12.89 | 30.75 46.00 | -15.25 Peak | HORIZONTAL
4 | 350.10 | 39.29 | -10.11 | 29.18 46.00 | -16.82 Peak | HORIZONTAL
5 | 50045 | 32.29 745 | 24.84 46.00 | -21.16 Peak | HORIZONTAL
6 | 700.27 | 31.03 | -4.02 | 27.01 46.00 | -18.99 Peak | HORIZONTAL
Remark:

1 No further spurious emissions detected from the lowest internal frequency and 30MHz.

2 Measuring frequencies from the lowest internal frequency to the 1GHz.

3 Radiated emissions measured in frequency range from 9MHz to 1000MHz were made
with an instrument detector setting 9-90KHz/110-490KHz using PK/AV and other Fre-
quency Band using PK/QP

4 Measurement result within this frequency range shown * - ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the
field strength is too small to be measured.

5 The IF bandwidth of SPA between 9kHz to 30MHz was 10kHz, VBW= 30kHz; between
30MHz to 1GHz was 100KHz, VBW=300KHz.
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FCC ID: YOR-RT1900AC

Radiated Spurious Emission Measurement Result (below 1GHz)

Operation Mode 802.11n HT20 TX CH Mid Test Date  2015/08/12
Fundamental Frequency 5580MHz Test By Dino
Temperature 25 Pol Ver./Hor
Humidity 65 %
No Freq Reading | Factor Level Limit I(_)i\rlﬁirt Remark Pol
MHz dBuvV dB | dBuV/m | dBuV/m dB V/H
1 | 9499 48.22 | -18.06 | 30.16 4350 | -13.34 Peak VERTICAL
2 | 164.83 | 4156 | -12.32 | 29.24 4350 | -14.26 Peak VERTICAL
3 | 250.19 | 39.28 | -12.89 | 26.39 46.00 | -19.61 Peak VERTICAL
4 | 45583 | 29.76 | -7.73 | 22.03 46.00 | -23.97 Peak VERTICAL
5 | 700.27 | 30.99 -4.02 | 26.97 46.00 | -19.03 Peak VERTICAL
6 | 833.16 | 31.24 | -1.69 | 29.55 46.00 | -16.45 Peak VERTICAL
1 85.29 4574 | -17.93 | 27.81 40.00 | -12.19 Peak | HORIZONTAL
2 | 157.07 | 39.35 | -12.08 | 27.27 4350 | -16.23 Peak | HORIZONTAL
3 | 250.19 | 43.48 | -12.89 | 30.59 46.00 | -15.41 Peak | HORIZONTAL
4 | 350.10 | 40.20 | -10.11 | 30.09 46.00 | -15.91 Peak | HORIZONTAL
5 | 450.01 | 3351 -7.78 | 25.73 46.00 | -20.27 Peak | HORIZONTAL
6 | 700.27 | 30.37 -4.02 | 26.35 46.00 | -19.65 Peak | HORIZONTAL
Remark:

1 No further spurious emissions detected from the lowest internal frequency and 30MHz.

2 Measuring frequencies from the lowest internal frequency to the 1GHz.

3 Radiated emissions measured in frequency range from 9MHz to 1000MHz were made
with an instrument detector setting 9-90KHz/110-490KHz using PK/AV and other Fre-
quency Band using PK/QP

4 Measurement result within this frequency range shown “ - ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the
field strength is too small to be measured.

5 The IF bandwidth of SPA between 9kHz to 30MHz was 10kHz, VBW= 30kHz; between
30MHz to 1GHz was 100KHz, VBW=300KHz.
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Radiated Spurious Emission Measurement Result (below 1GHz)

Operation Mode 802.11n HT20 TX CH High Test Date  2015/08/12
Fundamental Frequency 5720MHz Test By Dino
Temperature 25 Pol Ver./Hor
Humidity 65 %
No Freq Reading | Factor Level Limit I(_)i\rlﬁirt Remark Pol
MHz dBuV dB | dBuV/m | dBuV/m dB V/H
1| 101.78 | 4768 | -17.10 | 30.58 4350 | -12.92 Peak VERTICAL
2 | 167.74 | 41.83 | -12.48 | 29.35 4350 | -14.15 Peak VERTICAL
3 | 250.19 | 40.84 | -12.89 | 27.95 46.00 | -18.05 Peak VERTICAL
4 | 27347 | 3870 | -11.98 | 26.72 46.00 | -19.28 Peak VERTICAL
5 | 700.27 | 29.80 | -4.02 | 25.78 46.00 | -20.22 Peak VERTICAL
6 | 833.16 | 31.88 | -1.69 | 30.19 46.00 | -15.81 Peak VERTICAL
1 84.32 4546 | -17.75 | 27.71 40.00 | -12.29 Peak | HORIZONTAL
2 | 15998 | 39.14 | -12.06 | 27.08 4350 | -16.42 Peak | HORIZONTAL
3 | 250.19 | 43.40 | -12.89 | 30.51 46.00 | -15.49 Peak | HORIZONTAL
4 | 350.10 | 39.26 | -10.11 | 29.15 46.00 | -16.85 Peak | HORIZONTAL
5 | 45001 | 3290 | -7.78 | 25.12 46.00 | -20.88 Peak | HORIZONTAL
6 | 700.27 | 30.87 | -402 | 26.85 46.00 | -19.15 Peak | HORIZONTAL
Remark:
1 No further spurious emissions detected from the lowest internal frequency and 30MHz.

International Standards Laboratory

2
3

Measuring frequencies from the lowest internal frequency to the 1GHz.

Radiated emissions measured in frequency range from 9MHz to 1000MHz were made

with an instrument detector setting 9-90KHz/110-490KHz using PK/AV and other Fre-
quency Band using PK/QP
Measurement result within this frequency range shown “ - ” in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the

field strength is too small to be measured.
The IF bandwidth of SPA between 9kHz to 30MHz was 10kHz, VBW= 30kHz; between
30MHz to 1GHz was 100KHz, VBW=300KHz.
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Radiated Spurious Emission Measurement Result (above 1GHz) (worst case) Band2

Operation Mode 802.11n HT20 TX CH Low Test Date  2015/08/12
Fundamental Frequency 5260MHz Test By Dino
Temperature 25 Humidity 60 %
] — Over
No Freq Reading | Factor | Level Limit Limit Remark Pol
MHz dBuV dB dBuV/m | dBuV/m dB V/H
1 | 1791.00 | 61.07 | -13.22 | 47.85 7400 | -26.15 | Peak VERTICAL
2 | 1994.00 61.83 -12.17 49.66 74.00 -24.34 Peak VERTICAL
3 110520.00 | 35.62 7.88 43.50 54.00 | -10.50 | Average | VERTICAL
4 110520.00 | 44.99 7.88 52.87 74.00 -21.13 Peak VERTICAL

1595.00 52.72 | -14.27 | 38.45 74.00 -35.55 Peak | HORIZONTAL

1994.00 5711 | -12.17 | 44.94 74.00 -29.06 Peak | HORIZONTAL

10520.00 | 40.54 7.88 48.42 74.00 -25.58 Peak | HORIZONTAL

Remark:
1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-
cy
o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - " in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, Sweep time= 200
ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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Radiated Spurious Emission Measurement Result (above 1GHz) (worst case)

Operation Mode 802.11n HT20 TX CH Mid Test Date  2015/08/12
Fundamental Frequency 5280MHz Test By Dino
Temperature 25 Humidity 60 %
] — Over
No Freq Reading | Factor | Level Limit Limit Remark Pol
MHz dBuV dB dBuV/m | dBuV/m dB V/H

1497.00 66.49 | -14.79 51.70 74.00 -22.30 Peak VERTICAL

1994.00 61.96 | -12.17 | 49.79 74.00 -24.21 Peak VERTICAL

10560.00 | 43.08 7.88 50.96 74.00 -23.04 Peak VERTICAL

1595.00 53.12 | -14.27 | 38.85 74.00 -35.15 Peak | HORIZONTAL

1994.00 58.44 | -12.17 | 46.27 74.00 -27.73 Peak | HORIZONTAL

10560.00 | 41.18 7.88 49.06 74.00 -24.94 Peak | HORIZONTAL

Remark:
1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-

cy
o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - " in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, Sweep time= 200
ms., the VBW setting was 3 MHz.

5  Spectrum AV mode if bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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Radiated Spurious Emission Measurement Result (above 1GHz) (worst case)

Operation Mode 802.11n HT20 TX CH High Test Date  2015/08/12
Fundamental Frequency 5320MHz Test By Dino
Temperature 25 Humidity 60 %
] — Over
No Freq Reading | Factor | Level Limit Limit Remark Pol
MHz dBuV dB dBuV/m | dBuV/m dB V/H

1791.00 56.93 | -13.22 | 43.71 74.00 -30.29 Peak VERTICAL

1994.00 63.64 | -12.17 01.47 74.00 -22.53 Peak VERTICAL

10640.00 | 43.14 7.91 51.05 74.00 -22.95 Peak VERTICAL

1497.00 55.68 | -14.79 | 40.89 74.00 -33.11 Peak | HORIZONTAL

1994.00 56.74 | -12.17 | 44.57 74.00 -29.43 Peak | HORIZONTAL

10640.00 | 40.15 7.91 48.06 74.00 -25.94 Peak | HORIZONTAL

Remark:
1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-
cy
o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - " in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, Sweep time= 200
ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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Radiated Spurious Emission Measurement Result (above 1GHz) (worst case) Band3

Operation Mode 802.11n HT20 TX CH Low Test Date  2015/08/12
Fundamental Frequency 5500MHz Test By Dino
Temperature 25 Humidity 60 %
] — Over
No Freq Reading | Factor | Level Limit Limit Remark Pol
MHz dBuV dB dBuV/m | dBuV/m dB V/H

1798.00 60.81 | -13.19 | 47.62 74.00 -26.38 Peak VERTICAL

2001.00 63.98 | -12.14 | 51.84 74.00 -22.16 Peak VERTICAL

11000.00 | 42.55 7.98 50.53 74.00 -23.47 Peak VERTICAL

1497.00 55.46 | -14.79 | 40.67 74.00 -33.33 Peak | HORIZONTAL

2001.00 55.88 | -12.14 | 43.74 74.00 -30.26 Peak | HORIZONTAL

11000.00 | 40.69 7.98 48.67 74.00 -25.33 Peak | HORIZONTAL

Remark:
1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-
cy
o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - " in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, Sweep time= 200
ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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Radiated Spurious Emission Measurement Result (above 1GHz) (worst case)

Operation Mode 802.11n HT20 TX CH Mid Test Date  2015/08/12
Fundamental Frequency 5580MHz Test By Dino
Temperature 25 Humidity 60 %
] — Over
No Freq Reading | Factor | Level Limit Limit Remark Pol
MHz dBuV dB dBuV/m | dBuV/m dB V/H

1791.00 60.15 | -13.22 | 46.93 74.00 -27.07 Peak VERTICAL

1994.00 62.23 | -12.17 | 50.06 74.00 -23.94 Peak VERTICAL

11160.00 | 41.59 7.93 49.52 74.00 -24.48 Peak VERTICAL

1497.00 5552 | -14.79 | 40.73 74.00 -33.27 Peak | HORIZONTAL

2001.00 55.60 | -12.14 | 43.46 74.00 -30.54 Peak | HORIZONTAL

11160.00 | 41.60 7.93 49.53 74.00 -24.47 Peak | HORIZONTAL

Remark:
1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-
cy
o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - " in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, Sweep time= 200
ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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Radiated Spurious Emission Measurement Result (above 1GHz) (worst case)

Operation Mode 802.11n HT20 TX CH High Test Date  2015/08/12
Fundamental Frequency 5720MHz Test By Dino
Temperature 25 Humidity 60 %
] — Over
No Freq Reading | Factor | Level Limit Limit Remark Pol
MHz dBuV dB dBuV/m | dBuV/m dB V/H

1994.00 3945 | -12.17 27.28 54.00 -26.72 | Average | VERTICAL

1994.00 67.07 | -12.17 54.90 74.00 -19.10 Peak VERTICAL

11440.00 | 44.34 7.87 52.21 74.00 -21.79 Peak VERTICAL

1994.00 57.82 | -12.17 | 45.65 74.00 -28.35 Peak | HORIZONTAL

3275.00 | 49.68 -8.44 41.24 74.00 -32.76 Peak | HORIZONTAL

11440.00 | 40.60 7.87 48.47 74.00 -25.53 Peak | HORIZONTAL

Remark:
1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-
cy
o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - " in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, Sweep time= 200
ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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Band Edges test: 5250MHz — 5350MHz, 802.11a mode

FCC ID: YOR-RT1900AC

Operation Mode TX CH Low Test Date  2015/08/12
Fundamental Frequency 5260 MHz Test By Dino
Temperature 25 Humidity 65 %
] - Over
No Freq Reading | Factor Level Limit Limit Remark Pol
MHz dBuV dB dBuV/m | dBuV/m dB V/H
5000.76 | 55.33 -2.75 52.58 54.00 -1.42 | Average | VERTICAL
5000.76 | 57.94 -2.75 55.19 74.00 -18.81 Peak VERTICAL
5150.00 | 46.28 -2.40 43.88 74.00 -30.12 Peak VERTICAL
1 | 5150.00 | 40.13 -2.40 37.73 54.00 -16.27 | Average | HORIZONTAL
2 | 5150.00 | 55.00 -2.40 52.60 74.00 -21.40 Peak | HORIZONTAL
Operation Mode TX CH High Test Date  2015/08/12
Fundamental Frequency 5320MHz Test By Dino
Temperature 25 Humidity 65 %
] - Over
No Freq Reading | Factor Level Limit Limit Remark Pol
MHz dBuV dB dBuV/m | dBuV/m dB V/H
1 | 5350.00 | 51.68 -1.94 49.74 74.00 -24.26 Peak VERTICAL
2 | 5404.16 | 46.93 -1.81 45.12 54.00 -8.88 | Average | VERTICAL
3 | 5404.16 | 56.62 -1.81 54.81 74.00 -19.19 Peak VERTICAL
1 | 5350.00 | 49.77 -1.94 47.83 74.00 -26.17 Peak | HORIZONTAL
2 | 5355.36 | 52.72 -1.92 50.80 74.00 -23.20 Peak | HORIZONTAL
Remark:

1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-

cy

o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - ™ in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, Sweep time= 200

ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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FCC ID: YOR-RT1900AC

Band Edges test: 5250MHz — 5350MHz, 802.11n HT20 mode, Combined

Operation Mode TX CH Low Test Date  2015/08/12
Fundamental Frequency 5260 MHz Test By Dino
Temperature 25 Humidity 65 %
] - Over
No Freq Reading | Factor Level Limit Limit Remark Pol
MHz dBuVv dB dBuV/m | dBuV/m dB V/H

1 | 5000.40 | 56.06 -2.75 53.31 54.00 -0.69 | Average | VERTICAL

2 | 5000.40 59.17 -2.75 56.42 74.00 -17.58 Peak VERTICAL

3 | 5150.00 | 52.44 -2.40 50.04 74.00 -23.96 Peak VERTICAL

1 | 5150.00 | 40.13 -2.40 37.73 54.00 -16.27 | Average | HORIZONTAL

2 | 5150.00 | 55.00 -2.40 52.60 74.00 -21.40 Peak | HORIZONTAL
Operation Mode TX CH High Test Date  2015/08/12
Fundamental Frequency 5320MHz Test By Dino
Temperature 25 Humidity 65 %

. . Over
No Freq Reading | Factor Level Limit Limit Remark Pol
MHz dBuVv dB dBuV/m | dBuV/m dB V/H

1 | 5350.00 | 51.68 -1.94 49.74 74.00 -24.26 Peak VERTICAL

2 | 5404.16 46.93 -1.81 45.12 54.00 -8.88 | Average | VERTICAL

3 | 5404.16 | 56.62 -1.81 54.81 74.00 -19.19 Peak VERTICAL

1 | 5350.00 | 49.77 -1.94 47.83 74.00 -26.17 Peak | HORIZONTAL

2 | 5355.36 | 52.72 -1.92 50.80 74.00 -23.20 Peak | HORIZONTAL
Remark:

1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-

cy

o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, Sweep time= 200

ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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Band Edges test: 5250MHz — 5350MHz, 802.11n HT40 mode , Combined

Operation Mode TX CH Low Test Date  2015/08/12
Fundamental Frequency 5270 MHz Test By Dino
Temperature 25 Humidity 65 %
. . Over
No Freq Reading | Factor Level Limit Limit Remark Pol
MHz dBuVv dB dBuV/m | dBuV/m dB V/H

1 | 5000.80 | 55.98 -2.75 53.23 54.00 -0.77 | Average | VERTICAL

2 | 5000.80 59.48 -2.75 56.73 74.00 -17.27 Peak VERTICAL

3 | 5150.00 | 53.83 -2.40 51.43 74.00 -22.57 Peak VERTICAL

1 | 5000.80 | 54.69 -2.75 51.94 74.00 -22.06 Peak | HORIZONTAL

2 | 5150.00 52.37 -2.40 49.97 74.00 -24.03 Peak | HORIZONTAL
Operation Mode TX CH High Test Date  2015/08/12
Fundamental Frequency 5310MHz Test By Dino
Temperature 25 Humidity 65 %

. L Over
No Freq Reading | Factor Level Limit Limit Remark Pol
MHz dBuV dB dBuV/m | dBuV/m dB V/H

1 | 5350.00 48.81 -1.94 46.87 54.00 -7.13 | Average | VERTICAL

2 | 5350.00 | 61.29 -1.94 59.35 74.00 -14.65 Peak VERTICAL

3 | 5358.12 42.77 -1.92 40.85 54.00 -13.15 | Average | VERTICAL

4 | 5358.12 | 60.13 -1.92 58.21 74.00 -15.79 Peak VERTICAL

1 | 5350.00 | 50.62 -1.94 48.68 74.00 -25.32 Peak | HORIZONTAL

2 | 5376.84 52.39 -1.87 50.52 74.00 -23.48 Peak | HORIZONTAL
Remark:

1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-

cy

o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - " in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, Sweep time= 200

ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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Band Edges test: 5250MHz — 5350MHz, 802.11AC HT80 mode , Combined

Operation Mode TX CH Low Test Date  2015/08/12
Fundamental Frequency 5290 MHz Test By Dino
Temperature 25 Humidity 65 %
] - Over
No Freq Reading | Factor Level Limit Limit Remark Pol
MHz dBuVv dB dBuV/m | dBuV/m dB V/H

1 | 5000.65 | 56.01 -2.75 53.26 54.00 -0.74 | Average | VERTICAL

N

5000.65 | 59.67 -2.75 56.92 74.00 -17.08 Peak VERTICAL

3 [ 5150.00 | 52.99 -2.40 50.59 74.00 -23.41 Peak VERTICAL

-

5134.10 | 44.82 -2.44 42.38 54.00 -11.62 | Average | HORIZONTAL

N

5134.10 | 55.08 -2.44 52.64 74.00 -21.36 Peak | HORIZONTAL

3 | 5150.00 | 53.72 -2.40 51.32 74.00 -22.68 Peak | HORIZONTAL

Remark:
1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-
cy
o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - " in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, Sweep time= 200
ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 40GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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Band Edges test: 5470MHz — 5725MHz, 802.11a mode

Operation Mode TX CH Low Test Date  2015/08/12
Fundamental Frequency 5500 MHz Test By Dino
Temperature 25 Humidity 65 %
] - Over
No Freq Reading | Factor Level Limit Limit Remark Pol
MHz dBuVv dB dBuV/m | dBuV/m dB V/H

5417.52 | 48.50 -1.78 46.72 74.00 -27.28 Peak VERTICAL

5470.00 | 45.15 -1.66 43.49 74.00 -30.51 Peak VERTICAL

5414.64 | 48.39 -1.78 46.61 74.00 -27.39 Peak | HORIZONTAL

5470.00 | 43.92 -1.66 42.26 74.00 -31.74 Peak | HORIZONTAL

Remark:
1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-
cy
o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 26GHz, RBW= 1MHz, Sweep time= 200
ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 26GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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Band Edges test: 5470MHz — 5725MHz, 802.11n HT20 mode, Combined

Operation Mode TX CH Low Test Date  2015/08/12
Fundamental Frequency 5500 MHz Test By Dino
Temperature 25 Humidity 65 %
. . Over
No Freq Reading | Factor Level Limit Limit Remark Pol
MHz dBuVv dB dBuV/m | dBuV/m dB V/H

1 | 5422.44 | 47.04 -1.77 45.27 54.00 -8.73 | Average | VERTICAL

2 | 5422.44 57.06 -1.77 55.29 74.00 -18.71 Peak VERTICAL

3 | 5470.00 | 42.47 -1.66 40.81 54.00 -13.19 | Average | VERTICAL

4 | 5470.00 53.93 -1.66 52.27 74.00 -21.73 Peak VERTICAL

1 | 5413.56 52.99 -1.78 51.21 74.00 -22.79 Peak | HORIZONTAL

2 | 5470.00 | 49.95 -1.66 48.29 74.00 -25.71 Peak | HORIZONTAL
Remark:

1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-
cy

o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - " in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 26GHz, RBW= 1MHz, Sweep time= 200
ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 26GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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Band Edges test: 5470MHz — 5725MHz, 802.11n HT40 mode, Combined

Operation Mode TX CH Low Test Date  2015/08/12
Fundamental Frequency 5510 MHz Test By Dino
Temperature 25 Humidity 65 %
. . Over
No Freq Reading | Factor Level Limit Limit Remark Pol
MHz dBuVv dB dBuV/m | dBuV/m dB V/H

1 | 5469.02 | 51.27 -1.66 49.61 54.00 -4.39 | Average | VERTICAL

2 | 5469.02 | 66.65 -1.66 64.99 74.00 -9.01 Peak VERTICAL

3 | 5470.00 | 49.68 -1.66 48.02 54.00 -5.98 | Average | VERTICAL

4 | 5470.00 | 63.36 -1.66 61.70 74.00 -12.30 Peak VERTICAL

1 | 5470.00 43.45 -1.66 41.79 54.00 -12.21 | Average | HORIZONTAL

2 | 5470.00 | 54.22 -1.66 52.56 74.00 -21.44 Peak | HORIZONTAL
Remark:

1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-
cy

o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - " in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 26GHz, RBW= 1MHz, Sweep time= 200
ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 26GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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Band Edges test: 5470MHz — 5725MHz, 802.11AC HT80 mode, Combined

Operation Mode TX CH Test Date  2015/08/12
Fundamental Frequency 5530 MHz Test By Dino
Temperature 25 Humidity 65 %
] - Over
No Freq Reading | Factor Level Limit Limit Remark Pol
MHz dBuVv dB dBuV/m | dBuV/m dB V/H

5470.00 | 52.60 -1.66 50.94 54.00 -3.06 | Average | VERTICAL

5470.00 | 66.23 -1.66 64.57 74.00 -9.43 Peak VERTICAL

5462.28 | 4241 -1.67 40.74 54.00 -13.26 | Average | HORIZONTAL

5462.28 | 56.62 -1.67 54.95 74.00 -19.05 Peak | HORIZONTAL

5470.00 | 52.89 -1.66 51.23 74.00 -22.77 Peak | HORIZONTAL

Remark:
1 Measuring frequencies from the lowest internal frequency to the 10th of fundamental frequen-
cy
o Field strength limits for frequency above 1000MHz are based on average limits. However,
Peak mode field strength shall not exceed the average limits specified plus 20dB.

3 Measurement of data within this frequency range shown “ - ™ in the table above means the
reading of emissions are attenuated more than 20dB below the permissible limits or the field
strength is too small to be measured.

4 Spectrum Peak mode IF bandwidth Setting : 1GHz- 26GHz, RBW= 1MHz, Sweep time= 200
ms., the VBW setting was 3 MHz.

5 Spectrum AV mode if bandwidth Setting : 1GHz- 26GHz, RBW= 1MHz, VBW= 10Hz,
Sweep time= 200 ms.
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8. TRANSMISSION IN THE ABSENCE OF DATA

8.1 Standard Applicable
According to §15.407(c)

The device shall automatically discontinue transmission in case of either absence of information
to transmit or operational failure. These provisions are not intended to preclude the transmis-
sion of control or signaling information or the use of repetitive codes used by certain digital
technologies to complete frame or burst intervals.  Applicants shall include in their application
for equipment authorization a description of how this requirement is met.

8.2 Result:
No non-compliance noted:

Refer to the theory of operation.
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9. FREQUENCY STABILITY

9.1 Standard Applicable
According to 815.407 (g) Manufacturers of U-NII devices are responsible for ensuring frequency stabil-

ity such that an emission is maintained within the band of operation under all conditions of normal opera-
tion as specified in the user’s manual.

9.2 Result:
No non-compliance noted:

+20ppm ppm was defined in product specification.

International Standards Laboratory Report Number: ISL-15LR055FENII-R1



-91 of 184- FCC ID: YOR-RT1900AC

R L )

10. ANTENNA REQUIREMENT

10.1 Standard Applicable
According to 815.203, Antenna requirement.

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to com-
ply with the provisions of this Section. The manufacturer may design the unit so that a broken an-
tenna can be replaced by the user, but the use of a standard antenna jack or electrical connector is
prohibited. This requirement does not apply to carrier current devices or to devices operated under
the provisions of Sections 15.211, 15.213, 15.217, 15.219, or 15.221. Further, this requirement does
not apply to intentional radiators that must be professionally installed, such as perimeter protection
systems and some field disturbance sensors, or to other intentional radiators which, in accordance
with Section 15.31(d), must be measured at the installation side. However, the installer shall be re-
sponsible for ensuring that the proper antenna is employed so that the limits in this Part are not ex-
ceeded.

10.2 Antenna Connected Construction
The directional gins of antenna used for transmitting is below table, and the antenna connector is de-

signed with unique type RF connector and no consideration of replacement. Please see EUT photo
and antenna spec. for details.

Antenna Designation:

Manufacturer Type Gain (2.4GHz) Gain (5GHz)
Suzhou Anjie Tech- |Reversed SMA type . .
Ant1 nology Col, Ltd. dipole Antenna 3.63dBi 6.12dBi

Reversed SMA type

Ant2 | ADVANCED dipole Antenna

3.5dBi 4.6dBi

According to KDB662911 D01 MU-MIMO signals could be considered uncorrelated for purposes of
directional gain computation.

3Tx MIMO,
Directional gain = Gant = Beamforming gain 10log(3) = 4.77dBi
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11. TPC and DFS MEASUREMENT

11.1 TPC: Standard Applicable
According to 815.407(h)(1), Transmit power control (TPC). U-NII devices operating in the 5.25-5.35

GHz band and the 5.47-5.725 GHz band shall employ a TPC mechanism. The U-NII device is re-
quired to have the capability to operate at least 6 dB below the mean EIRP value of 30 dBm. A TPC
mechanism is not required for systems with an e.i.r.p. of less than 500 mW.

11.1.1. Result: N/A, The output power is less than 500mW.

11.2 DFS: Standard Applicable
According to 815.407(h)(2), Radar Detection Function of Dynamic Frequency Selection (DFS).

U-NII devices operating in the 5.25-5.35 GHz and 5.47-5.725 GHz bands shall employ a DFS radar
detection.

11.2.1. Limit
Table 1: Applicability of DFS requirements prior to use of a channel

Requirement Operational Mode
Client Client
Without With
Master Radar Radar
Detection Detection
Non-Occupancy Period Not Yes
Yes required
DFS Detection Threshold Yes Not Yes
required
Channel Availability Check Time | Yes Not Not
required required
U-NII Detection Bandwidth Yes Not Yes
required
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Table 2: Applicability of DFS requirements during normal operation

Requirement Operational Mode
Master Device or Client Client Without
with Radar Detection Radar Detection
DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Table 3: DFS Detection Thresholds for Master Devices and Client Devices With Radar Detection

Maximum Transmit Power Value
(See Notes 1, 2, and 3)
EIRP > 200 mulliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm
power spectral density < 10 dBm/MHz
EIRP < 200 mulliwatt that do not meet the power spectral -64 dBm
density requirement

DO1.

Note 1: This 1s the level at the input of the receiver assuming a 0 dB1 receive anfenna.

Naote 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the test
transnussion waveforms to account for vanations m measurement equipment. This will ensure that the
test signal 1s at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication 662911
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Table 4: DFS Response requirement values

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
Channel Move Time 10 seconds

See Note 1.
Channel Closing Transmission Time 200 milliseconds + an

aggregate of 60
milliseconds over
remaining 10 second
period.

See Notes 1 and 2.

U-NII Detection Bandwidth Minimum 100% of the U-
NII 99% transmission
power bandwidth. See
Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with
Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time 1s comprised of 200 milliseconds starting at
the beginning of the Channel Move Time plus any additional intermittent control signals required
to facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10
second period. The aggregate duration of control signals will not count quiet periods in between
transmissions.

Note 3: During the U-NII Detection Bandwidrh detection test, radar type 0 should be used. For
each frequency step the minimum percentage of detection 1s 90 percent. Measurements are
performed with no data traffic.
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Table 5: Radar Test Waveforms
Short Pulse Radar

FCC ID: YOR-RT1900AC

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of | Number
(pnsec) Successtul of
Detection Trials
0 1 1428 18 See Note 1 See Note
1
1 1 Test A: 15 unique (1 60% 30
PRI values E‘%] '
randomly selected Roundup{ , \
from the list of 23 19-10°
PRI values in [ PRI
Table 5a ) =
Test B: 15 unique
PRI values
randomly selected
within the range
of 518-3066 psec.
with a minimum
increment of 1
usec. excluding
PRI values
selected in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120
Long Pulse Radar
Radar Pulse Chirp PRI Number of | Number of Minimum Minimum
Type Width Width (Msec) | Pulses per Bursts Percentage of Trials
(Msec) (MHz) Burst Successful
Detection
5 50-100 5-20 1000- 1-3 8-20 80% 30
2000
Frequency Hopping Radar
Radar | Pulse PRI Pulses | Hopping Hopping Minimum Minimum
Type | Width | (usec) per Rate Sequence Percentage of Trials
(usec) Hop (kHz) Length Successful
(msec) Detection
6 1 333 9 333 300 70% 30
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Table 5: Radar Test mode

Additional requirements for devices Master Device or Client Client Without

with multiple bandwidth modes with Radar Detection Radar Detection

U-NII Detection Bandwidth and All BW modes must be Not required

Statistical Performance Check tested

Channel Move Time and Channel Test using widest BW mode | Test using the widest

Closing Transmission Time available BW mode available
for the link

All other tests Any single BW mode Not required

Note: Frequencies selected for statistical performance check (Section 7.8.4) should include
several frequencies within the radar detection bandwidth and frequencies near the edge of
the radar detection bandwidth. For 802.11 devices it 1s suggested to select frequencies in
each of the bonded 20 MHz channels and the channel center frequency.
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11.2.2.Test Setup
Setup for Master with injection at the Master
Radar Test
Signal Generator
Oul:pulQ
L\ml— 2-Way
Splitter/ 2-Way uuT
Combiner Ci?“ n;:iré r O (Master)
Spectrum
Analyzer .
(with ? 0 d83 internal Client
Altenuation) O

Setup for Client with injection at the Master

Radar Test o
Signal Generator Master

Cutput Q

Liml— 2-Way 2-Way

Spiitter/ Splitter/

08

W‘l_ Combiner Combiner
© O Spectrum
U_UT Analyzer
(Client) {with 10 dB internal
Attenuation)

Setup for Client with injection at the Client

Radar Test
Signal Generator
Cutpu1¢
I—\ml— 2Ny
Spiitter/ 2-Way UUT
Combiner Splitter/ ‘__m__ L0 \
Combiner ILiT) (Client)
Spectrum
Analyzer =
{with 10 0B internal Master
Attenuation) o o
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11.3 Test Equipment Used:
Refer to section 6.3 for details.

11.3.1. Description of EUT :
WLAN traffic is generated by streaming the mpeg file from the EUT to slave in full monitor

video mode using the media player.

Threshold level is worst -64dBm to all DFS item

11.4 Test results
Refer to next page for plots.
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5250MHz ~ 5350MHz
Calibration plots for each of the required radar waveforms
Radar type 0

Aegrilent Spwctrum Analyrer - Swept S
e =L : V 017 10 Pl 2, e
arker 1 3.41533 ms Trig Dalsy: 2000 ms  Avg Type: Log-Pwr TRALT Peak Search
PHO Wikde L Trig: Vidao TYPE

[ -
IF Gain-High FArten: O dB8 =3

L
M

Ref -20.00 dBm

Waiting for trigger

Center 5.290000000 GHz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 25.06 ms (B0DO pts)

(SE) STATUR

Radar type 1A

Bgrllant Sgaectranm Analyrer - Swept S
X BL ] 75 7
arker 1 31.6592 ms Trig Dalay: -20.00 ms  Avg Type: Log-Pwr
PHO Wikde L Trig: Vidao
I s
IF Gain-High warten; 0 48

L
M

Ref -20.00 dBm

Waiting for trigger

ol
Center 5.290000000GHz  'spanOHz
Res BW 3.0 MHz BVBW 3.0 MHz Sweep 100.3 ms (B0DO pts)

(SE) STATUR
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Radar type 1B

Bgrllant Sgaectranm Analyrer - Swept S
X BL ] 75 7
arker 1 72,6683 ms Trig Dalay: -20.00 ms  Avg Type: Log-Pwr
PHO Wikde L Trig: Vidao
I s
IF Gain-High warten; 0 48

L
M

Ref -20.00 dBm

Waiting for trigger

Center 5.200000000 GHz

Res BW 3.0 MHz BVBW 3.0 MHz Sweep 100.3 ms (B0DO pts)
i STATUR
Radar type 2

Aegrilent Spwciraum Analyrer - Swept 54
TR ot a0 P 3, 2015

-ﬂﬂark&l’ 1 2.20653 m=s Trig Daley: 2000 ms  Avg Typa: Log-Pwer TRALE Peak Search
PHO Wikde L Trig: Vidao TYPE
[ s
IF Gain-High FArten: O dB8 Bey

Ref -20.00 dBm

Waiting for trigger

Center 5.290000000 GHz ' e Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (BE0DO pts)

(SE) STATUR
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Radar type 3

Aggilent Spctium Analyaer - Srept 54

T BL i
Marker 1 3.34447 ms

PO Widle e

IF Gain-High

Ref -20.00 dBm
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i O AT Ped 24, 2005
Trig Daley: 2,000 ms  Avg Typa: Log-Pwr TRAcH |

Trig: Vidao

wArten: 0 4B

Peak Search

Waiting for trigger

Center 5.280000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (BE0DO pts)
500 STATUS

Radar type 4

Aggilent Spctium Analyaer - Srept 54

T BL i
Marker 1 3.30853 ms

PO Widle e

IF Gain-High

Ref -20.00 dBm

Center 5.290000000 GHz
Res BW 3.0 MHz

BVBW 3.0 MHz

LB RERE IS S W

Trig Delay: -2.000 ms  Avg Typa: Log-Par TRALT Peak Search
Trig: Vidao TYPE
#Arten: 0 dB By,

Waiting for trigger

Spa noHz
Sweep 10,13 ms (8000 pts)

STATUR
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Radar type 5
..u;,-n.-..u Spctium Analyres -.ﬁwall S

L
M

&L

arker 1 10.6139 5
PHO Wi g 0
IF Gain-High

Ref -20.00 dBm
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Trig Daley: 20,00 ms Avg Typa: Lrug.-Pwr
Trig: Vidao
Farten: 0 48

Waiting for trigger

Center 5.280000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 12.00 s (B0DO0 pts)
500 BTATLA

Radar type 6

Aggilent Spctium Analyaer - Srept 54

L
M

&L

arker 1 4.32693 ms
PHO: Widde et
IF Gain-High

Ref -20.00 dBm

Center 5.280000000 GHz
Res BW 3.0 MHz

BVBW 3.0 MHz

Trig Daley: 2,000 ms Avg Typa: Lrug.-Pwr
Trig: Vidao
Farten: 0 48

1

L
Waiting for trigger

. K

| . i :
h s.pan 5 HI. ﬂ
Sweep 10.13 ms (8000 pts)

STATUH
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5470MHz ~ 5725MHz

-103 of 184- FCC ID: YOR-RT1900AC

Calibration plots for each of the required radar waveforms

Radar type 0

Aggilent Spctium Analyaer - Srept 54

&L

arer 1 22,8507 ms

L
M

Ref -20.00 dBm

Center 5.530000000 GHz
Res BW 3.0 MHz

I :51 S0 A 10, 2015
Trig Daley: 1000 ms  Avg Typa: Log-Pwer TRALT Peak Search

PHD: Fast Ly 110 Vides TYPE

IF Gain=High FArten: O dB8 Bey

i &
NI RE i

' Spah 0 Hz
BVBW 3.0 MHz Sweep 50,66 ms (10000 pts)

STATUR

Radar type 1A

Aggilent Spctium Analyaer - Srept 54

&L

T E: i
Marker 1 9.99733 ms

Ref -20.00 dBm

Center 5.530000000 GHz
Res BW 3.0 MHz

i [ 1= B I-'IM:\luI.:'.lﬁ'.
Trig Dwlay: 10,00 ms  Avg Typa: Log-Pwr Peak Search
PHD: Fast Ly 110 Vides
IF Gain-High #Atter: 0 dB

Waiting for trigger

ol ok s bisd 1 ' _ i Mkr—RefLvi
. | | » | span a HII. m
#VEW 3.0 MHz Sweep 30.66 ms (10000 pts)

STATUR
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B 4 4 Al 1) TR L0 )

Radar type 1B

Jegbent Spectiam Anabyrer - Swept.5A
e L i I 85 12 P P i 10, 1%
arker 1 797.333 us Trig Dalsy: <1000 ms  Avg Typa: Log-Pwr TRALT Peak Search
RO Fast . Trig: Video TVPE

i -
IF Gain=High FArten: O dB8 Bey

L
M

Ref -20.00 dBm

MEr—RefLvi

Center 5.530000000 GHz ' I Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 30.66 ms (10000 pts)

i STATUR

NiAnnn
:
: $

gz la=vn siranm Analyrer - Swepl 58
¥ ikt
L v i 500 P AL 1O, 1%
Trig Daley: 5,000 ms  Avg Typa: Log-Pwer TRACE | Peak Search
PHD: Fast Ly 110 Vides TYPE
IF Gain=High FArten: O dB8 Bey

L
M

Ref -20.00 dBm

1t

Waiting for trigger

MEr—RefLvi

|
|
Center 5.530000000 GHz ' I ) Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Bweep 15.33 ms (10000 pts)

i STATUR
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B 4 4 Al 1) TR L0 )

Radar type 3

Aprilant Sprecteum Analyrer - Swept 5-‘
TG i I -5 P A 10, 015

arker 1 640667 ms Trig Dslay: 5,000 ms  Avg Type: Log-Pwr TRAL i el
Trig: Vidao TYPE

warten; 0 48

L
M

Ref -20.00 dBm

=

|| Waiting for trigger

MEr—RefLvi

ol
Center 5.530000000 GHz ' ' Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 20.66 ms (10000 pts)

i STATUR

Aprilent Sprecteum Analyier - Swept 54
TR I 55 15 % i 10, 018

Trig Dalsy: 5,000 ms  Avg Typa: Log-Pwr TRAcT | Peak Search
HO Fast Ly ! Trig: Vidao T¥PE
IF Gain=High FArten: O dB8 Bey

L
M

Ref -20.00 dBm

Waiting for trigger

MEr—RefLvi

Center 5.530000000 GHz N ' Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Bweep 15.33 ms (10000 pts)

i STATUR

I -
| Marker Delta
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B 4 4 Al 1) TR L0 )

Radar type 5

Aggilent Spctium Analyaer - Srept 54

L
M

L 050 P AL 1D, ST

arker 1 2|(_|33|]3 s Trig Dalay: -20.00 ms  Awvg Typa: Log-Par Peak Search

PHD: Fast Ly 110 Vides
IF Gain=High Farten: 0 dB

Ref -20.00 dBm

W Waiting for trigger |

MEr—RefLvi

Center 5.530000000 GHz Span 0 Hz
Res BW 3.0 MHz BVBW 3.0 MHz Sweep 12.00 s (10000 pts)
i STATUH

Radar type 6

Jegbent Spectiam Anabyrer - Swept.5A
e G L i I 0O 50 P s 10, 015
Marker 1 1.99893 ms Trig Dalsy: -2000 ms  Awg Typa: Log-Per TRALT Peak Search
RO Fast . Trig: Video

i s
IF Fain-High FAtten: O 48

Ref -20.00 dBm

Center 5.530000000 GHz ' ' ' Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 10.67 ms (10000 pts)

i STATUH
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Pulse width

Plus wide 0

Aggilent Sgwctranm Analyies - Seept 54

L
M

&L

arker 1 4 1.00388 ps Trig Dalwy: -T.0 ps Avg Typa: Log-Pwr
R Fast o Trig! Videe

i s
IF Gain:l nw Attan: 10 48

Ref 0.00 dBm

Waiting for trigger |

Center 5.250000000 GHz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 10.00 ps (8000 pts)

Plus wide l1la
Begrllant Sgaectium Analyres -.ﬁwall S

L
M

L 125 P S 10, G015

arker 1 A 1.00013 ps Trig Dalay: <110 ps Awg Typae: Log-Pawr TRALT
HD: Fast . Trig: Video TVPE

1] =
IFGain:L ow Attan: 10 48 =4

Ref 0.00 dBm

Center 5.250000000 GHz ' ' ' Span 0 Hz
Res BW 3.0 MHz VEW 3.0 MHz Sweep 20.00 ps (000 pts)
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Plus wide 1b

Aggilent Sgwctranm Analyies - Seept 54

L
M

arker 1 & 1.00013 ps :
PHI: Fast Ly 1713 Video
IFGain:k ow Atten: 10 48

Ref 0.00 dBm

Center 5.250000000 GHz

Res BW 3.0 MHz VBW 3.0 MHz

Trig Dalzy: <110 ps

FCC ID: YOR-RT1900AC

g Typa: Lrug.-Pwr

Span 0 Hz
Sweep 20.00 ps (000 pts)

Plus wide 2

Begrllant Sgaectium Analyres -.ﬁwall S

T BL i

Marker 1 A 2.34279 us )
PHI: Fast Ly 1713 Video
IFGain:k ow Atten: 10 48

Ref 0.00 dBm

Waiting for trigger

Center 5.250000000 GHz

Res BW 3.0 MHz VBW 3.0 MHz

Trig Dalzy: <111 ps

142
L]
.
|
|
.

g Typa: Lrug.-Pwr

Span 0 Hz
Sweep 20.00 ps (000 pts)

International Standards Laboratory
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Plus wide 3

Aegrilent Spwciium Analyrer - Swepl 54
TR
Trig Dwlwy: <149 ps
Trig: Vidao
Attan: 10 48

i : f
Marker 1 A B.36355 ps
Faeion
Gainil owr

Ref 0.00 dBm

Center 5.250000000 GHz

Res BW 3.0 MHz VBW 3.0 MHz

FCC ID: YOR-RT1900AC

13200 20 P S 10, 015

g Typa: Lrug.-Pwr

Sweep 20.00 ps (8000 pts)

Plus wide 4

gt strnnm Analyres - Swepl 58
¥ vy

R

M Trig Dlay: 200 ps

Trig: Vidao

Attan: 10 48

arker 1 A 14.6568 s
LR

Ref 0.00 dBm

Center 5.250000000 GHz

Res BW 3.0 MHz VBW 3.0 MHz

1327007 P S 10, 21110

Avg Typa: Lvug.-Pwr TRALT -

Span 0 Hz
Sweep 40,00 ps (000 pts)
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B 4 4 Al 1) TR L0 )

Plus wide 5

Begrllant Sgaectium Analyres -.ﬁwall S
T BL i
Marker 1 A 65,4082
o
Gainil owr

Ref 0.00 dBm

Center 5.250000000 GHz

Res BW 3.0 MHz VBW 3.0 MHz

FCC ID: YOR-RT1900AC

13400250 P S 10, 0115

Trig Dalmy: 1000 ps  Awg Typa: Log-Pwr TRALT
Trig: Vidao TYPE
Atten: 10 48

'Span 0 Hz
Sweep 300.0 ps (000 pts)

Plus wide 6

gt strnnm Analyres - Swepl 58
¥ vy

R

M Trig Dlay: <10.0 s

Trig: Vidao

Attan: 10 48

arker 1 A 1.00013 ps
LR

Ref 0.00 dBm

Center 5.250000000 GHz

Res BW 3.0 MHz VBW 3.0 MHz

g Typa: Lrug.-Pwr

Span 0 Hz
Sweep 20.00 ps (000 pts)
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Radar information

Type o

DFS waveform parameters (Radar Type 1)
Pulse Width(us) Pri(us) Pulses/Burst
1 1428 18

Type 1A

Random DFS waveform parameters (Radar Type 1)09-09-2015 16:14:05
Pulse Width(us) Pri(us) Pulses/Burst
1 678 78

Type 1b

Random DFS waveform parameters (Radar Type 1)09-09-2015 16:16:08
Pulse Width(us) Pri(us) Pulses/Burst
1 1968 27

Type 2

Random DFS waveform parameters (Radar Type 2)09-09-2015 16:17:05
Pulse Width(us) Pri(us) Pulses/Burst
2.9 155 27

Type 3

Random DFS waveform parameters (Radar Type 3)09-09-2015 16:17:57
Pulse Width(us) Pri(us) Pulses/Burst
9.400001 358 16

Type 4

Random DFS waveform parameters (Radar Type 4)09-09-2015 16:18:33
Pulse Width(us) Pri(us) Pulses/Burst
11.9 367 12
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TEEIE B0 0 ) T L )
[P o

Lasbawatonry

Type5

Waveform Num = |
Mum of Bursts = 17
Burst Interval (us)= TO5882

Burst Off Time # Chirp 2 Pulse 1 Pulse 2 Pulse 3
Start Loc Start Burst  End Burst
# {us) Pulses (MHz ) (ng) Prifus) Prifus) Prifus)
{us) Interval{us) Interval(us)
G041 36
1 1 18 100 1967 0 0
604136 0 TO5881
10859
2 2 19 () 1 786 1831 ]
714701 TO5E82 1411763
963144
3 1 10 S0 1255 1] ]
1681462 1411764 2117645
TORE10
4 2 14 100 1503 1911 0
2391527 2117646 2823527
002419
5 1 q fal) 1932 ] 1]
3297360 2823528 3529400
510615
3] | 15 100 1685 0 0
3809907 3529410 4235291
025239
7 2 & a0 1500 1745 0
4TI6831 42352972 4941173
R23026
] 3 f k] 1823 1530 1172
5563402 4041174 5647055
S03830
0 1 9 ] 1115 0 0
B0T1757 5647056 6352937
SHOG90G
10 3 10 a5 | B9T 1355 1307
6633781 6352938 7058819
778278
11 2 16 65 1165 1720 0
7416618 7058820 7764701
453968
12 2 13 90 1199 1875 0
T8T3471 7764702 8470583
1016215
13 2 20 85 1131 1047 0
8892760 8470584 9176465
382874
14 3 19 as 1035 1138 1790
9277812 9176466 09882347
725603
15 2 11 80 1663 1894 0
10007378 9882348 10588229
1124604
16 1 5 as 1422 0 0
11135539 10588230 11294111
409908
17 2 17 70 1430 1222 0
11546869 11294112 11999993

Total number of pulses in waveform = 31
i L it T T T T T T e P e e e
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R L )

Type 5 Segments

Waveform Num =1

Num of Bursts = 17

Burst Interval (us)= 705882

Segment # Since Seg 1(us) Between Seg(us)

1 0 0

2 110565 110565
3 112351 1786

4 1077326 964975
5 1787391 710065
6 1788894 1503

7 2693224 904330
8 3205771 512547
9 4132695 926924
10 4134495 1800
11 4959266 824771
12 4961089 1823
13 4962619 1530
14 5467621 505002
15 6029645 562024
16 6031542 1897
17 6032897 1355
18 6812482 779585
19 6813647 1165
20 7269335 455688
21 7270534 1199
22 8288624 1018090
23 8289755 1131
24 8673676 383921
25 8674711 1035
26 8675849 1138
27 9403242 727393
28 9404905 1663
29 10531403 1126498
30 10942733 411330
31 10944163 1430
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R L )

Type 5 Segments

Waveform Num =1

Num of Bursts = 17

Burst Interval (us)= 705882

Segment # Since Seg 1(us) Between Seg(us)

1 0 0

2 110565 110565
3 112351 1786

4 1077326 964975
5 1787391 710065
6 1788894 1503

7 2693224 904330
8 3205771 512547
9 4132695 926924
10 4134495 1800
11 4959266 824771
12 4961089 1823
13 4962619 1530
14 5467621 505002
15 6029645 562024
16 6031542 1897
17 6032897 1355
18 6812482 779585
19 6813647 1165
20 7269335 455688
21 7270534 1199
22 8288624 1018090
23 8289755 1131
24 8673676 383921
25 8674711 1035
26 8675849 1138
27 9403242 727393
28 9404905 1663
29 10531403 1126498
30 10942733 411330
31 10944163 1430
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R L )

Type 6

Random DFS waveform parameters (Radar Type 6)

RLAN Freq Range:

Trail# HopFreq List# HopFreq In WLAN BW(80M)  Hopping Rate(kHz)  Hopping Length(ms)
1 0 5305 No 0.333 300
1 1 5653 No 0.333 300
1 2 5472 No 0.333 300
1 3 5302 No 0.333 300
1 4 5723 No 0.333 300
1 5 5701 No 0.333 300
1 6 5437 No 0.333 300
1 7 5434 No 0.333 300
1 8 5516 No 0.333 300
1 9 5391 No 0.333 300
1 10 5517 No 0.333 300
1 11 5286 No 0.333 300
1 12 5515 No 0.333 300
1 13 5315 No 0.333 300
1 14 5386 No 0.333 300
1 15 5686 No 0.333 300
1 16 5274 FHXY pgrr* 0.333 300
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R L )

1 17 5401 No 0.333 300
1 18 5374 No 0.333 300
1 19 5379 No 0.333 300
1 20 5666 No 0.333 300
1 21 5322 No 0.333 300
1 22 5629 No 0.333 300
1 23 5637 No 0.333 300
1 24 5414 No 0.333 300
1 25 5710 No 0.333 300
1 26 5387 No 0.333 300
1 27 5565 No 0.333 300
1 28 5679 No 0.333 300
1 29 5604 No 0.333 300
1 30 5416 No 0.333 300
1 31 5690 No 0.333 300
1 32 5436 No 0.333 300
1 33 5618 No 0.333 300
1 34 5441 No 0.333 300
1 35 5506 No 0.333 300
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R L )

1 36 5298 No 0.333 300
1 37 5325 No 0.333 300
1 38 5644 No 0.333 300
1 39 5364 No 0.333 300
1 40 5277 XY gg*F* 0.333 300
1 41 5372 No 0.333 300
1 42 5501 No 0.333 300
1 43 5619 No 0.333 300
1 44 5545 No 0.333 300
1 45 5600 No 0.333 300
1 46 5628 No 0.333 300
1 47 5435 No 0.333 300
1 48 5254 XY gg*F* 0.333 300
1 49 5376 No 0.333 300
1 50 5638 No 0.333 300
1 51 5570 No 0.333 300
1 52 5289 No 0.333 300
1 53 5712 No 0.333 300
1 54 5421 No 0.333 300
1 55 5714 No 0.333 300
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R L )

1 56 5458 No 0.333 300
1 57 5308 No 0.333 300
1 58 5290 No 0.333 300
1 59 5412 No 0.333 300
1 60 5498 No 0.333 300
1 61 5718 No 0.333 300
1 62 5684 No 0.333 300
1 63 5300 No 0.333 300
1 64 5403 No 0.333 300
1 65 5490 No 0.333 300
1 66 5301 No 0.333 300
1 67 5697 No 0.333 300
1 68 5265 XY gg*F* 0.333 300
1 69 5321 No 0.333 300
1 70 5311 No 0.333 300
1 71 5716 No 0.333 300
1 72 5518 No 0.333 300
1 73 5293 No 0.333 300
1 74 5291 No 0.333 300
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1 75 5562 No 0.333 300
1 76 5543 No 0.333 300
1 77 5282 No 0.333 300
1 78 5396 No 0.333 300
1 79 5480 No 0.333 300
1 80 5292 No 0.333 300
1 81 5450 No 0.333 300
1 82 5652 No 0.333 300
1 83 5263 XY gg*F* 0.333 300
1 84 5407 No 0.333 300
1 85 5681 No 0.333 300
1 86 5475 No 0.333 300
1 87 5661 No 0.333 300
1 88 5404 No 0.333 300
1 89 5496 No 0.333 300
1 90 5514 No 0.333 300
1 91 5250 XY gg*F* 0.333 300
1 92 5476 No 0.333 300
1 93 5576 No 0.333 300
1 94 5405 No 0.333 300
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1 95 5445 No 0.333 300
1 96 5560 No 0.333 300
1 97 5529 No 0.333 300
1 98 5343 No 0.333 300
1 99 5397 No 0.333 300
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Detection BW

For 20MHz BW  5250-5350

center Frequency : 5260

99% BW : 17.56

Detection range: F low= 5251.22

DFS Detec-
tion Trials

-121 of 184-

FCC ID: YOR-RT1900AC

Test TYPE Type 0 only

F high= 5268.78

Frequency

[SN
o

Limit

5251

90%

5252

90%

5253

90%

5254

90%

5255

90%

5256

90%

5257

90%

5258

90%

5259

90%

5260

90%

5261

90%

5262

90%

5263

90%

5264

90%

5265

90%

5266

90%

5267

90%

5268

90%

<|=<|=<|=<|=<|=<|<|<|<|=<|=<|<|<|<|<|=<|<|<|<|+
<|=<|=<|=<|=<|=<|<|=<|=<|=<|=<|<|<|<|=<|=<|=<]|=<|<|r
<|=<|=<|=<|=<|=<|<|=<|=<|=<|=<|<|<|<|<|=<|=<|=<|<|e

5269

<|=<|=<|=<|=<|=<|<|=<|=<|=<|=<|<|<|<|<|=<|=<|<|<|~

<|<|<|=<|=<[=<|<|<|=<|<|<|<|<|<|<|<|<|<]|<]|o

<|=<|<|=<|=<|=<|<|<|<|<|=<|<|<|<|<|<|<|<|<|o
<|=<|=<|=<|=<|=<|<|<|=<|=<|=<|<|<|<|<|=<|=<|=<]|<|~
<|=<|=<|=<|=<|=<|<|=<|=<|=<|=<|<|<|<|=<|=<|=<|=<|<|o
<|=<|=<|=<|=<|=<|<|=<|=<|=<|=<|<|<|<|<|=<|=<|<|<|©
<|=<|=<|=<|=<|=<|<|=<|=<|=<|=<|=<|<|<|<|=<]|=<]|=<]|=<

90%

Result: Pass: 100%
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For 20MHz BW 5470-5725
center Frequency :
99% BW : 17.59
Detection range: F low=
DFS Detection Trials

-122 of 184-

5500

FCC ID: YOR-RT1900AC

5491.205 F high= 5508.795

Frequency 1 2 3 4 5 6 7 8 9 10 Limit
5491 Y Y Y Y Y Y Y Y Y Y 90%
5492 Y Y Y Y Y Y Y Y Y Y 90%
5493 Y Y Y Y Y Y Y Y Y Y 90%
5494 Y Y Y Y Y Y Y Y Y Y 90%
5495 Y Y Y Y Y Y Y Y Y Y 90%
5496 Y Y Y Y Y Y Y Y Y Y 90%
5497 Y Y Y Y Y Y Y Y Y Y 90%
5498 Y Y Y Y Y Y Y Y Y Y 90%
5499 Y Y Y Y Y Y Y Y Y Y 90%
5500 Y Y Y Y Y Y Y Y Y Y 90%
5501 Y Y Y Y Y Y Y Y Y Y 90%
5502 Y Y Y Y Y Y Y Y Y Y 90%
5503 Y Y Y Y Y Y Y Y Y Y 90%
5504 Y Y Y Y Y Y Y Y Y Y 90%
5505 Y Y Y Y Y Y Y Y Y Y 90%
5506 Y Y Y Y Y Y Y Y Y Y 90%
5507 Y Y Y Y Y Y Y Y Y Y 90%
5508 Y Y Y Y Y Y Y Y Y Y 90%
5509 Y Y Y Y Y Y Y Y Y Y 90%

Result: Pass: 100%
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For 4A0MHz BW
center Frequency :

99% BW :

Detection range:

DFS Detection Trials

37.029
F low=

-123 of 184-

5270

FCC ID: YOR-RT1900AC

5251.486 F high= 5288.515

Frequency

[EN
o

Limit

5251

90%

5252

90%

5253

90%

5254

90%

5255

90%

5256

90%

5257

90%

5258

90%

5259

90%

5260

90%

5261

90%

5262

90%

5263

90%

5264

90%

5265

90%

5266

90%

5267

90%

5268

90%

5269

90%

5270

90%

5271

90%

5272

90%

5273

90%

5274

90%

5275

90%

5276

90%

5277

90%

5278

90%

5279

90%

5280

90%

5281

90%

5282

90%

5283

90%

5284

<|=<|=<|=<|=<|=<|<|<|=<|=<|=<|<|<[<|<|=<|=<|<|<[<|<|<|<|<|<|<|<|<]|<|<|<[<|<|<]|+

<|=<|=<|=<|=<|=<|<|<|=<|=<|=<|=<|<[<|=<|=<|=<|=<|<[<|<|=<|=<|=<|<|[<|<|=<]|<|=<|<[<|<|=<]|0

<|=<|=<|=<|=<|=<|<|=<|=<|=<|=<|=<|<[<|=<|=<|=<|=<|<[<|<|<|<|=<|<|[<|<|<]|=<|=<|<|[<|<|<]|w

<|=<|=<|=<|=<|=<|<|=<|=<|=<|=<|=<|<[<|=<|=<|=<|=<|<|[<|<|=<|<|=<|<|<|<|=<]|<|=<|<[<|<|<]| =

<|<|=<|=<|<|<|<|=<|=<|<|<|<|=<|=<|<[<|<|<|=<|<[<|<]|<|<|<|<|<|<|<|<|<|<]|<|<]|o

<|=<|=<|=<|=<|=<|<|<|=<|=<|=<|<|<[<|<|=<|=<|<|<|[<|<|<|<|<|<|<|<|<]|<|<|<|[<|<|<]|
<|=<|=<|=<|=<|=<|<|<|=<|=<|=<|<|<[<|<|=<|<|<|<|[<|<|<|<|<|<|<|<|<]|<|<|<[<|<|<]|~
<|=<|=<|=<|=<|=<|<|=<|=<|=<|=<|=<|<[<|=<|=<|=<|=<|<|[<|<|<|=<|=<|<|<|<|=<]|=<|=<|<|[<|<|<]|0o
<|=<|=<|=<|=<|=<|<|=<|=<|=<|=<|=<|<[<|=<|=<|=<|=<|<|[<|<|=<|<|=<|<|[<|<|=<]|<|=<|<|[<|<|<]|©

<|=<|=<|=<|=<|=<|<|[<|=<|=<|=<|=<|<|<|=<|=<|<|<|<|[<|<|=<|<|=<|<|[<|<|=<|<]|=<|<|<|<|=<

90%
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5285 Y Y Y Y Y Y Y Y Y Y 90%
5286 Y Y Y Y Y Y Y Y Y Y 90%
5287 Y Y Y Y Y Y Y Y Y Y 90%
5288 Y Y Y Y Y Y Y Y Y Y 90%
5289 Y Y Y Y Y Y Y Y Y Y 90%

Result: Pass: 100%
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For 40MHz BW
center Frequency :
99% BW :
Detection range:

DFS Detection Trials

36.94
F low=

-125 of 184-

5510

FCC ID: YOR-RT1900AC

5491.53 F high= 5528.47

Frequency

[EN
o

Limit

5491

90%

5492

90%

5493

90%

5494

90%

5495

90%

5496

90%

5497

90%

5498

90%

5499

90%

5500

90%

5501

90%

5502

90%

5503

90%

5504

90%

5505

90%

5506

90%

5507

90%

5508

90%

5509

90%

5510

90%

5511

90%

5512

90%

5513

90%

5514

90%

5515

90%

5516

90%

5517

90%

5518

90%

5519

90%

5520

90%

5521

90%

5522

90%

5523

90%

5524
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-126 of 184- FCC ID: YOR-RT1900AC

R L )

5525 Y Y Y Y Y Y Y Y Y Y 90%
5526 Y Y Y Y Y Y Y Y Y Y 90%
5527 Y Y Y Y Y Y Y Y Y Y 90%
5528 Y Y Y Y Y Y Y Y Y Y 90%
5529 Y Y Y Y Y Y Y Y Y Y 90%

Result: Pass: 100%
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IR 1 R 15 T L L )

For 8B0MHz BW
center Frequency :

99% BW :

Detection range:

DFS Detection Trials

76.504
F low=

-127 of 184-

5290

FCC ID: YOR-RT1900AC

5251.748 F high= 5328.252

Frequency

[EN
o

Limit

5251

90%

5252

90%

5253

90%

5254

90%

5255

90%

5256

90%

5257

90%

5258

90%

5259

90%

5260

90%

5261

90%

5262

90%

5263

90%

5264

90%

5265

90%

5266

90%

5267

90%

5268

90%

5269

90%

5270

90%

5271

90%

5272

90%

5273

90%

5274

90%

5275

90%

5276

90%

5277

90%

5278

90%

5279

90%

5280

90%

5281

90%

5282

90%

5283

90%

5284

<|=<|=<|=<|=<|=<|<|<|=<|=<|=<|<|<[<|<|=<|=<|<|<[<|<|<|<|<|<|<|<|<]|<|<|<[<|<|<]|+
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<|=<|=<|=<|=<|=<|<|<|=<|=<|=<|<|<[<|<|=<|=<|<|<|[<|<|<|<|<|<|<|<|<]|<|<|<|[<|<|<]|
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IR 1 R 15 T L L )

-128 of 184-

FCC ID: YOR-RT1900AC

5285

90%

5286

90%

5287

90%

5288

90%

5289

90%

5290

90%

5291

90%

5292

90%

5293

90%

5294

90%

5295

90%

5296

90%

5297

90%

5298

90%

5299

90%

5300

90%

5301

90%

5302

90%

5303

90%

5304

90%

5305

90%

5306

90%

5307

90%

5308

90%

5309

90%

5310

90%

5311

90%

5312

90%

5313

90%

5314

90%

5315

90%

5316

90%

5317

90%

5318

90%

5319

90%

5320

90%

5321

90%

5322

90%

5323

90%

5324

90%

5325

90%

5326

90%

5327

90%

5328

<|=<|=<|=<|=<|<|<|<|<|=<|=<|<|<[<|<|<|<|<|<|[<|<|<|<|<|<|<|<|<|<|<|<|<|[<|<|<]|<]|<|<[<|<|<]|=<]|=<]|=<
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-129 of 184- FCC ID: YOR-RT1900AC

IR 1 R 15 T L L )

| 5329 | Y | Y | Y | Y [Y | Y |Y [Y | Y]]Y [o9%%]

Result: Pass: 100%
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IR 1 R 15 T L L )

For 8B0MHz BW
center Frequency :

99% BW :

Detection range:

DFS Detection Trials

76.23
F low=

-130 of 184-

5530

FCC ID: YOR-RT1900AC

5491.885 F high= 5568.115

Frequency

[EN
o

Limit

5491

90%

5492

90%

5493

90%

5494

90%

5495

90%

5496

90%

5497

90%

5498

90%

5499

90%

5500

90%

5501

90%

5502

90%

5503

90%

5504

90%

5505

90%

5506

90%

5507

90%

5508

90%

5509

90%

5510

90%

5511

90%

5512

90%

5513

90%

5514

90%

5515

90%

5516

90%

5517

90%

5518

90%

5519

90%

5520

90%

5521

90%

5522

90%

5523

90%

5524
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IR 1 R 15 T L L )

-131 of 184-

FCC ID: YOR-RT1900AC

5525

90%

5526

90%

5527

90%

5528

90%

5529

90%

5530

90%

5531

90%

5532

90%

5533

90%

5534

90%

5535

90%

5536

90%

5537

90%

5538

90%

5539

90%

5540

90%

5541

90%

5542

90%

5543

90%

5544

90%

5545

90%

5546

90%

5547

90%

5548

90%

5549

90%

5550

90%

5551

90%

5552

90%

5553

90%

5554

90%

5555

90%

5556

90%

5557

90%

5558

90%

5559

90%

5560

90%

5561

90%

5562

90%

5563

90%

5564

90%

5565

90%

5566

90%

5567

90%

5568
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-132 of 184- FCC ID: YOR-RT1900AC

IR 1 R 15 T L L )

| 05569 | Y [ Y | Y | Y [ Y | Y [ Y [ Y | Y ]]Y [o9%]

Result: Pass: 100%

International Standards Laboratory Report Number: ISL-15LR0O55FENII-R1



R L )

In-services monitoring

-133 of 184- FCC ID: YOR-RT1900AC

5250-5350 Test type: all --> 0/1a/1b/2/3/4/5/6
20MHz BW
Radar Type Trial # | Freq(MHz) |Detection(Y/N)

Radar Type 0 1 5260 Y
Radar Type 0 2 5260 Y
Radar Type 0 3 5260 Y
Radar Type 0 4 5260 N
Radar Type 0 5 5260 Y
Radar Type 0 6 5260 Y
Radar Type 0 7 5260 Y
Radar Type 0 8 5260 N
Radar Type 0 9 5260 Y
Radar Type 0 10 5260 Y
Radar Type 0 11 5260 Y
Radar Type 0 12 5260 Y
Radar Type 0 13 5260 Y
Radar Type 0 14 5260 N
Radar Type 0 15 5260 Y
Radar Type 0 16 5260 Y
Radar Type 0 17 5260 Y
Radar Type 0 18 5260 Y
Radar Type 0 19 5260 Y
Radar Type 0 20 5260 Y
Radar Type 0 21 5260 Y
Radar Type 0 22 5260 Y
Radar Type 0 23 5260 Y
Radar Type 0 24 5260 Y
Radar Type 0 25 5260 Y
Radar Type 0 26 5260 N
Radar Type 0 27 5260 N
Radar Type 0 28 5260 N
Radar Type 0 29 5260 Y
Radar Type 0 30 5260 Y

Total Detection Number 24

Result
Detection threshold 80 %
Limit 60 %

International Standards Laboratory

Report Number: ISL-15LR055FENII-R1



-134 of 184- FCC ID: YOR-RT1900AC

R L )

Radar Type Trial # | Freq(MHz) |[Detection(Y/N)
Radar Type la 1 5260 N
Radar Type la 2 5260 Y
Radar Type la 3 5260 Y
Radar Type la 4 5260 Y
Radar Type la 5 5260 N
Radar Type la 6 5260 Y
Radar Type la 7 5260 Y
Radar Type 1a 8 5260 Y
Radar Type la 9 5260 Y
Radar Type la 10 5260 Y
Radar Type la 11 5260 Y
Radar Type la 12 5260 Y
Radar Type la 13 5260 Y
Radar Type la 14 5260 Y
Radar Type la 15 5260 N
Radar Type la 16 5260 Y
Radar Type la 17 5260 Y
Radar Type la 18 5260 Y
Radar Type la 19 5260 Y
Radar Type la 20 5260 Y
Radar Type la 21 5260 N
Radar Type la 22 5260 Y
Radar Type la 23 5260 Y
Radar Type la 24 5260 Y
Radar Type la 25 5260 Y
Radar Type la 26 5260 Y
Radar Type la 27 5260 Y
Radar Type la 28 5260 Y
Radar Type la 29 5260 Y
Radar Type la 30 5260 Y
Total Detection Number 26

Result
Detection threshold 86.66666667 %
Limit 60 %

International Standards Laboratory Report Number: ISL-15LR055FENII-R1



-135 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) |[Detection(Y/N)
Radar Type 1b 1 5260 Y
Radar Type 1b 2 5260 Y
Radar Type 1b 3 5260 Y
Radar Type 1b 4 5260 N
Radar Type 1b 5 5260 Y
Radar Type 1b 6 5260 Y
Radar Type 1b 7 5260 Y
Radar Type 1b 8 5260 Y
Radar Type 1b 9 5260 N
Radar Type 1b 10 5260 Y
Radar Type 1b 11 5260 Y
Radar Type 1b 12 5260 Y
Radar Type 1b 13 5260 Y
Radar Type 1b 14 5260 Y
Radar Type 1b 15 5260 Y
Radar Type 1b 16 5260 Y
Radar Type 1b 17 5260 Y
Radar Type 1b 18 5260 Y
Radar Type 1b 19 5260 Y
Radar Type 1b 20 5260 Y
Radar Type 1b 21 5260 Y
Radar Type 1b 22 5260 Y
Radar Type 1b 23 5260 N
Radar Type 1b 24 5260 Y
Radar Type 1b 25 5260 Y
Radar Type 1b 26 5260 N
Radar Type 1b 27 5260 Y
Radar Type 1b 28 5260 Y
Radar Type 1b 29 5260 Y
Radar Type 1b 30 5260 Y
Total Detection Number 26

Result
Detection threshold 86.66666667 %
Limit 60 %

International Standards Laboratory Report Number: ISL-15LR055FENII-R1



B 4 4 Al 1) TR L0 )

-136 of 184- FCC ID: YOR-RT1900AC

Radar Type Trial # | Freq(MHz) |[Detection(Y/N)
Radar Type 2 1 5260 Y
Radar Type 2 2 5260 Y
Radar Type 2 3 5260 Y
Radar Type 2 4 5260 Y
Radar Type 2 5 5260 Y
Radar Type 2 6 5260 Y
Radar Type 2 7 5260 Y
Radar Type 2 8 5260 Y
Radar Type 2 9 5260 Y
Radar Type 2 10 5260 Y
Radar Type 2 11 5260 Y
Radar Type 2 12 5260 Y
Radar Type 2 13 5260 Y
Radar Type 2 14 5260 Y
Radar Type 2 15 5260 Y
Radar Type 2 16 5260 Y
Radar Type 2 17 5260 N
Radar Type 2 18 5260 Y
Radar Type 2 19 5260 N
Radar Type 2 20 5260 Y
Radar Type 2 21 5260 Y
Radar Type 2 22 5260 Y
Radar Type 2 23 5260 N
Radar Type 2 24 5260 N
Radar Type 2 25 5260 N
Radar Type 2 26 5260 Y
Radar Type 2 27 5260 Y
Radar Type 2 28 5260 Y
Radar Type 2 29 5260 Y
Radar Type 2 30 5260 N
Total Detection Number 24

Result
Detection threshold 80 %
Limit 60 %

International Standards Laboratory
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B 4 4 Al 1) TR L0 )

-137 of 184- FCC ID: YOR-RT1900AC

Radar Type Trial # | Freq(MHz) |[Detection(Y/N)
Radar Type 3 1 5260 Y
Radar Type 3 2 5260 Y
Radar Type 3 3 5260 Y
Radar Type 3 4 5260 Y
Radar Type 3 5 5260 Y
Radar Type 3 6 5260 Y
Radar Type 3 7 5260 Y
Radar Type 3 8 5260 Y
Radar Type 3 9 5260 Y
Radar Type 3 10 5260 Y
Radar Type 3 11 5260 Y
Radar Type 3 12 5260 N
Radar Type 3 13 5260 Y
Radar Type 3 14 5260 Y
Radar Type 3 15 5260 Y
Radar Type 3 16 5260 Y
Radar Type 3 17 5260 Y
Radar Type 3 18 5260 Y
Radar Type 3 19 5260 N
Radar Type 3 20 5260 Y
Radar Type 3 21 5260 Y
Radar Type 3 22 5260 N
Radar Type 3 23 5260 Y
Radar Type 3 24 5260 Y
Radar Type 3 25 5260 N
Radar Type 3 26 5260 Y
Radar Type 3 27 5260 N
Radar Type 3 28 5260 Y
Radar Type 3 29 5260 Y
Radar Type 3 30 5260 Y
Total Detection Number 25

Result
Detection threshold 83.33333333 %
Limit 60 %

International Standards Laboratory
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B 4 4 Al 1) TR L0 )

-138 of 184- FCC ID: YOR-RT1900AC

Radar Type Trial # | Freq(MHz) |[Detection(Y/N)
Radar Type 4 1 5260 N
Radar Type 4 2 5260 Y
Radar Type 4 3 5260 Y
Radar Type 4 4 5260 Y
Radar Type 4 5 5260 N
Radar Type 4 6 5260 Y
Radar Type 4 7 5260 Y
Radar Type 4 8 5260 N
Radar Type 4 9 5260 Y
Radar Type 4 10 5260 Y
Radar Type 4 11 5260 Y
Radar Type 4 12 5260 Y
Radar Type 4 13 5260 N
Radar Type 4 14 5260 Y
Radar Type 4 15 5260 Y
Radar Type 4 16 5260 N
Radar Type 4 17 5260 Y
Radar Type 4 18 5260 Y
Radar Type 4 19 5260 Y
Radar Type 4 20 5260 N
Radar Type 4 21 5260 Y
Radar Type 4 22 5260 N
Radar Type 4 23 5260 N
Radar Type 4 24 5260 N
Radar Type 4 25 5260 Y
Radar Type 4 26 5260 Y
Radar Type 4 27 5260 Y
Radar Type 4 28 5260 Y
Radar Type 4 29 5260 Y
Radar Type 4 30 5260 Y
Total Detection Number 21

Result
Detection threshold 70 %
Limit 60 %
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B 4 4 Al 1) TR L0 )

-139 of 184- FCC ID: YOR-RT1900AC

TYPE 1-4 Result
Detection threshold 81.33333333 %
Limit 80 %
Radar Type Trial # | Freq(MHz) |Detection(Y/N)
Radar Type 5 1 5260 Y
Radar Type 5 2 5260 N
Radar Type 5 3 5260 Y
Radar Type 5 4 5260 Y
Radar Type 5 5 5260 Y
Radar Type 5 6 5260 Y
Radar Type 5 7 5260 Y
Radar Type 5 8 5260 Y
Radar Type 5 9 5260 Y
Radar Type 5 10 5260 Y
Radar Type 5 11 5260 Y
Radar Type 5 12 5260 Y
Radar Type 5 13 5260 Y
Radar Type 5 14 5260 Y
Radar Type 5 15 5260 Y
Radar Type 5 16 5260 Y
Radar Type 5 17 5260 N
Radar Type 5 18 5260 Y
Radar Type 5 19 5260 Y
Radar Type 5 20 5260 Y
Radar Type 5 21 5260 Y
Radar Type 5 22 5260 Y
Radar Type 5 23 5260 Y
Radar Type 5 24 5260 Y
Radar Type 5 25 5260 Y
Radar Type 5 26 5260 Y
Radar Type 5 27 5260 Y
Radar Type 5 28 5260 N
Radar Type 5 29 5260 Y
Radar Type 5 30 5260 Y
Total Detection Number 27
Result
Detection threshold 90 %
Limit 80 %
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-140 of 184- FCC ID: YOR-RT1900AC

Radar Type Trial # | Freq(MHz) |[Detection(Y/N)
Radar Type 6 1 5260 N
Radar Type 6 2 5260 Y
Radar Type 6 3 5260 Y
Radar Type 6 4 5260 Y
Radar Type 6 5 5260 N
Radar Type 6 6 5260 Y
Radar Type 6 7 5260 Y
Radar Type 6 8 5260 Y
Radar Type 6 9 5260 N
Radar Type 6 10 5260 Y
Radar Type 6 11 5260 Y
Radar Type 6 12 5260 Y
Radar Type 6 13 5260 N
Radar Type 6 14 5260 Y
Radar Type 6 15 5260 Y
Radar Type 6 16 5260 Y
Radar Type 6 17 5260 Y
Radar Type 6 18 5260 Y
Radar Type 6 19 5260 Y
Radar Type 6 20 5260 N
Radar Type 6 21 5260 N
Radar Type 6 22 5260 N
Radar Type 6 23 5260 Y
Radar Type 6 24 5260 Y
Radar Type 6 25 5260 Y
Radar Type 6 26 5260 Y
Radar Type 6 27 5260 Y
Radar Type 6 28 5260 Y
Radar Type 6 29 5260 Y
Radar Type 6 30 5260 N
Total Detection Number 22

Result
Detection threshold 73.33333333 %
Limit 70 %

International Standards Laboratory
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-141 of 184- FCC ID: YOR-RT1900AC

R L )

5470-5725 Test type: all --> 0/1a/1b/2/3/4/516
20MHz BW
Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 0 1 5500 N
Radar Type 0 2 5500 Y
Radar Type 0 3 5500 N
Radar Type 0 4 5500 Y
Radar Type 0 5 5500 Y
Radar Type 0 6 5500 N
Radar Type 0 7 5500 Y
Radar Type 0 8 5500 Y
Radar Type 0 9 5500 Y
Radar Type 0 10 5500 Y
Radar Type 0 11 5500 Y
Radar Type 0 12 5500 N
Radar Type 0 13 5500 Y
Radar Type 0 14 5500 Y
Radar Type 0 15 5500 N
Radar Type 0 16 9500 Y
Radar Type 0 17 5500 Y
Radar Type 0 18 5500 Y
Radar Type 0 19 5500 Y
Radar Type 0 20 5500 Y
Radar Type 0 21 5500 Y
Radar Type 0 22 5500 Y
Radar Type 0 23 5500 Y
Radar Type 0 24 5500 Y
Radar Type 0 25 5500 Y
Radar Type 0 26 5500 Y
Radar Type 0 27 5500 Y
Radar Type 0 28 5500 Y
Radar Type 0 29 5500 Y
Radar Type 0 30 5500 N
Total Detection Number 24
Result
Detection thresh- 80
old %
Limit 60 %

International Standards Laboratory Report Number: ISL-15LR055FENII-R1



-142 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type la 1 5500 Y
Radar Type la 2 5500 Y
Radar Type la 3 5500 Y
Radar Type la 4 5500 Y
Radar Type la 5 5500 Y
Radar Type la 6 5500 Y
Radar Type la 7 5500 Y
Radar Type la 8 5500 Y
Radar Type la 9 5500 Y
Radar Type la 10 5500 Y
Radar Type la 11 5500 Y
Radar Type la 12 5500 Y
Radar Type la 13 5500 Y
Radar Type la 14 5500 Y
Radar Type la 15 5500 Y
Radar Type la 16 5500 Y
Radar Type la 17 5500 N
Radar Type la 18 5500 Y
Radar Type la 19 5500 N
Radar Type la 20 5500 Y
Radar Type la 21 5500 Y
Radar Type la 22 5500 Y
Radar Type la 23 5500 Y
Radar Type la 24 5500 Y
Radar Type la 25 5500 Y
Radar Type la 26 5500 Y
Radar Type la 27 5500 Y
Radar Type la 28 5500 N
Radar Type la 29 5500 Y
Radar Type la 30 5500 Y
Total Detection Number 27

Result

Detection thresh- 90
old %
Limit 60 %

International Standards Laboratory Report Number: ISL-15LR055FENII-R1



-143 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 1b 1 5500 Y
Radar Type 1b 2 5500 Y
Radar Type 1b 3 5500 Y
Radar Type 1b 4 5500 Y
Radar Type 1b 5 5500 N
Radar Type 1b 6 5500 Y
Radar Type 1b 7 5500 Y
Radar Type 1b 8 5500 Y
Radar Type 1b 9 5500 Y
Radar Type 1b 10 5500 Y
Radar Type 1b 11 5500 Y
Radar Type 1b 12 5500 Y
Radar Type 1b 13 5500 Y
Radar Type 1b 14 5500 Y
Radar Type 1b 15 5500 N
Radar Type 1b 16 5500 Y
Radar Type 1b 17 5500 Y
Radar Type 1b 18 5500 Y
Radar Type 1b 19 5500 N
Radar Type 1b 20 5500 N
Radar Type 1b 21 5500 Y
Radar Type 1b 22 5500 Y
Radar Type 1b 23 5500 Y
Radar Type 1b 24 5500 Y
Radar Type 1b 25 5500 Y
Radar Type 1b 26 5500 Y
Radar Type 1b 27 5500 N
Radar Type 1b 28 5500 Y
Radar Type 1b 29 5500 Y
Radar Type 1b 30 5500 Y
Total Detection Number 25

Result
Detection thresh- 83.33333333 .
old %
Limit 60 %

International Standards Laboratory Report Number: ISL-15LR055FENII-R1



-144 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 2 1 5500 Y
Radar Type 2 2 5500 Y
Radar Type 2 3 5500 Y
Radar Type 2 4 5500 N
Radar Type 2 5 5500 N
Radar Type 2 6 5500 Y
Radar Type 2 7 5500 Y
Radar Type 2 8 5500 Y
Radar Type 2 9 5500 Y
Radar Type 2 10 5500 Y
Radar Type 2 11 5500 Y
Radar Type 2 12 5500 N
Radar Type 2 13 5500 Y
Radar Type 2 14 5500 Y
Radar Type 2 15 5500 N
Radar Type 2 16 5500 Y
Radar Type 2 17 5500 Y
Radar Type 2 18 5500 N
Radar Type 2 19 5500 Y
Radar Type 2 20 5500 Y
Radar Type 2 21 5500 Y
Radar Type 2 22 5500 Y
Radar Type 2 23 5500 N
Radar Type 2 24 5500 Y
Radar Type 2 25 5500 N
Radar Type 2 26 5500 Y
Radar Type 2 27 5500 Y
Radar Type 2 28 5500 Y
Radar Type 2 29 5500 Y
Radar Type 2 30 5500 Y
Total Detection Number 23

Result
Detection thresh- 76.66666667 .
old %
Limit 60 %

International Standards Laboratory Report Number: ISL-15LR055FENII-R1
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-145 of 184- FCC ID: YOR-RT1900AC

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 3 1 5500 N
Radar Type 3 2 5500 Y
Radar Type 3 3 5500 Y
Radar Type 3 4 5500 Y
Radar Type 3 5 5500 Y
Radar Type 3 6 5500 Y
Radar Type 3 7 5500 Y
Radar Type 3 8 5500 N
Radar Type 3 9 5500 Y
Radar Type 3 10 5500 Y
Radar Type 3 11 5500 N
Radar Type 3 12 5500 Y
Radar Type 3 13 5500 Y
Radar Type 3 14 5500 N
Radar Type 3 15 5500 Y
Radar Type 3 16 5500 Y
Radar Type 3 17 5500 Y
Radar Type 3 18 5500 Y
Radar Type 3 19 5500 Y
Radar Type 3 20 5500 Y
Radar Type 3 21 5500 Y
Radar Type 3 22 5500 Y
Radar Type 3 23 5500 Y
Radar Type 3 24 5500 Y
Radar Type 3 25 5500 Y
Radar Type 3 26 5500 Y
Radar Type 3 27 5500 N
Radar Type 3 28 5500 N
Radar Type 3 29 5500 Y
Radar Type 3 30 5500 Y
Total Detection Number 24

Result

Detection thresh- 80
old %
Limit 60 %

International Standards Laboratory
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-146 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 4 1 5500 Y
Radar Type 4 2 5500 Y
Radar Type 4 3 5500 Y
Radar Type 4 4 5500 Y
Radar Type 4 5 5500 N
Radar Type 4 6 5500 Y
Radar Type 4 7 5500 N
Radar Type 4 8 5500 Y
Radar Type 4 9 5500 N
Radar Type 4 10 5500 Y
Radar Type 4 11 5500 Y
Radar Type 4 12 5500 Y
Radar Type 4 13 5500 Y
Radar Type 4 14 5500 N
Radar Type 4 15 5500 Y
Radar Type 4 16 5500 Y
Radar Type 4 17 5500 Y
Radar Type 4 18 5500 Y
Radar Type 4 19 5500 Y
Radar Type 4 20 5500 Y
Radar Type 4 21 5500 N
Radar Type 4 22 5500 Y
Radar Type 4 23 5500 Y
Radar Type 4 24 5500 N
Radar Type 4 25 5500 Y
Radar Type 4 26 5500 Y
Radar Type 4 27 5500 Y
Radar Type 4 28 5500 Y
Radar Type 4 29 5500 N
Radar Type 4 30 5500 Y
Total Detection Number 23

Result
Detection thresh- 76.66666667 .
old %
Limit 60 %

International Standards Laboratory Report Number: ISL-15LR055FENII-R1



-147 of 184- FCC ID: YOR-RT1900AC

R L )

TYPE 1-4 Result
Detection thresh- 81.33333333 .
old Yo
Limit 80 %

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 5 1 5500 N
Radar Type 5 2 5500 Y
Radar Type 5 3 5500 Y
Radar Type 5 4 5500 Y
Radar Type 5 5 9500 Y
Radar Type 5 6 5500 Y
Radar Type 5 7 5500 Y
Radar Type 5 8 5500 Y
Radar Type 5 9 5500 Y
Radar Type 5 10 5500 Y
Radar Type 5 11 5500 Y
Radar Type 5 12 5500 Y
Radar Type 5 13 5500 Y
Radar Type 5 14 5500 Y
Radar Type 5 15 5500 Y
Radar Type 5 16 5500 Y
Radar Type 5 17 5500 Y
Radar Type 5 18 5500 Y
Radar Type 5 19 5500 Y
Radar Type 5 20 5500 Y
Radar Type 5 21 5500 Y
Radar Type 5 22 5500 Y
Radar Type 5 23 5500 N
Radar Type 5 24 5500 Y
Radar Type 5 25 5500 Y
Radar Type 5 26 5500 Y
Radar Type 5 27 5500 Y
Radar Type 5 28 5500 Y
Radar Type 5 29 5500 Y
Radar Type 5 30 5500 N
Total Detection Number 27

Result

Detection thresh- 90
old %
Limit 80 %

International Standards Laboratory Report Number: ISL-15LR055FENII-R1
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-148 of 184- FCC ID: YOR-RT1900AC

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 6 1 5500 N
Radar Type 6 2 5500 Y
Radar Type 6 3 5500 Y
Radar Type 6 4 5500 Y
Radar Type 6 5 5500 Y
Radar Type 6 6 5500 Y
Radar Type 6 7 5500 N
Radar Type 6 8 5500 N
Radar Type 6 9 5500 Y
Radar Type 6 10 5500 Y
Radar Type 6 11 5500 N
Radar Type 6 12 5500 Y
Radar Type 6 13 5500 Y
Radar Type 6 14 5500 Y
Radar Type 6 15 5500 Y
Radar Type 6 16 5500 N
Radar Type 6 17 5500 Y
Radar Type 6 18 5500 Y
Radar Type 6 19 5500 Y
Radar Type 6 20 5500 Y
Radar Type 6 21 5500 Y
Radar Type 6 22 5500 Y
Radar Type 6 23 5500 Y
Radar Type 6 24 5500 Y
Radar Type 6 25 5500 Y
Radar Type 6 26 5500 Y
Radar Type 6 27 5500 N
Radar Type 6 28 5500 Y
Radar Type 6 29 5500 Y
Radar Type 6 30 5500 Y
Total Detection Number 24

Result

Detection thresh- 80
old %
Limit 70 %

International Standards Laboratory
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-149 of 184- FCC ID: YOR-RT1900AC

40MHz BW
Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 0 1 5510 N
Radar Type 0 2 5510 Y
Radar Type 0 3 5510 N
Radar Type 0 4 9510 Y
Radar Type 0 5 9510 Y
Radar Type 0 6 5510 Y
Radar Type 0 7 5510 Y
Radar Type 0 8 5510 Y
Radar Type 0 9 5510 Y
Radar Type 0 10 5510 Y
Radar Type 0 11 9510 Y
Radar Type 0 12 9510 Y
Radar Type 0 13 5510 Y
Radar Type 0 14 5510 N
Radar Type 0 15 5510 Y
Radar Type 0 16 9510 Y
Radar Type 0 17 5510 Y
Radar Type 0 18 9510 Y
Radar Type 0 19 5510 Y
Radar Type 0 20 5510 Y
Radar Type 0 21 5510 Y
Radar Type 0 22 5510 Y
Radar Type 0 23 9510 Y
Radar Type 0 24 5510 Y
Radar Type 0 25 5510 Y
Radar Type 0 26 5510 N
Radar Type 0 27 5510 Y
Radar Type 0 28 5510 Y
Radar Type 0 29 9510 Y
Radar Type 0 30 9510 N
Total Detection Number 25
Result
Detection thresh- 83.33333333 .
old %
Limit 60 %

International Standards Laboratory
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-150 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type la 1 5510 Y
Radar Type la 2 5510 Y
Radar Type la 3 5510 N
Radar Type la 4 5510 N
Radar Type la 5 5510 Y
Radar Type la 6 5510 Y
Radar Type l1a 7 5510 Y
Radar Type la 8 5510 Y
Radar Type la 9 5510 N
Radar Type la 10 5510 Y
Radar Type l1a 11 5510 Y
Radar Type la 12 5510 Y
Radar Type 1a 13 5510 Y
Radar Type la 14 9510 Y
Radar Type la 15 5510 Y
Radar Type la 16 5510 Y
Radar Type l1a 17 5510 N
Radar Type la 18 9510 Y
Radar Type la 19 5510 Y
Radar Type 1a 20 9510 N
Radar Type la 21 5510 Y
Radar Type la 22 5510 Y
Radar Type la 23 5510 Y
Radar Type l1a 24 9510 Y
Radar Type 1a 25 5510 Y
Radar Type la 26 5510 Y
Radar Type la 27 5510 Y
Radar Type la 28 5510 Y
Radar Type l1a 29 5510 Y
Radar Type la 30 9510 Y
Total Detection Number 25

Result
Detection thresh- 83.33333333 .
old %
Limit 60 %
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-151 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 1b 1 5510 Y
Radar Type 1b 2 5510 Y
Radar Type 1b 3 5510 Y
Radar Type 1b 4 5510 Y
Radar Type 1b 5 5510 Y
Radar Type 1b 6 5510 Y
Radar Type 1b 7 5510 Y
Radar Type 1b 8 5510 Y
Radar Type 1b 9 5510 Y
Radar Type 1b 10 5510 N
Radar Type 1b 11 5510 Y
Radar Type 1b 12 5510 Y
Radar Type 1b 13 5510 Y
Radar Type 1b 14 9510 Y
Radar Type 1b 15 5510 Y
Radar Type 1b 16 5510 Y
Radar Type 1b 17 5510 Y
Radar Type 1b 18 9510 Y
Radar Type 1b 19 5510 Y
Radar Type 1b 20 9510 Y
Radar Type 1b 21 5510 Y
Radar Type 1b 22 5510 Y
Radar Type 1b 23 5510 Y
Radar Type 1b 24 9510 Y
Radar Type 1b 25 5510 Y
Radar Type 1b 26 5510 Y
Radar Type 1b 27 5510 Y
Radar Type 1b 28 5510 Y
Radar Type 1b 29 5510 Y
Radar Type 1b 30 9510 N
Total Detection Number 28

Result
Detection thresh- 93.33333333 .
old %
Limit 60 %
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-152 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 2 1 5510 Y
Radar Type 2 2 5510 Y
Radar Type 2 3 5510 Y
Radar Type 2 4 5510 Y
Radar Type 2 5 5510 N
Radar Type 2 6 5510 Y
Radar Type 2 7 5510 Y
Radar Type 2 8 5510 N
Radar Type 2 9 5510 Y
Radar Type 2 10 5510 Y
Radar Type 2 11 5510 N
Radar Type 2 12 5510 Y
Radar Type 2 13 5510 Y
Radar Type 2 14 9510 Y
Radar Type 2 15 5510 Y
Radar Type 2 16 5510 Y
Radar Type 2 17 5510 Y
Radar Type 2 18 9510 Y
Radar Type 2 19 5510 N
Radar Type 2 20 5510 Y
Radar Type 2 21 5510 Y
Radar Type 2 22 5510 Y
Radar Type 2 23 5510 Y
Radar Type 2 24 9510 Y
Radar Type 2 25 5510 Y
Radar Type 2 26 9510 Y
Radar Type 2 27 5510 Y
Radar Type 2 28 5510 N
Radar Type 2 29 5510 N
Radar Type 2 30 9510 N
Total Detection Number 23

Result
Detection thresh- 76.66666667 .
old %
Limit 60 %

International Standards Laboratory Report Number: ISL-15LR055FENII-R1



-153 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 3 1 5510 Y
Radar Type 3 2 5510 Y
Radar Type 3 3 5510 Y
Radar Type 3 4 5510 Y
Radar Type 3 5 5510 N
Radar Type 3 6 5510 Y
Radar Type 3 7 5510 Y
Radar Type 3 8 5510 Y
Radar Type 3 9 5510 Y
Radar Type 3 10 5510 Y
Radar Type 3 11 5510 Y
Radar Type 3 12 5510 Y
Radar Type 3 13 5510 N
Radar Type 3 14 9510 N
Radar Type 3 15 5510 Y
Radar Type 3 16 5510 Y
Radar Type 3 17 5510 Y
Radar Type 3 18 9510 Y
Radar Type 3 19 5510 Y
Radar Type 3 20 5510 Y
Radar Type 3 21 5510 Y
Radar Type 3 22 5510 Y
Radar Type 3 23 5510 Y
Radar Type 3 24 9510 Y
Radar Type 3 25 5510 Y
Radar Type 3 26 9510 Y
Radar Type 3 27 5510 Y
Radar Type 3 28 5510 Y
Radar Type 3 29 5510 N
Radar Type 3 30 5510 N
Total Detection Number 25

Result
Detection thresh- 83.33333333 .
old %
Limit 60 %

International Standards Laboratory Report Number: ISL-15LR055FENII-R1



-154 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 4 1 5510 Y
Radar Type 4 2 5510 N
Radar Type 4 3 5510 Y
Radar Type 4 4 5510 Y
Radar Type 4 5 5510 N
Radar Type 4 6 5510 Y
Radar Type 4 7 5510 Y
Radar Type 4 8 5510 N
Radar Type 4 9 5510 Y
Radar Type 4 10 5510 Y
Radar Type 4 11 5510 Y
Radar Type 4 12 5510 Y
Radar Type 4 13 5510 Y
Radar Type 4 14 9510 N
Radar Type 4 15 5510 Y
Radar Type 4 16 5510 Y
Radar Type 4 17 5510 Y
Radar Type 4 18 5510 Y
Radar Type 4 19 5510 N
Radar Type 4 20 5510 Y
Radar Type 4 21 5510 Y
Radar Type 4 22 5510 Y
Radar Type 4 23 5510 N
Radar Type 4 24 5510 N
Radar Type 4 25 5510 Y
Radar Type 4 26 5510 Y
Radar Type 4 27 5510 Y
Radar Type 4 28 5510 Y
Radar Type 4 29 5510 Y
Radar Type 4 30 9510 N
Total Detection Number 22

Result
Detection thresh- 73.33333333 .
old %
Limit 60 %
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-155 of 184- FCC ID: YOR-RT1900AC

R L )

TYPE 1-4 Result
Detection thresh- 82
old %
Limit 80 %

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 5 1 9510 N
Radar Type 5 2 5510 N
Radar Type 5 3 5510 Y
Radar Type 5 4 5510 Y
Radar Type 5 5 9510 N
Radar Type 5 6 5510 Y
Radar Type 5 7 9510 Y
Radar Type 5 8 5510 Y
Radar Type 5 9 5510 Y
Radar Type 5 10 5510 Y
Radar Type 5 11 5510 Y
Radar Type 5 12 9510 Y
Radar Type 5 13 9510 Y
Radar Type 5 14 5510 Y
Radar Type 5 15 5510 Y
Radar Type 5 16 5510 Y
Radar Type 5 17 5510 Y
Radar Type 5 18 9510 Y
Radar Type 5 19 9510 Y
Radar Type 5 20 5510 Y
Radar Type 5 21 5510 Y
Radar Type 5 22 5510 Y
Radar Type 5 23 9510 N
Radar Type 5 24 5510 Y
Radar Type 5 25 9510 N
Radar Type 5 26 5510 Y
Radar Type 5 27 5510 Y
Radar Type 5 28 5510 Y
Radar Type 5 29 5510 Y
Radar Type 5 30 5510 Y
Total Detection Number 25

Result
Detection thresh- 83.33333333 .
old %
Limit 80 %
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-156 of 184- FCC ID: YOR-RT1900AC

R L )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 6 1 5510 Y
Radar Type 6 2 5510 Y
Radar Type 6 3 5510 Y
Radar Type 6 4 5510 Y
Radar Type 6 5 5510 Y
Radar Type 6 6 5510 Y
Radar Type 6 7 5510 Y
Radar Type 6 8 5510 Y
Radar Type 6 9 5510 Y
Radar Type 6 10 5510 Y
Radar Type 6 11 5510 Y
Radar Type 6 12 5510 Y
Radar Type 6 13 5510 Y
Radar Type 6 14 5510 Y
Radar Type 6 15 5510 Y
Radar Type 6 16 5510 Y
Radar Type 6 17 5510 Y
Radar Type 6 18 5510 Y
Radar Type 6 19 5510 Y
Radar Type 6 20 5510 Y
Radar Type 6 21 5510 Y
Radar Type 6 22 5510 Y
Radar Type 6 23 5510 Y
Radar Type 6 24 5510 Y
Radar Type 6 25 5510 Y
Radar Type 6 26 5510 Y
Radar Type 6 27 5510 Y
Radar Type 6 28 5510 Y
Radar Type 6 29 5510 Y
Radar Type 6 30 5510 Y
Total Detection Number 30

Result
Detectlglndthresh 100 "
Limit 70 %
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-157 of 184- FCC ID: YOR-RT1900AC

80MHz BW
Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 0 1 5530 Y
Radar Type 0 2 5530 Y
Radar Type 0 3 5530 Y
Radar Type 0 4 9530 Y
Radar Type 0 5 9530 Y
Radar Type 0 6 5530 Y
Radar Type 0 7 5530 Y
Radar Type 0 8 5530 Y
Radar Type 0 9 5530 Y
Radar Type 0 10 5530 Y
Radar Type 0 11 9530 Y
Radar Type 0 12 9530 Y
Radar Type 0 13 5530 Y
Radar Type 0 14 5530 Y
Radar Type 0 15 5530 Y
Radar Type 0 16 9530 Y
Radar Type 0 17 5530 Y
Radar Type 0 18 9530 Y
Radar Type 0 19 5530 Y
Radar Type 0 20 5530 Y
Radar Type 0 21 5530 Y
Radar Type 0 22 5530 Y
Radar Type 0 23 9530 Y
Radar Type 0 24 5530 Y
Radar Type 0 25 5530 Y
Radar Type 0 26 5530 N
Radar Type 0 27 5530 Y
Radar Type 0 28 5530 Y
Radar Type 0 29 9530 Y
Radar Type 0 30 9530 Y
Total Detection Number 29
Result
Detection thresh- 96.66666667 .
old %
Limit 60 %
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-158 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type la 1 5530 N
Radar Type la 2 5530 Y
Radar Type la 3 5530 Y
Radar Type la 4 5530 Y
Radar Type 1a 5 5530 Y
Radar Type la 6 5530 Y
Radar Type l1a 7 9530 Y
Radar Type la 8 5530 Y
Radar Type la 9 5530 Y
Radar Type la 10 5530 Y
Radar Type la 11 5530 Y
Radar Type la 12 5530 Y
Radar Type 1a 13 9530 Y
Radar Type la 14 9530 Y
Radar Type la 15 5530 Y
Radar Type la 16 5530 Y
Radar Type l1a 17 5530 Y
Radar Type la 18 9530 Y
Radar Type la 19 9530 Y
Radar Type 1a 20 9530 Y
Radar Type la 21 5530 Y
Radar Type la 22 5530 Y
Radar Type la 23 5530 Y
Radar Type l1a 24 9530 Y
Radar Type 1a 25 9530 Y
Radar Type la 26 9530 Y
Radar Type la 27 5530 Y
Radar Type la 28 5530 Y
Radar Type la 29 5530 Y
Radar Type la 30 5530 Y
Total Detection Number 29

Result
Detection thresh- 96.66666667 .
old %
Limit 60 %
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-159 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 1b 1 5530 Y
Radar Type 1b 2 5530 Y
Radar Type 1b 3 5530 Y
Radar Type 1b 4 5530 Y
Radar Type 1b 5 5530 Y
Radar Type 1b 6 5530 Y
Radar Type 1b 7 5530 Y
Radar Type 1b 8 5530 Y
Radar Type 1b 9 5530 Y
Radar Type 1b 10 5530 Y
Radar Type 1b 11 5530 Y
Radar Type 1b 12 5530 Y
Radar Type 1b 13 5530 Y
Radar Type 1b 14 5530 Y
Radar Type 1b 15 5530 Y
Radar Type 1b 16 5530 Y
Radar Type 1b 17 5530 Y
Radar Type 1b 18 5530 Y
Radar Type 1b 19 5530 Y
Radar Type 1b 20 5530 Y
Radar Type 1b 21 5530 Y
Radar Type 1b 22 5530 Y
Radar Type 1b 23 5530 Y
Radar Type 1b 24 5530 Y
Radar Type 1b 25 5530 Y
Radar Type 1b 26 5530 Y
Radar Type 1b 27 5530 Y
Radar Type 1b 28 5530 Y
Radar Type 1b 29 5530 Y
Radar Type 1b 30 5530 Y
Total Detection Number 30

Result
Detectlglndthresh 100 "
Limit 60 %
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-160 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 2 1 5530 Y
Radar Type 2 2 5530 Y
Radar Type 2 3 5530 Y
Radar Type 2 4 5530 N
Radar Type 2 5 5530 Y
Radar Type 2 6 5530 Y
Radar Type 2 7 5530 N
Radar Type 2 8 5530 Y
Radar Type 2 9 5530 Y
Radar Type 2 10 5530 Y
Radar Type 2 11 5530 Y
Radar Type 2 12 5530 N
Radar Type 2 13 5530 N
Radar Type 2 14 5530 Y
Radar Type 2 15 5530 Y
Radar Type 2 16 5530 Y
Radar Type 2 17 5530 Y
Radar Type 2 18 5530 Y
Radar Type 2 19 5530 Y
Radar Type 2 20 5530 Y
Radar Type 2 21 5530 Y
Radar Type 2 22 5530 Y
Radar Type 2 23 5530 Y
Radar Type 2 24 5530 N
Radar Type 2 25 5530 Y
Radar Type 2 26 5530 Y
Radar Type 2 27 5530 Y
Radar Type 2 28 5530 Y
Radar Type 2 29 5530 Y
Radar Type 2 30 5530 N
Total Detection Number 24

Result

Detection thresh- 80
old %
Limit 60 %

International Standards Laboratory Report Number: ISL-15LR055FENII-R1



B 4 4 Al 1) TR L0 )

-161 of 184- FCC ID: YOR-RT1900AC

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 3 1 5530 Y
Radar Type 3 2 5530 Y
Radar Type 3 3 5530 Y
Radar Type 3 4 5530 Y
Radar Type 3 5 5530 Y
Radar Type 3 6 5530 Y
Radar Type 3 7 5530 Y
Radar Type 3 8 5530 N
Radar Type 3 9 5530 Y
Radar Type 3 10 5530 Y
Radar Type 3 11 5530 Y
Radar Type 3 12 5530 Y
Radar Type 3 13 5530 Y
Radar Type 3 14 5530 Y
Radar Type 3 15 5530 Y
Radar Type 3 16 5530 N
Radar Type 3 17 5530 Y
Radar Type 3 18 5530 Y
Radar Type 3 19 5530 N
Radar Type 3 20 5530 Y
Radar Type 3 21 5530 Y
Radar Type 3 22 5530 Y
Radar Type 3 23 5530 N
Radar Type 3 24 5530 Y
Radar Type 3 25 5530 Y
Radar Type 3 26 5530 Y
Radar Type 3 27 5530 Y
Radar Type 3 28 5530 N
Radar Type 3 29 5530 N
Radar Type 3 30 5530 Y
Total Detection Number 24

Result

Detection thresh- 80
old %
Limit 60 %
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-162 of 184- FCC ID: YOR-RT1900AC

B 4 4 Al 1) TR L0 )

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 4 1 5530 Y
Radar Type 4 2 5530 Y
Radar Type 4 3 5530 Y
Radar Type 4 4 5530 N
Radar Type 4 5 5530 Y
Radar Type 4 6 5530 Y
Radar Type 4 7 9530 N
Radar Type 4 8 5530 N
Radar Type 4 9 5530 Y
Radar Type 4 10 5530 Y
Radar Type 4 11 5530 N
Radar Type 4 12 5530 N
Radar Type 4 13 9530 Y
Radar Type 4 14 9530 Y
Radar Type 4 15 5530 Y
Radar Type 4 16 5530 Y
Radar Type 4 17 5530 Y
Radar Type 4 18 9530 Y
Radar Type 4 19 5530 Y
Radar Type 4 20 5530 Y
Radar Type 4 21 5530 N
Radar Type 4 22 5530 Y
Radar Type 4 23 5530 Y
Radar Type 4 24 5530 Y
Radar Type 4 25 5530 Y
Radar Type 4 26 5530 Y
Radar Type 4 27 5530 Y
Radar Type 4 28 5530 N
Radar Type 4 29 5530 Y
Radar Type 4 30 9530 Y
Total Detection Number 23

Result
Detection thresh- 76.66666667 .
old %
Limit 60 %
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R L )

TYPE 1-4 Result
Detection thresh- 86.66666667 .
old Yo
Limit 80 %

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 5 1 9530 N
Radar Type 5 2 5530 N
Radar Type 5 3 5530 Y
Radar Type 5 4 5530 Y
Radar Type 5 5 9530 Y
Radar Type 5 6 5530 Y
Radar Type 5 7 9530 Y
Radar Type 5 8 5530 Y
Radar Type 5 9 5530 Y
Radar Type 5 10 5530 Y
Radar Type 5 11 5530 Y
Radar Type 5 12 9530 Y
Radar Type 5 13 9530 N
Radar Type 5 14 5530 Y
Radar Type 5 15 5530 Y
Radar Type 5 16 5530 Y
Radar Type 5 17 5530 Y
Radar Type 5 18 9530 Y
Radar Type 5 19 9530 Y
Radar Type 5 20 5530 Y
Radar Type 5 21 5530 Y
Radar Type 5 22 5530 Y
Radar Type 5 23 9530 Y
Radar Type 5 24 5530 Y
Radar Type 5 25 9530 Y
Radar Type 5 26 5530 Y
Radar Type 5 27 5530 Y
Radar Type 5 28 5530 Y
Radar Type 5 29 5530 Y
Radar Type 5 30 5530 Y
Total Detection Number 27

Result

Detection thresh- 90
old %
Limit 80 %
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-164 of 184- FCC ID: YOR-RT1900AC

Radar Type Trial # | Freq(MHz) | Detection(Y/N)
Radar Type 6 1 5530 Y
Radar Type 6 2 5530 Y
Radar Type 6 3 5530 Y
Radar Type 6 4 5530 Y
Radar Type 6 5 5530 Y
Radar Type 6 6 5530 Y
Radar Type 6 7 5530 Y
Radar Type 6 8 5530 Y
Radar Type 6 9 5530 Y
Radar Type 6 10 5530 Y
Radar Type 6 11 5530 Y
Radar Type 6 12 5530 Y
Radar Type 6 13 5530 Y
Radar Type 6 14 5530 Y
Radar Type 6 15 5530 Y
Radar Type 6 16 5530 Y
Radar Type 6 17 5530 Y
Radar Type 6 18 5530 Y
Radar Type 6 19 5530 Y
Radar Type 6 20 5530 Y
Radar Type 6 21 5530 Y
Radar Type 6 22 5530 Y
Radar Type 6 23 5530 Y
Radar Type 6 24 5530 Y
Radar Type 6 25 5530 Y
Radar Type 6 26 5530 Y
Radar Type 6 27 5530 Y
Radar Type 6 28 5530 Y
Radar Type 6 29 5530 Y
Radar Type 6 30 5530 Y
Total Detection Number 30

Result
Detectlgrdthresh 100 ”%
Limit 70 %
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-165 of 184- FCC ID: YOR-RT1900AC

R L )

5250MHz - 5350MHz
Initial CAC time during power up of EUT

Aggilent Sgwctranm Analyies - Seept 54

e L i & R i 3000 1 7P ) O, 0115 o
Marker 1 A 60.0000 s : Awg Type: Log-Pwr TRALT Marker
PHD: Fast == Trig: Fras Run T¥PE
IF Galn:L o #Atten: 20 4B o Select Marker
TIT P : »
Ref Offset 29,32 dB Ak %
Ref -18.32 dBm |
Normal
e
Delta
——
Fixedi
- ! —
Center 5.290000000 GHz Span 0 Hz
Res BW 3.0 MHz #VEBW 3.0 MHz Sweep 220.0 s (10000 pis o
I - v FUNCTION FUMCTION wADTH FUINCTIDN WALLIE |
50,00 5| (A 6,53 dB| | ——
1030 5| 1,69 dBm | _
' ' | Propertiess
: More
1of2
YLyl STATUS
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B 4 4 Al 1) TR L0 )

Type 0
Radar at the Begin of CAC

© Spwctranm Analypes - Swept S
X i
Marker 1 A 60,0000 s
IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

1Py H
B DR

-166 of 184-

- Trig: Fras Run
FAtten: 20 48

#VBW 3.0 MHz

FUNCTHIN

61,59 dBm |

g Typa: Lu-g.-'Pwr

FCC ID: YOR-RT1900AC

Select Hlu'mr*

=
(=]
3 B.
B

Delta

Sweep 220.0 s (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

3
3
Ak

wsa LiFile <PICTURE PG> saved

Radar at the Ending of CAC

1 Spwectranm Analyres - Seept 54

X i
Marker 1 A 60,0000 s

IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz

w11 Fras Run
FAtten: 20 48

#VBW 3.0 MHz

FUNCTHIN

1,59 dBm |

g Typa: Lu-g.-'Pwr

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

Sweep 220.0 s (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

|

Control Panel ...

|

More
1of2

3| ey H
SRt tonunosuni D

ell
i
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B 4 4 Al 1) TR L0 )

Type 1A

Radar at the Begin of CAC

FCC ID: YOR-RT1900AC

strnnm Analyres - Swepl 58
¥ ik

X i
Marker 1 A 60,0000 s Trig: Fras Run

FArten: 20 48

=

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz

Res BW 3.0 MHz #VBW 3.0 MHz

FUNCTHIN

41,568 dEm|

1Py e
P2 a0 00 O e D

g Typa: Lu-g.-'Pwr

FLUMCTION wADTH FLINC

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

|

| control Panel ...

|

More
1of2

wsa LFile <PICTURE PG> saved

Radar at the Ending of CAC

strnnm Analyres - Swepl 58
¥ ik

X i
Marker 1 A 60,0000 s Trig: Fras Run

FArten: 20 48

=

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz

Res BW 3.0 MHz #VBW 3.0 MHz

FUNCTHIN

1Py e
P2 a0 00 O e D

g Typa: Lu-g.-'Pwr

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

|

| control Panel ...

|

More
1of2

usa L Algnment Compleled
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B 4 4 Al 1) TR L0 )

Type 1B

Radar at the Begin of CAC

FCC ID: YOR-RT1900AC

strnnm Analyres - Swepl 58
¥ ik

X i
Marker 1 A 60,0000 s Trig: Fras Run

FArten: 20 48

=

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz

Res BW 3.0 MHz #VBW 3.0 MHz

| FUNCTION
0.77 dB|
1,58 dBm |

1Py e
P2 a0 00 O e D

g Typa: Lu-g.-'Pwr

FLUMCTION wADTH FLINC

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

|

| control Panel ...

|

More
1of2

usa L Algnment Compleled

Radar at the Ending of CAC

strnnm Analyres - Swepl 58
¥ ik

X i
Marker 1 A 60,0000 s Trig: Fras Run

FArten: 20 48

=

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz

g Typa: Lu-g.-'Pwr

Shows

il

Alignments®

Vo Confige

|

Res BW 3.0 MHz #VBW 3.0 MHz Restore
| FUNCTIIN FLBCTION WD TH FUINC | Defaults
o i  —
3 81,58 dBm | |
g | | control Panel...
6
7 |
E '
13 More
Y 1of2
| 12
LTy
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B 4 4 Al 1) TR L0 )

Type 2

Radar at the Begin of CAC

© Spwctranm Analypes - Swept S
X i
Marker 1 A 60,0000 s
IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz

1Py H
B DR

-169 of 184-

- Trig: Fras Run
FAtten: 20 48

#VBW 3.0 MHz

FUNCTHIN

1,59 dBm |

g Typa: Lu-g.-'Pwr

FCC ID: YOR-RT1900AC

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

Sweep 220.0 s (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

|

Control Panel ...

|

More
1of2

wsa LFile <PICTURE PG> saved

Radar at the Ending of CAC

1 Spwectranm Analyres - Seept 54

X i
Marker 1 A 60,0000 s

IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz

0,34 dB|
81568 dEm |

w11 Fras Run
FAtten: 20 48

#VBW 3.0 MHz

FUNCTHIN

g Typa: Lu-g.-'Pwr

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

Sweep 220.0 s (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

|

Control Panel ...

|

More
1of2

3| ey H
SRt tonunosuni D

ell
i
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B 4 4 Al 1) TR L0 )

Type 3

Radar at the Begin of CAC

© Spwctranm Analypes - Swept S
X i
Marker 1 A 60,0000 s
IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz

1Py H
B DR

0,12 dB |
41,58 dBm |

-170 of 184-

- Trig: Fras Run
FAtten: 20 48

#VBW 3.0 MHz

FUNCTHIN

g Typa: Lu-g.-'Pwr

FCC ID: YOR-RT1900AC

[
TRAL
TYPE

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

Sweep 220.0 s (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

|

| control Panel ...

|

More
1of2

wsa LFile <PICTURE PG> saved

Radar at the Ending of CAC

1 Spwectranm Analyres - Seept 54

X i
Marker 1 A 60,0000 s

IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz

1Py H
B DR

- Trig: Fras Run
FAtten: 20 48

#VBW 3.0 MHz

FUNCTHIN

1,59 dBm |

g Typa: Lu-g.-'Pwr

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

Sweep 220.0 s (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

|

Control Panel ...

|

More
1of2

wsa LFile <PICTURE PG> saved
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Type 4

Radar at the Begin of CAC

© Spwctranm Analypes - Swept S
X i
Marker 1 A 60,0000 s
IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz

1Py H
B DR

-171 of 184-

w11 Fras Run
FAtten: 20 48

#VBW 3.0 MHz

FUNCTHIN

61,59 dBm |

g Typa: Lu-g.-'Pwr

FCC ID: YOR-RT1900AC

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

Sweep 220.0 s (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

|

| control Panel ...

|

More
1of2

usa L Algnment Compleled

Radar at the Ending of CAC

1 Spwectranm Analyres - Seept 54

X i
Marker 1 A 60,0000 s

IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz

1Py H
B DR

w11 Fras Run
FAtten: 20 48

#VBW 3.0 MHz

FUNCTHIN

0 !
41,568 dEm|

g Typa: Lu-g.-'Pwr

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

Sweep 220.0 s (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

|

Control Panel ...

|

More
1of2

usa L Algnment Compleled
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B 4 4 Al 1) TR L0 )

Type 5

Radar at the Begin of CAC

FCC ID: YOR-RT1900AC

1 Spwectranm Analyres - Seept 54

X i
Marker 1 A 60,0000 s B o Fres Run

FArten: 20 48

IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz
#VBW 3.0 MHz

FUNCTHIN

1,58 dBm |

1Py H
B DR

g Typa: Lu-g.-'Pwr

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

Sweep 220.0 s (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

|

Control Panel ...

|

More
1of2

wsa LFile <PICTURE PG> saved

Radar at the Ending of CAC

1 Spwectranm Analyres - Seept 54

X i
Marker 1 A 60,0000 s

w11 Fras Run
FAtten: 20 48

IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz
#VBW 3.0 MHz

FUNCTHIN

1,59 dBm |

g Typa: Lu-g.-'Pwr

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

Sweep 220.0 s (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

|

Control Panel ...

|

More
1of2

3| ey H
SRt tonunosuni D

ell
i
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Type 6

Radar at the Begin of CAC

© Spwctranm Analypes - Swept S
X i
Marker 1 A 60,0000 s
IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

1Py H
B DR

-173 of 184-

- Trig: Fras Run
FAtten: 20 48

#VBW 3.0 MHz

FUNCTHIN

61,59 dBm |

g Typa: Lu-g.-'Pwr

FCC ID: YOR-RT1900AC

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

Sweep 220.0 s (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

|

| control Panel ...

|

More
1of2

usa L Algnment Compleled

STATUR

Radar at the Ending of CAC

1 Spwectranm Analyres - Seept 54

X i
Marker 1 A 60,0000 s

IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 5290000000 GHz

1Py H
B DR

- Trig: Fras Run
FAtten: 20 48

#VBW 3.0 MHz

FUNCTHIN

1,59 dBm |

g Typa: Lu-g.-'Pwr

Shows

il

Alignments®

Vo Confige

|

Restore
Defaults

Sweep 220.0 s (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

|

Control Panel ...

|

More
1of2

usa L Algnment Compleled
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-174 of 184- FCC ID: YOR-RT1900AC

R L )

5470MHz - 5725MHz
Initial CAC time during power up of EUT

Aggilent Sgwctranm Analyies - Seept 54

o Rl I d R i 0003 14 0 g €1, 2%
arke 60.0220 = Avg Type: Log-Pwr TRALT
Marker 1 & 60.0220 5 . rm-
IF Galn:L o #Atten: 20 4B ge Select Marker
A Rk rd : (2
Ref Offset 29,32 dB Ak %
Ref -19.32 dBm T —

Normal

I

Deilta

—

Fixedi

_—
Center 5.530000000 GHz Span 0 Hz

Res BW 3.0 MHz VEW 3.0 MHz Sweep 220.0 s (10000 pts o
| 5 : FUNCTION FLBCTICH WADTH FLINCTION WALLIE |

B0.02 5| (] 221 dB| i —

046 8] 180 dEm |  —

' ' | Propertiess

| More

1 1of2
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B 4 4 Al 1) TR L0 )

Type 0

Radar at the Begin of CAC

1 Spwectranm Analyres - Seept 54

FCC ID: YOR-RT1900AC

L ]

Marker 1 4 60.0220 s -

- Trig: Fras Run
IFGain:L ow FArten: 20 48
Ref Offset -29.32 dB

Ref -18.32 dBm

Center 3.530000000 GHz
VBW 3.0 MHz

MR MO [ i FUNLCTION
2 50,02 5| (4] 0.07 dB|
3 0468 1,90 dEm, |
4 1
5
]
T
a8
2
10
11
12

g Typa: Lu-g.-'Pwr

Sweep 220.0 5 (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

usa L Algnment Compleled

Radar at the Ending of CAC

1 Spwectranm Analyres - Seept 54

L ]
Marker 1 4 60.0220 s -
w11 Fras Run
IFGain:L ow FAtten: 20 48
Ref Offset -29.32 dB
Ref -18.32 dBm

Center 3.530000000 GHz
VBW 3.0 MHz

MR MO [ i FUNLCTION
2 50,02 5| (4] 0,34 dB|
3 0468 1,90 dEm|
4 1
5
]
T
a8
2
10
11
12

g Typa: Lu-g.-'Pwr

Sweep 220.0 5 (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

usa L Algnment Compleled
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B 4 4 Al 1) TR L0 )

Type 1A

Radar at the Begin of CAC

FCC ID: YOR-RT1900AC

1 Spwectranm Analyres - Seept 54

- Trig: Fras Run

IFGain:L ow FArten: 20 48

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 3.530000000 GHz
VBW 3.0 MHz

MR MO [ i FUNLCTION
2 50,02 5| (4] 0,60 dB|
3 0468 1,90 dEm |
4 1
5
]
T
a8
2
10
11
12

g Typa: Lu-g.-'Pwr

Sﬂe:t‘l‘mr
1

Clear Write

§

Sweep 220.0 5 (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

usa L Algnment Compleled

Radar at the Ending of CAC

1 Spwectranm Analyres - Seept 54

w11 Fras Run
IFGain:L ow FArten: 20 48
Ref Offset -29.32 dB
Ref -18.32 dBm

Center 3.530000000 GHz
VBW 3.0 MHz

MR MDD L ¥ FUNCTIIN
i 50,02 5| (4] 0,07 dB |
3 T046 8 180 dBm |
4 T
5
B
T
a8
2
10
11
12

g Typa: Lu-g.-'Pwr

Sﬂe:t‘l‘mr
1

Clear Write

§

Sweep 220.0 5 (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

wsa LFile <PICTURE PG> saved
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B 4 4 Al 1) TR L0 )

Type 1B

Radar at the Begin of CAC

strnnm Analyres - Swepl 58
¥ ik

g Typa: Lu-g.-'Pwr

w11 Fras Run
Rtz e Select Trace
Ref Offset 2932 dB L 5 1
] Ref -18.32 dBm |
Clear Write
—
Trace Average
]
Max Hold
|
Center 5.530000000 GHz
Res BW 3.0 MHz VEW 3.0 MHz
! . . A Min Hold
FUNCTIIM FLMCTIOH WD TH FRINC |
i 60,02 5| (4] |
2 1046 8]
3 |
4
5
6
7
g
9
10
1
121 - = : o
usa L Algnment Compleled STATUR

Radar at the Ending of CAC

strnnm Analyres - Swepl 58
¥ ik

g Typa: Lu-g.-'Pwr

- Trig: Fras Run
Rtz e Select Trace
Ref Offset 2932 dB L 5 1
] Ref -18.32 dBm |
Clear Write
—
Trace Average
]
Max Hold
|
Center 5.530000000 GHz
Res BW 3.0 MHz VEW 3.0 MHz
] - - - Min Hold
Y FUNCTIIM FLMCTIOH WD TH FRINC |
|85 ¢ 60,02 5| (&) 0,46 dBE| |
3 1046 8] 180 dEm |
4 | |
5
6
7
g
9
10
1
121 - = : o
usa L Algnment Compleled STATUR
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B 4 4 Al 1) TR L0 )

Type 2

Radar at the Begin of CAC

FCC ID: YOR-RT1900AC

1 Spwectranm Analyres - Seept 54

- Trig: Fras Run

IFGain:L ow FArten: 20 48

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 3.530000000 GHz
VBW 3.0 MHz

MR MO [ i FUNLCTION
2 50,02 5| (4] 0,69 dB|
3 0468 1,90 dEm |
4 1
5
]
T
a8
2
10
11
12

g Typa: Lu-g.-'Pwr

Sﬂe:t‘l‘mr
1

Clear Write

§

Sweep 220.0 5 (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

usa L Algnment Compleled

Radar at the Ending of CAC

1 Spwectranm Analyres - Seept 54

L ]
Marker 1 4 60.0220 s -

w11 Fras Run
IFGain:L ow FAtten: 20 48
Ref Offset -29.32 dB
Ref -18.32 dBm

Center 3.530000000 GHz
VBW 3.0 MHz

MLF MOD i ] FUNCTION
i 8 50,02 5| (4] 1.13 dB|
3 046 8 180 dBm |
i T
5
B
T
a8
2
10
11
12

g Typa: Lu-g.-'Pwr

Sweep 220.0 5 (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

wsa LFile <PICTURE PG> saved
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B 4 4 Al 1) TR L0 )

Type 3

Radar at the Begin of CAC

FCC ID: YOR-RT1900AC

1 Spwectranm Analyres - Seept 54

- Trig: Fras Run

IFGain:L ow FArten: 20 48

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 3.530000000 GHz
VBW 3.0 MHz

MR MO [ i FUNLCTION
2 50,02 5| (4] 081 dB|
3 0468 1,90 dEm|
4 1
5
]
T
a8
2
10
11
12

g Typa: Lu-g.-'Pwr

Sﬂe:t‘l‘mr
1

Clear Write

§

Sweep 220.0 5 (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

wsa LFile <PICTURE PG> saved

Radar at the Ending of CAC

1 Spwectranm Analyres - Seept 54

w11 Fras Run
IFGain:L ow FArten: 20 48
Ref Offset -29.32 dB
Ref -18.32 dBm

Center 3.530000000 GHz
VBW 3.0 MHz

MR MO [ i FUNLCTION
2 50,02 5| (4] 0.80 dB|
3 0468 1,90 dEm,|
4 1
5
]
T
a8
2
10
11
12

g Typa: Lu-g.-'Pwr

Sﬂe:t‘l‘mr
1

Clear Write

§

Sweep 220.0 5 (10000 pts

FLUMCTION wADTH FLNCTION WaLLIE

usa L Algnment Compleled
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B 4 4 Al 1) TR L0 )

Type 4

Radar at the Begin of CAC

FCC ID: YOR-RT1900AC

1 Spwectranm Analyres - Seept 54

- Trig: Fras Run
FAtten: 20 48

IFGain:l ow

Ref Offset -25.32 dB
Ref -18.32 dBm

Center 3.530000000 GHz
VBW 3.0 MHz

MLF MOD i ] FUNCTION
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